YANMAR PARTS CATALOG

0CT10-M23100EN

Last update May., 2013




PREFACE

This parts catalog carries all parts incorporated in YANMAR Model YM12 and YM14
tractors manufactured since January, 1989.

Each illustration corresponds to the parts list on the following page.

When ordering parts, clearly write down the tractor model, as well as the name and
number of each part in your order sheet. This will help insure reliable delivery of the

parts you have ordered.



PART NUMBER

A part serial number comprises 11 digits and means the following.

A) Engine Part Code
QOOOOO—OOOOQ

CLASSIFICATION CODE
MODEL CODE

ENGINE SECTION CODE
INDIVIDUAL PART CODE

B) Tractor Part Code
-000000-0
LT T ]

ale)
[O
[e]
-0

DESIGN CHANGE COOE

CLASSIFICATION CODE
PRODUCTION CODE

MODEL CODE
MAJOR CLASSIFICAT!ON_———]__Q"E%?:C')';E
MINOR CLASSIFICATION CODE

C) YIS Part Code
%OOOQ_ -OOOOOQ

INDIVIDUAL PART CODE
DESIGN CHANGE CODE

CLASSIFICATION CODE

FUNCTIONAL CODE
MATERIAL CODE

SIZE CODE

PRECISION CODE

YIS is an abbreviation of YANMAR INDUSTRIAL STANDARD PARTS, and applies to parts
such as nuts, bolts, joints, pins, washers, gauges, o-rings, bearing, etc.
For instance, dimensions according to YIS are shown as follows :

BOLT [SCREW])
{A x B)
26116--060202 - M6 x 20

B

NUT
().
' 26756—060002 -~ M6

]

'
jo—- > —

'




COLOURING

Some parts are painted in colors according to the models, specifications, and their destinations.
In this parts catalog, colouring is classified into ten variations and shown in abbreviated codes

as below.

Colour code Color

Maetallic calm green
Silver

Green

Cream

Red

Frosted black
Black,

Yellow

Celva black

Plating

CN<XXSDTOv=2X

The colour of a part is denoted by the colour code suffixed to an ordinary part number :

Example : Fender (L) 194195-62110-R

Red

When ordering painted parts, please designate part colours in your order sheet by suffixing
one of these color codes to the part number you want to order,



ENGINE SECTIONAL VIEW (1) MA10-N

Horizontal Section

Crankshaft

Mounting flange Camshaft

Silencer

Bonnet

S —
Valve rocker arm \] |- " ‘ \]\C finder bod
- Vop | T &
_ 4
0 @ : y

. . Fuel injection pump : = e M e gt
Air intake pipe i
J P |
: |}

Regulator handle ’ |

Lub. oil pump |

Crankshaft V-pulley T

Hydraulic pump



ENGINE SECTIONAL VIEW (2) MA10-N

Vertical Section

Radiator Engine lifter

Cooling fan

Fuel injection valve
Cylinder liner [ ]

Glow plug

Cylinder head
Governor lever

Piston

Connecting rod



ENGINE SECTIONAL VIEW (1) 2T75U-N
[HORIEONTAL SECTION]

C.W. pump

/1
&

R t =

! | . /Flywheel

| D

U Sy /7
Caa ﬁ s ) i =

pump | i
i i _ } \ 7[‘% _ (1
. L i ’ JPJ_LJ_H ~HY
\T/ @) Cﬁ !

=

S
f%,
{(

(
o
A

)
kshaf T
Crankshaft Governor %’\\ S

weight {
Gear housing = \E \\\j& 3\

Ly

i



POWER TRANSMISSION STRUCTURAL DRAWING (1)
FOR MODEL YM12

l $140.2
=1

ENGINE
MA10-N F“J*‘_v_‘-ﬂ

N
w
—

6005UU
tell[le] g%

or af:/ﬂ il

m—_T(IISZOII
&




Exh. manifold

Cyl. block

ENGINE SECTIONAL VIEW (2} 2T75U-N
[VERTICAL SECTION]

Bonnet

qp

DA =

S

d (L

P —

Qil level gauge

Oil pan

] J

Fl. valve

Suc. manifold

Magnetic switch

Starter motor




POWER TRANSMISSION STRUCTURAL DRAWING (2)
FOR MODEL YM14 ’
$140.2

1
I

ENGINE
2T 75U-N H—————IH

N
w
—~

K162011

6005UU
lollol 257
=

™
%%
TT—Jojor—1’

6003

b
‘ellile]

®
[@l]i[e]]

197 | FasT 2
tollile! = ¥ 3
6203UU 3

. ol

=9 3 22

e 8 os

6006

487

vi



TRAVELLING TRANSMISSION SECTIONAL VIEW {1) FOR MODEL YM12

DIFF. LOCK PEDAL

r
I
7]
w
o
z
<
o«

LEVER

MAIN SHIFT LEVER

=25

IDLE GEAR

REVERSE
4

BEVEL GEAR
z=19

18 & 25
,——CLUTCH SHAFT

MAIN GEAR

MAIN SHAFT
z

BEVEL GEAR

MAIN DRIVE SHAFT
Z=16

DRIVEN GEAR

BRAKE DRUM

DRIVEN GEAR

N o
RO

15,25 & 37

RANGE SHIFT GEAR
23

COUNTER GEAR

z
Z

REDUCTION GEAR
Z=16 & 55
REAR AXLE SHAFT, left
FINAL PINION SHAFT

L2}
™

RANGE SHIFT GEAR

4

DIFF. LIMITER

48

FINAL GEAR Z

16

DIFF. PINION Z=10
DIFF. SIDE GEAR Z
REAR AXLE SHAFT. right.
REAR WHEEL HUB

vil




TRAVELLING TRANSMISSION SECTIONAL VIEW (2) FOR MODEL YM14

OIL INLET PORT
OPEN VALVE
2ND REUIEF

ég VALVE

RELIEF VALVE

VALVE SPOOL

: ‘/

I N

z N = — I“
g /7 @ )&% lﬁ! — =
. e
</ (ST

-
£
K= .”l\ \ o DD
) 7 4

(> ) (S ‘,

MAIN SHIFT LEVER

[+

< T T W

= Q
3]

¥ 2E Beg ©2z

ge 2% 257 35

20 0B OON 00

o
N
7 [
5
@ 2 5}
i \\ T s
N & O -
: - . S 23 % % .
4124 e
w f (=] n Q
, & i 5,
2 A LR [ g @
o 2 fw.,i &S £37% ES 2z
z = RN \ dne 392 8
g o‘///foz/.\ < a~ 3
= Frwﬁe AN wkE @ g
0 X A 8 @ [
) ﬂ.., \ <
N ¥ ==\ z
o YO R i
< 3"
w
o .
z >
H ®
2
= H
o 2
< = l_
% & D & 3
go "% a
an = ) N
an S . <
° o
do ¥ a
S= 2 o
B4 &, s =z
XS \\ . W i
"5 /O /R SMB ®
wd & % \Y \ ~
7 I/ F @ Q25N z ®
2 .8 o %) o ./ VA3 g n
a _.:D_M " |l‘ vu. N z =
5 = UL a7 w R N ,,u -
: - Ry X
w coe \¢ 05 N\ \ [=} 2
W LI €S ' D, ﬂ( @ =
Nl \( .\///n & o
e 22 | NS g <
4 fxﬁ“.- 2 =}
2 X TN 2
k%/ (Rd %
<
w
o
& >/
I
w o<
w ~ <
mm H 3 Eﬁ
<3 P g ko
[* =1 w v X . ] ZLi
= N O @ w <I ¢
Zzg  Sgj gEg =N
; Iz T
mﬁl 058 M%Z

~

STRAINER, gear oil

viii

REAR WHEEL HUB



BELT INSTALLATION (FOR MODEL BM-42)

FRONT POWER TAKE OFF

DRIVE PULLEY

MAIN UPPER PULLEY SHOOT GUARD
MAIN LOWER

GAUGE WHEEL

MOWER DECK

GAUGE WHEEL BAR

@\ BLADE ROLLER
MOWER BLADE

GAUGE WHEEL



BELT INSTALLATION (FOR MODEL BM-48)

FRONT POWER TAKE OFF

TENSION PULLEY ARM

IDLE PULLEY MAIN UPPER PULLEY MOWER DECK

V-BELT DRIVE PULLEY

TENSION PULLEY, front

S,
MAIN LOWER PULLEY ._ﬂ"

V-BELT - ‘f-,-_,' T —— . 2

j ‘ __l/ > DRIVE PULLEY
NN MOWER BLADE
7\ / GAUGE WHEEL

SHOOT GUARD



1%

WIRING DIAGRAM

NYHOVIA DNIHIM

FUEL
WATER
FUEL FEED GAUGE  cHeck
STOP LIGHT GLOW LAMP LIGHT SWITCH OIL PRESS. TEMP. c
Black 8 5 SiTeH Red 0.5 I PUMP GLOW PLUG SENDER  BUZZER SeNDER SENDRER gyTrON
ac . ’
6 Orange 0.5 ‘E @ Q @ @
= Gre(éngRed gm £ gm ™ E 0 % £ 0 0
N ' FLASHER RELAY 388 °© g % N S 3 sl © o
) <= 38l I3 o 8o 3 8 5|3 %
= ) Black 1.25 0 o |2 @ kG s k3 S |3 =
\\—‘ l 1 N N } = = A e A = @« ﬂ\___ﬂﬂ
L FUS" BOX v I I [
HEAD LIGHT. nght Black 2 [ASA ] 280 wo M KT &
> x3 a5 [
10A e 38 s 3
I 7] =0 =
10A _ | Green 0.85 g0 £g e g
T Q. -
Black 2 5A Yellow/Red 0.5 Red 0.5 O a %2 oI
3 f‘\;___‘"_ﬁ\_) O—’l‘—g ZAH\"_’J[\é g P_g 5]
Blue 1.25 m';( - - w3
wr
Blue 1.25 EE
<2 0 ) w
Red 1.25 o= o o o
GENERATOR Green 04'5 o o o _a_:;J % wn| ©
White/Black 2 As wnf © : [ 2l of ©
o| ¥ © 3 NS
REGULATOR GLOW LAMP TIMMER gl 2 E S s 8 8
) x| £ m £ o O o
Y W W Black 0.85 Green 0.85 SWITCH
i N
GLOW
UAMP CIRCUIT CHECKER
Yellow 0.5
HEAD LIGHT, left L
. rL — NN
L | White/Red &
Black/White Black/White FRONT P.T.0. SWITCH
. 1.25 __Yellow 1.25 | Black/White 1.25
FUSIBLE I
LINK (SEAT) {CLUTCH PEDAL) Red/White| | -
( - — 0.85
R SAFETY START SWITCH Red 088 :
S [ STARTER
3 ~—- FRONT P.T.0.
@
‘ Black 15

.. BATTERY



Fig. No

. Fig. Name

ENGINE(MA10-N

1

H W

10.

11.

12.

13.

14.

15.

16.

17.

18.

. CYLINDER BLOCK

. SIDE COVER

. CYLINDER HEAD

. BONNET

. AIR CLEANER & EXHAUST SILENCER
. CAMSHAFT

. CRANKSHAFT & FLYWHEEL

. PISTON & CONNECTING ROD
. BALANCER

RADIATOR & FAN

FUEL INJECTION PUMP

FUEL INJECTION VALVE
FUEL OIL SYSTEM
GOVERNOR DEVICE
ELECTRIC PARTS
STARTER(12V-1.2KW)
REPAIR KIT

GASKET KIT(FOR ENGINE)

ENGINE(2T75U-N

19
20
21

22

. CYLINDER BLOCK
. GEAR HOUSING
. CYLINDER HEAD

. BONNET

Contents

Fig. No.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.

39.

CHASSIS

40.
41.
42.
43.
44,

45.

Fig. Name
AIR CLEANER
EXHAUST MANIFOLD & SILENCER
CAMSHAFT
CRANKSHAFT & FLYWHEEL
PISTON & CONNECTING ROD
LUBRICATING OIL SYSTEM
COOLING WATER SYSTEM
FUEL INJECTION PUMP
FUEL INJECTION VALVE
FUEL OIL SYSTEM
GOVERNOR MECHANISM
ENGINE STOPPING DEVICE
ELECTRIC PARTS
STARTER (12V-1.3KW)
GENERATOR
REPAIR KIT

GASKET KIT (FOR ENGINE)

THROTTLE

FUEL TANK

FRAME & FRONT AXLE(FOR YM12)
FRAME & FRONT AXLE(FOR YM14)
CLUTCH(FOR YM12)

CLUTCH(FOR YM14)



Fig. No.
46.
47.
48.
49.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.

67.

Fig. Name
STEERING
MISSION & REAR AXLE HOUSING
MISSION & REAR AXLE HOUSING
POWER SHIFT PUMP & REGULATOR
TRANSMISSION GEARS(FOR YM12)
TRANSMISSION GEARS(FOR YM14)
MAIN & RANGE SHIFT(FOR YM12)
MAIN & RANGE SHIFT(FOR YM14)
DIFF. GEAR & REAR AXLE SHAFT
BRAKES
MECHANICAL LIFT(FOR BM-42)
MECHANICAL LIFT(FOR BM-48)
TIRES(FRONT & REAR)
ELECTRIC PARTS
HOOD
FENDER & SEAT
LABELS(FOR YM12 X BM-42)
LABELS(FOR YM12 X BM-48)
LABELS(FOR YM14 X BM-42)
LABELS(FOR YM14 X BM-48)
FRONT POWER TAKE OFF

TOOLS

MOWER (BM-42)

68. DECK & GAUGE WHEEL(FOR FRENCH)

Contents

Fig. No.
69.
70.
71.
72.

73.

Fig. Name
DECK & GAUGE WHEEL(EXCEPT FREN
LIFT LINK
PULLEY & BLADE
LABELS (FOR FRENCH)

LABELS (EXCEPT FRENCH)

MOWER (BM-48)

74.

75.

76.

77.

78.

79.

80.

DECK & GAUGE WHEEL(FOR FRENCH)
DECK & GAUGE WHEEL(EXCEPT FREN
LIFT LINK

PULLEY & BLADE (FOR FRENCH)
PULLEY & BLADE (EXCEPT FRENCH)
LABELS (FOR FRENCH)

LABELS (EXCEPT FRENCH)



0CT10-M23100

Fig.1. CYLINDER BLOCK (s o-
©)= (F)=
No. Lewv. Parts No. Description @ ® © ' o ©® ©
Flg- 1 CYLINDER BLOCK 1 1 705546-01561 BLOCK ASSY, CYLINDER 1
3 2 105430-01200  BOLT, HEAD 2
3-1 2 121575-01200  BOLT, HEAD 2
(A=%)
4 2 121550-01200 BOLT, HEAD 2
5 2  121450-01220 NUT, CYLINDER HEAD 2
6 2 105425-01690  PLUG, 16 1
7 2 43400-500490  SEAL WASHER 16 1
8 2 105430-01690 PLUG 1
9 2 43400-500570  SEAL WASHER 24 1
10 2 22351-060010  PIN, SPRING 6.0X10 1
11 2 27221-020080 PLUG 2X 8 1
12 2 27233-280000 PLUG, 28 1
(A=%)
13 2 705430-02500  HOUSING ASSY, METAL 1
15 3 103288-02220  SEAL, TC506809 1
16 2 105430-02020  GASKET 1
17 2 26116-080182 BOLT, M8X 18 PLATED 7
17-1 2 26116-080202 BOLT, M8X 20 PLATED 7
(A=)
17-2 2 26013-080202 BOLT, M8X 20 7
(A=%)
18 2 22217-080000 WASHER, SPRING 8 7
(A=)
19 2 105546-44410 COVER 1
20 2 105430-44420  GASKET 1
21 2 26106-080322 BOLT, M8X 32 PLATED 2
23 2 105546-01330  GASKET, HEAD 1
23-1 1 105546-01330  GASKET, HEAD 1
24 1 705546-01900 LINERASSY, CYLINDER 1
26 2 105546-01300  GASKET, LINER 2
27 1 105430-01480 COVER 1
28 1 105430-01490 GASKET 1
29 1 26106-060122 BOLT, M6X 12 PLATED 8
30 1 105546-01800 SHIM SET 1
31 1 26106-060142 BOLT, M6X 14 PLATED 4
32 1 104507-07920  NUT, M12 1
33 1 105440-07940  BOLT, M12X195 1
34 1 22117-120000 WASHER, 12 1
35 1 105546-03900 SUPPORT, WIRE 1
(A=E/#00295)
36 1 26106-100162 BOLT, M10X 16 PLATED 1

(A=E/#00295)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.2. SIDE COVER

Fig.d SIDE COVER

(A)=MAL10-N (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 705546-01501-Z COVER ASSY 1
5 2 27225-060100 PLUG, 6X10 3
6 2 105546-01750 CAP, FILLER 1
7 2 24311-000180 O-RING, 1AP18.0 1
8 2 105546-03010 BREATHER ASSY 1
9 3 101158-03061 VALVE 1
10 3  105546-03080 PLATE, SHELTER 1
11 3 101158-03111 RETAINER 1
12 3 26557-040082 SCREW, M4X 8 2
12-1 3 26022-040082 SCREW, M4X 8 2 R
(A=%)
13 3 22217-040000 WASHER, SPRING 4 2 z
(A=9)
14 2 105430-03130 GASKET 1
15 2 23064-090490 PIPE, 9X 490 1
16 2  26106-060122 BOLT, M6X 12 PLATED 4
17 2 124766-59050 CLIP, HOSE 12 1
18 2 104500-32150 ROTOR ASSY 1
24 2 103338-32070 COVER 1
25 2 103338-32570 O-RING 1
26 2 26106-060122 BOLT, M6X 12 PLATED 3
27 2 705546-61501 LEVER ASSY, GOVERNOR 1
30 4 124240-66510 ROLLER 2
31 4 124240-66520 PIN 2
32 3 22322-030160 PIN, TAPER 3X16 1
35 3 22322-030160 PIN, TAPER 3X16 1
36 2 104211-61520 BEARING, FJ-79W 2
37 2 105425-61530 PIECE, DISTANCE 1
38 2 105425-66540 SEAL, OIL 1
39 2 705546-66531 HANDLE ASSY 1
43 3 22322-030180 PIN, TAPER 3X18 1
44 3 22322-030180 PIN, TAPER 3X18 1
47 2 24311-000070 O-RING, 1AP7.0 1
48 2 124240-01871 COVER 1
49 2 124240-01882 GASKET 1
50 2 22117-080000 WASHER, 8 4
51 2  26106-080182 BOLT, M8X 18 PLATED 4
52 1 105430-01410 GASKET 1
53 1 26106-060202 BOLT, M6X 20 PLATED 10
54 1 26106-060352 BOLT, M6X 35 PLATED 3
55 1 105546-26150 CONNECTOR 1 z
(A=E/#00396)
56 1 26106-080252 BOLT, M8X 25 PLATED 1
57 1 105430-35010 SCREEN 1
58 1 121256-03650 COVER 1
59 1 121256-03660 GASKET 1
60 1 26106-080182 BOLT, M8X 18 PLATED 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.3. CYLINDER HEAD EQ;MMO'N gz
©)= (F=

No. Lev. Parts No. Description » ® (C)QII{D) © ® |
Fig. 3 CYLINDER HEAD 1 1  705546-11700 HEAD ASSY, CYLINDER 1
3 2 105430-11100  VALVE, INTAKE 1
. 4 2 105430-11110  VALVE, EXHAUST 1
5 2 105430-11120  SPRING, VALVE 2
20 14 6 2 105430-11160  GUIDE, VALVE 2
7 2 105430-11180  RETAINER, SPRING 2
,—[J—rj 4 3 8 2 105430-11190  COTTER 4
@_] 26 27 28X2224x212325 16 X2 9 2 105430-11330  PIN 1
10 2 128170-11350  STUD 1
11 2 26606-100002  NUT, M10 1
12 2 104200-11920 COCK, WATER 1

Se : 12-1 2 105010-11920 COCK, WATER 1 N

—\@Q‘E@) ~Ng 5 1’;9\ 4 ,@\ (A=E/# 00692)

13 2 27233-220000  PLUG, 22 1
14 2 22351-040010  PIN, SPRING 4.0X10 1
37 M 15 2 23873-010000 PLUG, RO1 1
9 16 2 26216-080702  STUD, M8X 70 2
2 17 2 26366-080002  NUT, M8 2
18 1  105546-11290  SUPPORT, ROCKER ARM 1
19 1 101147-11900  RETAINER 1
& 20 1 105546-11420 CHAMBER 1
23 2 103338-11430  PIN 1
24 2 124970-11470  SPRING 2
25 1 101704-11450  GASKET, CHAMBER 1
26 1  129331-11450  GASKET 1
27 1 124970-11460  GASKET, CHAMBER 1
28 1 124970-11490  INSULATOR 1
29 1 105430-11650 ARM, ROCKER 1
31 2 101158-11230  SCREW, VALVE ADJUST 1
32 2 26756-080002  NUT, LOCK M8 1
33 1  105430-11660  ARM, ROCKER 1
32X30 31 35 2 101158-11230  SCREW, VALVE ADJUST 1
L 36 2 26756-080002  NUT, LOCK M8 1
29 37 1 124970-77800  PLUG, GLOW 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.4. BONNET

Fig. 4] BONNET

7
(C)
| X8 — =
X6 — T
5
X4

15

(A)=MA10-N )=
(B)= (B)=
€)= (F)=
No Lev. Parts No. Description Qty
A B () O (E) R
1 1  705546-11520 BONNET ASSY, HEAD 1
5 2 104200-03641 SPRING,DECOMPRESSION 1
9 2 22312-030180 PIN, PARALLEL M3X18 1
9-1 2 22312-030140 PIN, PARALLEL M3X14 1
(A=9)
10 2 22312-030180 PIN, PARALLEL M3X18 1
11 2 24311-000070 O-RING, 1AP7.0 1
12 1 105430-11310 GASKET, BONNET 1
13 1 26656-080002 NUT, CAP M8 1
14 1 43400-500410 WASHER 8, SEAL 1
15 1 22137-080000 WASHER, 8 1

Yes

N:Old $=5 New, Q:0ld *75 New, R:Old £ New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.5. AIR CLEANER & EXHAUST SILENCER AN o
©)= (F)=
No. Lewv. Parts No. Description '
. 5 AIR CLEANER & EXHAUST SILENCER A B © ©® B @
Fig. 1 1 105546-12020  PIPE, AIR INTAKE 1
2 1 105546-12041 PIPE, AIR INTAKE 1
3 1 105440-12050  GASKET 1
4 1  124970-12500 CLEANER ASSY, AIR 1
6 2 124970-12660 SUMP ASSY, DUST 1
7 2 124064-12670 BAFFLE ASSY 1
7-1 2 124970-12700  RETAINER, ELEMENT 1
(A=%)
8 2 124064-12680  BOLT 1
9 2 171022-12530 ELEMENT 1
9-1 2 121465-12510 ELEMENT 1
(A=)
10 2 124064-12690  WASHER 1
11 1 124969-12550  PIPE, AIR INTAKE 1
12 1 26106-080202 BOLT, M8X 20 PLATED 2
13 1 23010-058000 CLAMP, 58 2
14 1 23000-060000 CLAMP, 60 1
15 1  105546-13511 SILENCER 1
15-1 1 105546-13512 SILENCER 1
(A=)
16 1 105430-13200  GASKET, SILENCER 1
17 1 105546-13570  PIPE, EXHAUST 1
18 1 124664-13580 CLAMP 1
19 1 22117-080000 WASHER, 8 1
20 1 22217-080000 WASHER, SPRING 8 1
21 1 26116-080602 BOLT, M8X 60 PLATED 1
22 1 26716-080002 NUT, M8 1
23 1 26116-080202 BOLT, M8X 20 PLATED 3
24 1 22217-080000 WASHER, SPRING 8 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M23100

Fig.6. CAMSHAFT EQ;MMO'N gz
©)= (=
No. Lev. Parts No. Description Qty |
A (B () O () A

Fi g. 6 CAMSHAFT 1 1 105430-14010  CAMSHAFT 1
2 1 104271-14090 CAM, FUEL 1
3 1 105430-14100 GEAR, CAMSHAFT 1
4 1 105430-14200 TAPPET 2
5 1 104200-14400 ROD, PUSH 2
6 1 105546-14900 SPACER 1
7 1 104300-76460  NUT 1
8 1 22512050180  KEY, 5X 18 2
9 1 24101-060064 BEARING, BALL 6006 1
10 1 26587080122 SCREW, M8X12 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.7. CRANKSHAFT & FLYWHEEL G mon o

(©)= (F)=

@ B € O E @

z
°

Lewv. Parts No. Description

rig.d]  CRANKSHAFT & FLYWHEEL

1 1 705546-21700 CRANKSHAFT ASSY 1
3 2 124950-21230 BUSH 1
4 2 101400-76490 KEY 1
5 2 22512-070180 KEY, 7X 18 1
6 2 22512-100300 KEY, 10X 30 1
7 1 105430-21210 GEAR, CRANKSHAFT 1
8 1 105582-21210 NUT, CRANKSHAFT GEAR 1
9 1 105546-21310 FLANGE, MOUNTING 1
10 1 26106-080162 BOLT, M8X 16 PLATED 4
11 1 106330-21530 NUT, END 1
12 1 105546-21590 FLYWHEEL ASSY 1
14 2 104211-21600 GEAR, RING 1
15 1 105546-21150 V-PULLEY 1
16 1 105582-21940  WASHER 1
17 1 105582-21950 BOLT 1
18 1 22217-120000  WASHER, SPRING 12 1
19 1 160110-02310 BEARING, BALL 6206C3 1
20 1 104211-76680 SEAL, TC304208-T 1
21 1 105546-07300 POINTER 1
22 1 26557-060082 SCREW, M6X 8 2
23 1 106300-02300 BEARING, 6310-C3 1
24 1 105540-02310 BEARING, NF210 1
25 1 105430-02320 RETAINER, BEARING 2
25-1 1 105430-02321 RETAINER, BEARING 2 R
(A=%)
26 1 26116-060102 BOLT, M6X 10 PLATED 4
26-1 1 26116-060102 BOLT, M6X 10 PLATED 6 K
(A=%)
27 1 26587-080122 SCREW, M8X12 1
16
18
]7 Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CT10-M23100

Fig.8. PISTON & CONNECTING ROD

' Fig. & PISTON & CONNECTING ROD

(A)=MA10-N (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  105530-22090 PISTON ASSY 1
3 2 705546-22500 RING SET, PISTON 1
3-1 2  705546-22501 RING SET, PISTON 1 N
(A=E/# 00295)
7 1 103338-22300 PIN, PISTON 1
8 1 103338-22400 CIRCLIP 2
9 1  705430-23100 ROD ASSY, CONNECTING 1
11 2 103338-23100 BEARING, PISTON PIN 1
12 2 104500-23201 BOLT, CONNECTING ROD 2
13 2 105430-23300 BEARING, CRANK PIN 1
14 1  105440-23350 BEARING, 0.25 US 1

OPTIONAL PARTS
14

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

[
[ee]

26106-080122 BOLT, M8X 12 PLATED

Fig.9. BALANCER EQ;MMO'N gz
©= F)=
No. Lev. Parts No. Description Qty |
A (B () O () A

Fig. 9 BALANCER 1 1  105430-28250  SHAFT, BALANCER 1
2 1  105546-28250  SHAFT, BALANCER 1
3 1 105430-28300  GEAR, BALANCER 1
4 1 10543028310  GEAR, BALANCER 1
5 1 105430-28380  SPACER 1
6 1 105430-28410  GEAR, BALANCER 1
7 1 105430-28450  RETAINER 1
8 1 105430-28700  SHAFT, IDLE GEAR 1
9 1 105430-28720  BUSH, IDLE GEAR 1
10 1 10543028730  GEAR, IDLE 1
1 1 123672-83880  RETAINER 1
12 1 22217-100000 WASHER, SPRING 10 1
13 1 22351-040008  PIN, SPRING 4.0X 8 1
14 1 22512050240  KEY, 5X 24 1
15 1  22512-050300 KEY, 5X 30 1
16 1 24101-060084 BEARING, BALL 6008 2
17 1  24101-062054 BEARING, BALL 6205 2
1 1
1 1

=
o

26106-100502 BOLT, M10X 50 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.10. RADIATOR & FAN EQ;;MMO'N gz
©)= (F)=
No. Lev. Parts No. Description » ® (C)QII{D) © ® |
F'ig.ll o RADIATOR & FAN 1 1  105546-44500 RADIATOR ASSY 1
2 2 105546-44570  PIPE, 7X300 1
3 2 121250-44590  CLAMP 2
49 46 4 2 124450-44590 CAP, RADIATOR 1
5 1 121520-44510 TANKASSY, SUB 1
7 2 121450-44530 CAP 1
8 2 124450-44560 RETAINER 1
9 2 23065-070145  PIPE, 7X 145 1
10 1 104607-44540 SPONGE 1
11 1  124970-44540 BRACKET 1
12 1 121750-44550  BAND, TANK 1
13 1 105430-44610  GASKET 1
14 1 26106-060162  BOLT, M6X 16 PLATED 9
141 1 26106-060182  BOLT, M6X 18 PLATED 9 R
(A=*)
15 1 105546-44201  CASE ASSY, FAN 1
17 2 105546-44701  FAN, COOLING 1
18 2 106383-44710  SHAFT, FAN 1
19 2 104407-44720  BEARING, BALL 6201UU 2
20 2 106383-44720  SPACER 1
21 2 106383-44730 WASHER 1
22 2 106383-44740 CIRCLIP 1
23 2 106383-44760  SPACER 1
24 2 104805-44771  PULLEY, FAN 1
25 2 10522544790 CAP 1
26 2 106383-78010 GENERATOR 1
27 2 22212-100000  SPRING WASHER 10 1
28 2 22351-040010  PIN, SPRING 4.0X10 2
29 2 26706-100002  NUT, M10 1
30 1 105546-44360  DUCT, FAN 1
V -PULLEY, fan 31 1  105546-44370  BRUSH 4
32 1 26557-060122 SCREW, M6X12 4
V-PULLEY tension 33 1 22117-060000  WASHER, 6 4 z
(A=%)
34 1 106200-44780  V-BELT 1
34 35 1 26106-080202  BOLT, M8X 20 PLATED 2
36 1 26106-080322  BOLT, M8X 32 PLATED 1
37 1 26116-080162  BOLT, M8X 16 PLATED 1 z
(A=%)
38 1 22137-080000 WASHER, 8 1 z
(A=%)
39 1 22217-080000 WASHER, SPRING 8 1 z
) (A=*)
Refer to Fig.7 40 1 106100-44800  PULLEY ASSY, TENSION 1
41 2 106100-44650  PULLEY, TENSION 1
42 2 106100-44940  LEVER, PULLEY 1
43 2 106100-44960 CAP 1
44 2 26366-080002  NUT, M8 1
45 1 26106-100182  BOLT, M10X 18 PLATED 1
46 1 22117-080000 WASHER, 8 2
47 1 26116-060122  BOLT, M6X 12 PLATED 2 z
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.10. RADIATOR & FAN (Ao or
©= (F)=
No. Lewv. Parts No. Description 'ty I R
Fig lI o RADIATOR & FAN (A (B) (C) (D) (B) (P

. (A=%

48 1 22217-060000 WASHER, SPRING 6 2 z
(A=%

49 46 49 1 26366-080002  NUT, M8 1 W
(A=%

Refer to Fig.7

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.11. FUEL INJECTION PUMP (aion o
€)= (F)=
No. Lev. Parts No. Description Qty |
Flg l 1 FUEL. INJECTION PUMP 1 1 705546-51700 PUMP ASSY, INJECTION (?.‘) 6066

2 2 105546-51010 MOUNT 1

3 2 105546-51020 GASKET 1

4 2 105546-51030 STUD, M8X20 2

5 2 105546-51100 BODY ASSY 1

7 3 105546-51130 PLUNGER ASSY 1

8 3 105546-51180 JOINT, PIPE 1

8-1 3  105546-51170 JOINT, PIPE 1 N

(A=*FROM 1ST)

9 3  105546-51190 O-RING, 5-S 1

10 2  105546-51150 COLLAR 1

11 2 105546-51140 PIN, PLUNGER 1

12 2 124950-51190 SPRING, PLUNGER 1

13 2 174307-51170 RETAINER, SPRING A 1

14 2 174307-51180 RETAINER, SPRING 1
14-1 2 174307-51181 RETAINER, SPRING B 1 N

(A=E/# 00692)

15 2 174307-51200 GUIDE, PLUNGER 1

16 2 105546-51300 VALVE ASSY, DELIVERY 1

19 2 105546-51330 SPRING, DELIVERY 1

20 2 105546-51340 HOLDER, DELIVERY 1

21 2 124550-51350 GASKET, DELIVERY 2

22 2 104271-51450 PIECE, GUIDE 1

23 2 104271-51460 CIRCLIP 1

24 2 105546-51550 PIN 1

25 2 105546-51600 LEVER, CONTROL 1

26 2 174307-51700 SHIM SET 1

27 2 124220-51890 RIVET 2

29 2 174100-54190 ROLLER ASSY, TAPPET 1

31 3 174100-54120 PIN 1

32 2 22282-080000 WASHER 8 2
32-1 2 22287-080000 WASHER, 8 2 R

(A=9)

33 2  26726-080002 NUT, M8 2

34 2 105546-51610 PLATE 1

35 2 105546-51900 PLUG 1

36 2 43400-500390 SEAL WASHER 6 1

37 2  26557-040102 SCREW, M4X10 1

38 2 22217-040000 WASHER, SPRING 4 1

39 2 22117-040000 WASHER, 4 1

— Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M23100
Fig.12. FUEL INJECTION VALVE (aion o
©= "=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

Fig. 1D FUEL INJECTION VALVE

1 1  705546-53100 VALVE ASSY,INJECTION 1
3 2 124250-53000 VALVE ASSY,INJECTION 1
4 2 129331-53080 NUT, NOZZLE 1
5 2 113200-53110 SPINDLE, INTER 1
6 2  105546-53120 SPRING, NOZZLE 1
7 2 113200-53120 RETAINER, SPRING 1
Q9 g 8 2 110250-53150 PLATE ASSY, ADJUST 1
=7 9 2 103854-53180 RETAINER, SPRING 1
10 @ 10 2 172100-53200 GASKET 1
o
8 :
©
o &

Refer to Fig. 3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.13. FUEL OIL SYSTEM (watoN ©-
©)= (F)=
No. Lev. Parts No. Description ' |
Fig. ] <@ FUEL OIL SYSTEM ™ _© © 0 6 @

: 1 1 124064-55600 FILTER ASSY, FUEL 1
2 2 724160-55200 BODY ASSY, FILTER 1
4 3 104200-55321 VALVE, TAPER 1
5 3 104200-55330 SPRING, VALVE 1
6 3 104200-55341 HANDLE 1
7 3 101720-55750 PLUG, 6 2
8 3 104200-55750 SCREW, M4 1
9 3 23418-060000 GASKET, 6X1.0 2
10 3 24311-240100 O-RING, 1AP10A 1
11 2 124064-55510 COVER 1
12 2 102103-55520 O-RING 1
13 2 110250-55610 RING, RETAINING 1
14 2 104500-55710 ELEMENT 1
15 1 105546-59810 PIPE ASSY, INJECTION 1
16 1 23000-013000 CLAMP, 13 1
17 1 105546-59140 PIPE ASSY, RETURN 1
19 2 105546-59110 JOINT 1
20 2 124060-77680 CLIP, HOSE 10 1
21 1 104884-59170 GASKET 1
22 1 105312-59510 PIPE, FUEL 1

22-1 1 105312-59560 PIPE, FUEL L=300 1 R

(A=%)

23 1 101147-59810 BOLT, PIPE JOINT M8 1
24 1  23414-080012 GASKET, 8X1.0 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.14. GOVERNOR DEVICE (watoN ©-
©)= (F)=
No. Lewv. Parts No. Description '
i« ] 4 GOVERNOR DEVICE ® ® © © 6 @

Flg. 1 1 705582-61520 SUPPORT ASSY, GOV. 1

5 1 26106-060102 BOLT, M6X 10 PLATED 2

6 1 105311-61601 SLEEVE, GOVERNOR 1

7 1 105546-66010 SPRING, REGULATOR 1

8 1 105546-66450 SUPPORT 1

9 1 106150-66520 SCREW 2

10 1 26756-060002 NUT, LOCK M6 2

11 1 135210-61090 LEAD 2

11-1 1 135210-61090 LEAD 1
(A=)

12 1 22451-080100 WIRE 0.8X 100 2

12-1 1  22451-080000 WIRE 0.8 2
(A=)

12-2 1 22451-080000 WIRE 0.8 1
(A=)

12-3 1 22451-080100 WIRE 0.8X 100 1
(A=%)

13 1 26116-060142 BOLT, M6X 14 PLATED 2

13-1 1 26116-060122 BOLT, M6X 12 PLATED 2
(A=)

13-2 1 26106-060122 BOLT, M6X 12 PLATED 2
(A=%)

14 1 22217-060000 WASHER, SPRING 6 2
(A=)

15 1 105546-66750 CONTROLLER 1

20 1 105546-66800 CONTROLLER 1

25 1 26667-100002 NUT, CAP M10 1

25-1 1 124060-66950 NUT, CAP M10 1
(A=%)

26 1 26796-100002 NUT, LOCK M10 1

27 1  43400-500430 SEAL WASHER 10 2

28 1 105546-67830 SUPPORT, WIRE 1

29 1 26106-060122 BOLT, M6X 12 PLATED 2

30 1 105546-67011 SUPPORT, WIRE 1

31 1 26106-060122 BOLT, M6X 12 PLATED 2

32 1 105546-07310 POINTER 1

(A=E/#00350)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.15. ELECTRIC PARTS (aion o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fie. | ELECTRIC PARTS @ .®© 06 @

. 1 1 124066-77011 STARTER 1
2 1  124550-77030 COVER, TERMINAL 1
3 1 26106-100352 BOLT, M10X 35 PLATED 2
4 1 121250-44901 SWITCH, 110 1
5 1 105430-77410 SWITCH 1
6 1 105225-34900 CORD 1
7 1 121450-77711 LIMITER, RS5101 1
8 1 124970-77920 TIMER 1
9 1 105025-77400 PUMP ASSY, FUEL FEED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.16. STARTER(12V-1.2KW) EQ;;M“O'N Egi
©)= (F=
No. Lev. Parts No. Description w ® (C)QII{D) ©® © |
Fig. 1 6 STARTER (12V-1.2kW) 1 1 124066-77011  STARTER 1
2 2 X211461005 ARMATURE 1
4 3 X211442003 COIL ASSY, FIELD 1
5 4 X21143215 SCREW, CORE 2
: 6 4 X211469002 BRUSH (+) 1
7 2 X211473002 COVER REAR 1
8 2 X211464002 HOUSING 1
9 2 X211445009 PINION ASSY 1
11 3 X211435007 CLUTCH ASSY 1
12 4 X211435502 BALL BEARING 1
13 4 X211445502 BALL BEARING 1
14 3 X211429006 STOPPER SET 1
18 2 X211446008 CASE, GEAR 1
19 2 X211476012 LEVER 1
22 2 X211487003 SWITCH, MAGNETIC 1
23 2 X211458004 COVER KIT 1
30 2 X211468005 BOLT, THROUGH 2
30-1 2 26013-060322  BOLT, M6X 32 2 R
(A=)
31 2 X21145866 BOLT 2
311 2 26013-060102  BOLT, M6X 10 2 R
(A=)
32 2 X21142867 BOLT 3
33 2 X211439001 HOLDER ASSY, BRUSH 1
34 3 X211459002 BRUSH (-) 2
35 3 X21147314 SPRING, BRUSH 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.17. REPAIR KIT

cig. 17 REPAIR KIT

X6
X6-1
5+-x7—
X
<)
11

{tal
ST

12

(A)=MA10-N (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1  705546-92500 REPAIR KIT 1
2 2 105546-01330 GASKET, HEAD 1
3 2 124970-77800 PLUG, GLOW 1
4 2 171022-12530 ELEMENT 1
4-1 2 121465-12510 ELEMENT 1 N
(A=9)
5 2  705546-22500 RING SET, PISTON 1
9 2 106200-44780 V-BELT 1
10 2  124250-53000 VALVE ASSY,INJECTION 1
11 2 104500-55710 ELEMENT 1
12 2 121250-44901 SWITCH, 110 1
13 2 105430-77410 SWITCH 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

w
o

23418-060000 GASKET, 6X1.0

w
ey

24311-240100 O-RING, 1AP10A
102103-55520 O-RING
104884-59170 GASKET

w W
w N

w
~

23414-080012 GASKET, 8X1.0
43400-500430 SEAL WASHER 10
43400-500390 SEAL WASHER 6

w
a1

Fig.18. GASKET KIT(FOR ENGINE) (aion o
€)= (F)=

No. Lev. Parts No. Description w ® (C)QII{D) ©® © |
Fig,‘ 8 GASKET KIT (FOR ENGINE) 1 1 70554692600 GASKET SET 1
2 2 43400-500490 SEAL WASHER 16 1
3 2 43400-500570 SEAL WASHER 24 1
4 2 105430-02020 GASKET 1
5 2 105430-44420 GASKET 1
6 2 105546-01330 GASKET, HEAD 1
7 2 105546-01300 GASKET, LINER 2
8 2 105430-01490 GASKET 1
9 2 24311-000180 O-RING, 1AP18.0 1
10 2 105430-03130 GASKET 1
11 2 103338-32570 O-RING 1
12 2  24311-000070 O-RING, 1AP7.0 1
13 2 124240-01882 GASKET 1
14 2 105430-01410 GASKET 1
15 2 121256-03660 GASKET 1
16 2 101704-11450 GASKET, CHAMBER 1
17 2 129331-11450 GASKET 1
18 2 124970-11460 GASKET, CHAMBER 1
19 2 124970-11490 INSULATOR 1
20 2 24311-000070 O-RING, 1AP7.0 1
21 2 105430-11310 GASKET, BONNET 1
22 2 43400-500410 WASHER 8, SEAL 1
23 2 105440-12050 GASKET 1
24 2 105430-13200 GASKET, SILENCER 1
25 2 105430-44610 GASKET 1
26 2 105546-51020 GASKET 1
27 2 105546-51190 O-RING, 5-S 1
28 2 124550-51350 GASKET, DELIVERY 2
29 2 172100-53200 GASKET 1
2 2
2 1
2 1
2 1
2 1
2 2
2 1

w
(2]

(A=%)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.19. CYLINDER BLOCK

'Fig. 19 CYLINDER BLOCK

UNDER-SIZED PART

54

55
53

%

(A= (D)=

(B)=2T75U-N )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 724970-01561 BLOCK ASSY, CYLINDER 1
3 2 124060-01050 PLUG, PT1/8 6
4 2 121450-01203 BOLT, HEAD 4
5 2 121450-01210 BOLT, HEAD 2
6 2 121450-01220 NUT, CYLINDER HEAD 2
7 2 121450-01231 BOLT, HEAD 2
7-1 2 129350-01230 BOLT, HEAD 2 N
(B=E/# 04404)
8 2 124085-01900 GUIDE 2
9 2 24311-000100 O-RING, 1AP10.0 2
10 2 171051-01921 PLUG, NPTF1 1
11 2 121450-01960 PLUG, PF1/4 1
12 2 121450-01980 GASKET 1
13 2 121450-01990 PLUG, 30 1
14 2 22312-080140 PIN, PARALLEL M8X14 2
15 2  26216-080222 STUD, M8X 22 4
16 2 26366-080002 NUT, M8 4
17 2  27243-300000 PLUG, 30 4
17-1 2 27241-300000 PLUG 30 4 N
(B=9)
18 2 124085-02411 BUSH, CAMSHAFT 1
19 2 121450-02100 BEARING, MAIN 1
20 2 121520-34810 GUIDE, DIPSTICK 1
21 1 121520-01860 COVER 1
22 1 121520-01850 GASKET 1
23 1 26106-060142 BOLT, M6X 14 PLATED 2
23-1 1 26014-060182 BOLT, M6X 18 2 R
(B=E/# 04404)
24 1 124240-01871 COVER 1
25 1 124240-01882 GASKET 1
26 1 124950-01951 SHIM SET, ADJUSTING 1
27 1 124970-01330 GASKET, HEAD 1
28 1 124970-01601 FLANGE, MOUNTING 1
29 1 26106-100162 BOLT, M10X 16 PLATED 8
29-1 1 26206-100182 BOLT, M10X 18 PLATED 8 R
(B=E/# 04404)
30 1 121462-01650 BOLT 2
31 1 26706-100002 NUT, M10 2
32 1 22217-100000 WASHER, SPRING 10 2
33 1 724970-01540 SUMP ASSY, OIL 1
35 2 104200-55080 PLUG, DRAIN 1
36 2 43400-500450 SEAL WASHER 12 1
37 1  124000-01750 GASKET, OIL SUMP 1
38 1 121450-01710 BOLT, SUMP 17
39 1  721450-02500 HOUSING ASSY, METAL 1
41 2 121450-02110 BEARING, MAIN 1
42 2 124085-02220 SEAL, OIL 1
43 1 105225-02020 O-RING 1
44 1 26116-080202 BOLT, M8X 20 PLATED 6
44-1 1 26013-080202 BOLT, M8X 20 6 R

(B=E/# 04428)

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.19. CYLINDER BLOCK . o
€)= (F)=
. No. Lev. Parts No. Description Qty |
Fig. 19 CYLINDER BLOCK A B () O (E) R
45 1 22217-080000 WASHER, SPRING 8 6 z

(B=E/# 04428)

46 1 721450-02611 HOUSING ASSY 1

48 2 121450-02160 BEARING, MAIN 1

49 2 121450-02071 BOLT 2

50 1 105225-02300 BOLT 1

51 1 124970-34800 DIPSTICK, OIL 1

52 1 22351-060012 PIN, SPRING 6.0X12 2 w

(B=FXXXXX)

53 1 121450-02310 BEARING, 0.25 US 1

54 1 121450-02320 METAL ASSY, 0.25 1 1
55 1 121450-02370 BEARING, 0.25 US 1

UNDER-SIZED PART

54
55

53

%

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; A)= D)=
Fig.20. GEAR HOUSING . o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 20 GEAR HOUSING A (B) () O (B ¢
1 1 724976-01611 CASE ASSY, GEAR 1
3 2 124060-01050 PLUG, PT1/8 1
4 2 121450-01560 STUD, M8X22 4
5 2 22217-080000 WASHER, SPRING 8 4
6 2 26366-080002 NUT, M8 4
6-1 2  26716-080002 NUT, M8 4 R
(B=E/# 04428)
7 2  121450-01570 STUD 1
8 2 26706-100002 NUT, M10 1
9 2  26216-060142 STUD, M6X 14 2
10 2  26366-060002 NUT, M6 2
11 2 26587-080102 SCREW, M8X10 1
12 1 121450-01511 GASKET, GEAR CASE 1
13 1 121450-01550 COVER, BLOCK 1
14 1 121450-01531 GASKET 1
15 1 26106-060122 BOLT, M6X 12 PLATED 2
15-1 1 26106-060122 BOLT, M6X 12 PLATED 4 K
(B=E/# 04404)
16 1 26106-060142 BOLT, M6X 14 PLATED 2 A
(B=E/# 04404)
17 1 121023-01550 COVER 1
18 1  24341-000260 O-RING, 1AS26.0 1
19 1 121450-01801 SEAL, TC25408 1
20 1 24101-063050 BEARING, BALL 6305C3 1
21 1 26106-080452 BOLT, M8X 45 PLATED 1
22 1 26106-080752 BOLT, M8X 75 PLATED 2
23 1 26106-080852 BOLT, M8X 85 PLATED 7
24 1 26116-081152 BOLT, M8X115 PLATED 3
24-1 1 26106-081152 BOLT, M8X115 PLATED 3 R
(B=E/# 04428)
25 1 22117-080000 WASHER, 8 13 z

(B=E/# 04428)

<20

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.21. CYLINDER HEAD

Fig. 21 CYLINDER HEAD

37

(A= (D)=
(B)=2T75U-N ()=
©)= (F)=

No. Lewv. Parts No. Description Qty |

AW B € O E @

1 1 724970-11701 HEAD ASSY, CYLINDER 1
3 2 105225-11100 VALVE, INTAKE 2
4 2 105225-11110 VALVE, EXHAUST 2
5 2 124060-11120 SPRING, VALVE 4
6 2 119810-11160 GUIDE, VALVE 2
6-1 2 124060-11160 GUIDE, VALVE 2 R
(B=E/# 07755)
7 2  124060-11170 GUIDE, VALVE 2
7-1 2 128272-11170 GUIDE, VALVE 2 R
(B=E/# 07854)
8 2 104200-11180 RETAINER, SPRING 2
8-1 2 104200-11180 RETAINER, SPRING 4 K
(B=%)
9 2 101158-11190 COTTER 4
9-1 2 27310-070000 COTTER 7 4 N
(B=%)
9-2 2 27310-070001 COTTER, 7 4 N
(B9
9-3 2 101158-11190 COTTER 4 N
(B=%)
10 2 124950-11340 SEAL, VALVE STEM 4
11 2 104211-11370 CAP, VALVE 4
12 2 105225-11350 STUD 2
13 2  26696-100002 NUT, LOCK M10 2
14 2 22137-100000 WASHER, 10 2
15 2 23873-030000 PLUG, R0O3 1
15-1 2 23871-030000 PLUG, R0O3 1 N
(B=%)
16 2 124969-11670 COVER, HEAD 1
17 2 171051-01921 PLUG, NPTF1 1
18 2 23873-030000 PLUG, RO3 1
18-1 2 23871-030000 PLUG, RO3 1 N
(B=%)
19 2 121450-11680 GASKET 1
20 2  26106-080222 BOLT, M8X 22 PLATED 1
20-1 2 26106-080202 BOLT, M8X 20 PLATED 1 R
(B=E/# 04404)
21 2  26106-080452 BOLT, M8X 45 PLATED 3
21-1 2 26106-080402 BOLT, M8X 40 PLATED 3 R
(B=E/# 04404)
22 2  26216-080652 STUD, M8X 65 4
23 2  26366-080002 NUT, M8 4
23-1 2 121465-11950 NUT 4 R
(B=E/# 04404)
24 2  26216-080552 STUD, M8X 55 1
24-1 2  26216-080552 STUD, M8X 55 2 K
(B=E/# 04428)
25 2  26216-080222 STUD, M8X 22 1 Z
(B=E/# 04428)
26 2 22217-080000 WASHER, SPRING 8 2 Z

(B=E/# 04428)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; A)= D)=
Fig.21. CYLINDER HEAD O o o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 21 CYLINDER HEAD (A) (B) (C) (D) (E) (P
27 2  26366-080002 NUT, M8 2
28 1 124000-11240 SHAFT, ROCKER ARM 1
30 2  24190-110001 BALL, STEEL 11/32 2
31 1 121450-11260 SUPPORT, ROCKER ARM 1
32 1 121450-11270 SUPPORT, ROCKER ARM 1
33 1 121550-11280 SPRING 1
34 1 121550-11290 WASHER 4
35 1 22242-000140 RING, 14 2
36 1 26921-080102 SCREW, M8X10 1
37 1  724085-11650 ARM ASSY, ROCKER 4
39 2 101158-11230 SCREW, VALVE ADJUST 4
40 2  26756-080002 NUT, LOCK M8 4
41 1 101147-11900 RETAINER 2
42 1 124970-11420 CHAMBER 2
45 2 124970-11470 SPRING 4
46 1 124950-11450 GASKET, CHAMBER 2
47 1 124970-11490 INSULATOR 2
48 1  124970-11450 INSULATOR 2
49 1 124970-11460 GASKET, CHAMBER 2

37

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.22. BONNET

Fig. 22 BONNET

14 -1

(A)= (D)=
(B)=2T75U-N (E)=
©)= (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 724970-11520 BONNET ASSY, HEAD 1
3 2 124160-01751  COVER, FILLER 1
4 2 121420-01760  O-RING 1
4-1 2 24311-000320 O-RING, 1AP32.0 1
(B=E/# 07074)
5 2 121450-03610 SHAFT, DECOMPRESSION 2
6 2 22312-030220  PIN, PARALLEL M3X22 2
7 2 24311-000070 O-RING, 1AP7.0 2
8 2 124970-03740  LEVER, DECOMPRESSION 1
9 2 121462-03740 LEVER, DECOMPRESSION 1
10 2 124976-03760 CONNECTOR 1
11 2 26116-050082 BOLT, M5X 8 PLATED 1
11-1 2 26116-050142 BOLT, M5X 14 PLATED 1
(B=E/# 04404)
12 2 26756-050002 NUT, LOCK M5 1
(B=E/# 04404)
12-1 2 26756-050002 NUT, LOCK M5 1
(B=*)
13 2 121250-03783 RETAINER, INNER WIRE 1
14 2 160260-01800  NUT, M6 2
14-1 2 26366-060002 NUT, M6 2
(B=E/# 04404)
15 2 22272-000060 RING, E-6 1
16 2 26557-050122  SCREW, M5X12 2
17 2 23418-080000  GASKET, 8X1.0 2
18 2 121450-03770  COLLAR 2
19 2 22117-050000 WASHER, 5 2
(B=%)
20 2 26756-050002 NUT, LOCK M5 2
21 2 104104-67300  SPRING, RETURN 1
22 2 124970-11310 GASKET, BONNET 1
(B=%)
23 1 121567-77810 RETAINER 1
24 1 26106-080122 BOLT, M8X 12 PLATED 2
25 1 121000-03020 COVER, BREATHER 1
26 1 121000-03070  GASKET 1
27 1 121000-03080  PLATE, SHELTER 1
28 1 23065-090500  PIPE, 9X 500 1
29 1  26106-060222 BOLT, M6X 22 PLATED 4
30 1 22217-050000 WASHER, SPRING 5 2
31 1 26557-050102  SCREW, M5X10 2
32 1  124160-11360 KNOB 2
33 1  24311-000120 O-RING, 1AP12.0 2

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes

Yes' Yes'



0CT10-M23100

i A)= D)=
Fig.23. AIR CLEANER O s o
©)= (F)=
. No. Lewv. Parts No. Description ' |
Fig. 23 AIR CLEANER (A) (B) (C) (D) (E) (F)
1 1  124970-12500 CLEANER ASSY, AIR 1
3 2 124970-12660 SUMP ASSY, DUST 1
4 2 124064-12670 BAFFLE ASSY 1
5 2 124064-12680 BOLT 1
6 2 171022-12530 ELEMENT 1
7 2 124064-12690 WASHER 1
8 1 124976-12020 PIPE, AIR INTAKE 1
9 1  124450-11320 PLUG 1
10 1  124000-12030 GASKET 1
11 1  124969-12040 PIPE, AIR INTAKE 1
12 1 23010-058000 CLAMP, 58 2
13 1 26106-080202 BOLT, M8X 20 PLATED 2
13-1 1 26116-080252 BOLT, M8X 25 PLATED 2 N
(B=E/# 04404)
14 1  124969-12550 PIPE, AIR INTAKE 1
15 1 23010-058000 CLAMP, 58 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.24. EXHAUST MANIFOLD & SILENCER (L. or
©)= (F)=
Fig. 24 EXHAUST MANIFOLD & SILENCER No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
1 1 724970-13500 MANIFOLD ASSY 1
3 2 26216-080222 STUD, M8X 22 4
4 1 124000-13200 GASKET, SILENCER 1
5 1 26013-080222 BOLT, M8X 22 2
6 1  124450-11900 GASKET 1
7 1  124969-13490 SILENCER 1
9 2 124664-13580 CLAMP 1
10 2 124969-13650 PIPE 1
11 2 26116-080502 BOLT, M8X 50 PLATED 1
11-1 2 26106-080602 BOLT, M8X 60 PLATED 1 R
(B=E/# 04404)
12 2 26366-080002 NUT, M8 1
13 2 22117-080000 WASHER, 8 1
14 2 22217-080000  WASHER, SPRING 8 1
15 1 26106-080142 BOLT, M8X 14 PLATED 4
16 1 26716-080002 NUT, M8 2
17 1 22217-080000 WASHER, SPRING 8 4
18 1 26366-080002 NUT, M8 4
18-1 2 26716-080002 NUT, M8 4 R
(B=%)
19 1 124970-13530 SUPPORT, SILENCER 1
20 1 26116-080502 BOLT, M8X 50 PLATED 1 w

(8=

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.25. CAMSHAFT . o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 25 CAMSHAFT A B () O (E) R
1 1  124085-14010 CAMSHAFT 1
2 1 22512-070300 KEY, 7X 30 1
3 1  124000-14090 CAM, FUEL 1
4 1 129350-14100 GEAR, CAMSHAFT 1
5 1 121450-14120 NUT 1
6 1 104200-14200 TAPPET 4
7 1  121450-14400 ROD, PUSH 4
8 1 24101-062054 BEARING, BALL 6205 1
9 1 26587-080102 SCREW, M8X10 1
9-1 1 26587-080122 SCREW, M8X12 1 S

(B=E/# 09784)

7 ——]

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

H A= D)=
Fig.26. CRANKSHAFT & FLYWHEEL (L. o-
©)= (F)=
Fig. 26 CRANKSHAFT & FLYWHEEL No. Lev. Parts No. Description ® @ (C)Q I{D) ©® © |
1 1 724000-21701 CRANKSHAFT ASSY 1
11 3 2 22512-070180 KEY, 7X 18 2
5 2 22312-080160 PIN, PARALLEL M8X16 1
15 6 1 129350-21200 GEAR, CRANKSHAFT 1
15— 7 1 121450-21540 NUT, CRANKSHAFT GEAR 1
7-1 1 121450-21541 NUT, CRANKSHAFT GEAR 1 N
(B=E/#04608)
8 1 124970-21651 V-PULLEY 1
9 1 22351-040008 PIN, SPRING 4.0X 8 2
10 1 26776-180002 NUT, LOCK M18 1
11 1 124970-21592 FLYWHEEL ASSY 1
13 2 124060-21600 GEAR, RING 1
14 2 124950-21230 BUSH 1
15 1 124160-21500 BOLT 5
15-1 1  124160-21501 BOLT, FLYWHEEL 5 R

(B=E/# 05294)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; A= D)=
Fig.27. PISTON & CONNECTING ROD O o o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 27 PISTON & CONNECTING ROD (A) B) (C) (D) (E) (F)
1 1 121467-22090 PISTON ASSY 2
OVER-SIZED PART 3 2 705311-22500 RING SET, PISTON 2
3-1 2  721575-22500 RING SET, PISTON 2 R
(B=E/# 07074)
7 1 105225-22300 PIN, PISTON 2
8 1 105225-22400 CIRCLIP 4
9 1 705311-23100 ROD ASSY, CONNECTING 2
11 2 105225-23100 BEARING, PISTON PIN 2
12 2 105225-23200 BOLT, CONNECTING ROD 4
! 13 2 705311-23600 BEARING, CRANK PIN 2
14 1 105311-23380 METAL ASSY, 0.25 2
15 1 721467-22900 PISTON ASSY, 0.25 OS 2 B
17 2 721467-22540 RING SET, 0.25 OS 2

UNOER-SIZED PART

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M23100

Fig.28. LUBRICATING OIL SYSTEM

Fig. 28 LUBRICATING OIL SYSTEM

(A= (D)=

(B)=2T75U-N (€)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)

1 1  129350-32090 PUMP ASSY, OIL 1

3 2 121450-32050 PIN 1

10 2 121450-32060 PIN, 4X8 1

11 1 121450-32021 GASKET, PUMP 1

12 1 26116-060222 BOLT, M6X 22 PLATED 3
12-1 1 26013-060222 BOLT, M6X 22 3 R

(B=%)

13 1 22137-060000 WASHER, 6 3

14 1 128270-35090 PIPE ASSY, OIL INLET 1

15 1  124450-35070 NUT, PF1/4 1

16 1 121150-35100 BRACKET 1

17 1  124450-35100 FILTER, OIL 1

18 1  124085-35300 VALVE ASSY, CONTROL 1

24 1 124085-35350 NUT, M20 1

25 1  124969-39200 PIPE ASSY 1

26 1 124160-39140 BOLT, PIPE JOINT M10 1

27 1  23414-100000 GASKET, 10X1.0 2

28 1  124550-59820 BOLT, PIPE JOINT M8 1

29 1  23414-080000 GASKET, 8X1.0 2

30 1  124450-39240 RETAINER, PIPE 1

31 1 124160-39450 SWITCH, 0.5KG 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.29. COOLING WATER SYSTEM

Fig. 29 COOLING WATER SYSTEM

43

40

38

(A)
(B)=2T75U-N ()=

(D)=

(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 124976-42100 PUMP ASSY, WATER 1
3 2 129350-42200  IMPELLER 1
4 2 121450-42240  BEARING, SHAFT 1
5 2 121450-42310 SEAL, MECHANICAL 1
6 2 121450-42260 FLANGE, V-PULLEY 1
7 2 23873-030000  PLUG, RO3 1
8 1 121023-42051  GASKET, WATER PUMP 1
9 1 26106-060322 BOLT, M6X 32 PLATED 1
10 1 121454-42120  BRACKET, PUMP 1
11 1 121450-44410 GASKET 1
12 1 26106-080852 BOLT, M8X 85 PLATED 2
12-1 1 26106-080822 BOLT M 8X 82 PLATED 2 R
(B=E/# 04404)
13 1 26106-080902 BOLT, M8X 90 PLATED 1
13-1 1 26106-080872 BOLT M 8X 87 PLATED 1 R
(B=E/# 04404)
14 1 26116-081052 BOLT, M8X105 PLATED 1
14-1 1 26106-081052 BOLT, M8X105 PLATED 1 R
(B=E/# 04404)
15 1 22117-080000 WASHER, 8 3 z
(B=%)
16 1 22217-080000 WASHER, SPRING 8 3 z
(B=E/# 04428)
17 1  121450-42350  V-PULLEY 1
18 1 121023-42290  V-BELT, AX33 1
19 1 124969-44500 RADIATOR 1
20 2 124450-44590  CAP, RADIATOR 1
21 1 26106-080102 BOLT, M8X 10 PLATED 4
22 1 124969-44580  SCREEN, RADIATOR 1
23 1  124950-44740  FAN, D270XL30 1
24 1 26106-060142 BOLT, M6X 14 PLATED 4
24-1 1 26014-060202 BOLT, M6X 20 4 R
(B=%)
24-2 1 26014-060182 BOLT, M6X 18 4 R
(B=E/# 06720)
25 1 121250-44901 SWITCH, 110 1
26 1 124465-44950  GASKET, 16 1
27 1 121520-44510 TANKASSY, SUB 1
29 2 121450-44530 CAP 1
30 2 124450-44560 RETAINER 1
31 2 23065-070145 PIPE, 7X 145 1
32 1 121750-44550  BAND, TANK 1
33 1 124969-49010  PIPE, WATER 1
34 1 124969-49020  PIPE, WATER 1
35 1 121450-49030  PIPE, WATER 1
36 1 23010-038000 CLAMP, 38 6
37 1 121450-49100 BODY, 3-WAY COCK 1
38 1 121250-49121 PLUG, DRAIN 1
39 1 24311-000160 O-RING, 1AP16.0 1
40 1 26106-080122 BOLT, M8X 12 PLATED 2
41 1 121023-49150  PIPE, DRAIN L=165 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; A)= D)=
Fig.29. COOLING WATER SYSTEM O o o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 29 COOLING WATER SYSTEM A (B (©) () () (F)
42 1 121450-49160 PIPE, WATER DRAIN 1
43 1 124766-59050 CLIP, HOSE 12 4
44 1 171001-49502 JOINT, PIPE 1
45 1 124101-49530 COVER, THERMOSTAT 1
46 1  129350-49540 GASKET 1
47 1 26106-080222 BOLT, M8X 22 PLATED 1
47-1 1 26106-080282 BOLT, M8X 28 PLATED 1 N
(B=9)
48 1 26106-080652 BOLT, M8X 65 PLATED 1
49 1 129350-49800 THERMOSTAT, 71 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

i A)= D)=
Fig.30. FUEL INJECTION PUMP B rsun or
©)= (F)=
No. Lewv. Parts No. Description '
Fig. 30 FUEL INJECTION PUMP AW B €© O E G
1 1 724085-51700 PUMP ASSY, INJECTION 1
3 2 124950-51100 PLUNGER ASSY 2
4 2 124950-51270 GASKET 2
5 2 124950-51190 SPRING, PLUNGER 2
9 6 2 124060-51300 VALVE ASSY, DELIVERY 2
7 2 124550-51350 GASKET, DELIVERY 2
10 ___O 8 2 124550-51320 SPRING, DELIVERY 2
9 2 124550-51341 HOLDER, DELIVERY L43 2
8 ‘———‘g 10 2 124550-51370 O-RING 2
% 11 2 124950-51170 RETAINER, SPRING A 2
11-1 2 174307-51170 RETAINER, SPRING A 2
6ﬁ 7 S (B=E/# 08758)
’*‘@ X33 34 24 12 2 174307-51181 RETAINER, SPRING B 2
) 13 2 124950-51510 PINION 2
’ X26 27 x25 - 14 2 724550-51520 GUIDE, PLUNGER 2
16 3 711100-51540 ROLLER ASSY 2
19 3 174100-54120 PIN 2
20 2 174307-51700 SHIM SET 2
21 2 103854-51251 PIN, PLUNGER 1
22 2 124950-51640 PLATE ASSY, ADJUST 1
23 2 103854-51660 SCREW 1
24 2 124085-51500 RACK, CONTROL 1
27 3 124550-51590 RETAINER 1
28 2 26587-050102 SCREW, M5X10 1
29 2 22217-050000 WASHER, SPRING 5 1
30 2 22137-050000 WASHER, 5 1
30-1 1 22117-050000 WASHER, 5 1
(B=E/# 04404)
31 2 124950-51450 PIECE, GUIDE 2
32 2 174307-51460 PIN, LOCK 1
34 2 124220-51890 RIVET 2
5
12 @
0
S
s _@
14 19~<¢/B
16 % ‘?@)_®
x17

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; A)= D)=
Fig.31. FUEL INJECTION VALVE . o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 31 FUEL INJECTION VALVE (A) B (C) (D) (E) (P
’ 1 1  720500-53100 VALVE ASSY,INJECTION 2
2 2 124770-53000 VALVE ASSY,INJECTION 2
3 2 120500-53080 NUT, NOZZLE 2
5 2 113200-53110 SPINDLE, INTER 2
6 2 104211-53120 SPRING, NOZZLE 2
7 2 113200-53120 RETAINER, SPRING 2
8 2 110250-53150 PLATE ASSY, ADJUST 2
9 2 103854-53180 RETAINER, SPRING 2
10 2 172100-53200 GASKET 2

@)-23,23-1—®
@—“ vQ@Q

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.32. FUEL OIL SYSTEM

Fig. 32 FUEL OIL SYSTEM

15

@ = ~_

()

"

(A)= (D)=
(B)=2T75U-N )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 124064-55600 FILTER ASSY, FUEL 1
2 2 724160-55200 BODY ASSY, FILTER 1
4 3 104200-55321 VALVE, TAPER 1
5 3 104200-55330 SPRING, VALVE 1
6 3 104200-55341 HANDLE 1
7 3 101720-55750 PLUG, 6 2
8 3 104200-55750 SCREW, M4 1
9 3  23418-060000 GASKET, 6X1.0 2
10 3 24311-240100 O-RING, 1AP10A 1
11 2 124064-55510 COVER 1
12 2 102103-55520 O-RING 1
13 2 110250-55610 RING, RETAINING 1
14 2 104500-55710 ELEMENT 1
15 1 26106-080652 BOLT, M8X 65 PLATED 1
16 1 124000-59810 PIPE ASSY, INJECTION 1
17 1  124000-59820 PIPE ASSY, INJECTION 1
18 1 123325-59100 RETAINER, PIPE 1
19 1 123325-59110 COVER 1
20 1 121450-59850 BRACKET 1
21 1 26106-060102 BOLT, M6X 10 PLATED 2
21-1 1 26116-060102 BOLT, M6X 10 PLATED 2 R
(B=E/# 04404)
22 1 26106-060162 BOLT, M6X 16 PLATED 2
22-1 1  121465-59950 BOLT, M6X16 2 N
(B=E/# 04404)
23 1 124160-01650 CLAMP, PIPE 1
24 1 121567-59010 PIPE ASSY, FUEL 1
26 2 101304-59020 JOINT, PIPE 12 1
27 2 106990-44660 CLIP, HOSE 12.5 1
28 1 104200-59170 GASKET, 12 2
29 1 103854-59191 BOLT ASSY, JOINT M12 1
30 2 103854-59201 BOLT, PIPE JOINT M12 1
31 2  124060-59380 PLUG, 6 1
32 2 43400-500390 SEAL WASHER 6 1
33 1 124969-59500 PIPE ASSY, RETURN 1
34 2 121450-59550 PIPE, FUEL D8X80 1
35 2 121025-59570 PIPE, RETURN L=650 1
35-1 2 105025-59511 PIPE, FUEL 1 S
(B=%)
36 2 124550-59030 JOINT, PIPE 8 1
37 2 121750-59090 JOINT, PIPE 8 1
38 2 124066-59100 CLIP, HOSE 8 2
39 2 124766-59050 CLIP, HOSE 12 1
40 1 101147-59810 BOLT, PIPE JOINT M8 2
41 1 23414-080012 GASKET, 8X1.0 4
42 1 124060-77680 CLIP, HOSE 10 1

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; A= D)=

Fig.33. GOVERNOR MECHANISM O o o

€)= (F)=

. No. Lev. Parts No. Description Qty |
Fig. 33 GOVERNOR MECHANISM A (B) (C) (D) (E) (F)
1 1 121450-61100 WEIGHT ASSY,GOVERNOR 1
3 2 104200-61200 WEIGHT, GOVERNOR 2
4 2 172200-61220 PIN, GOVERNOR WEIGHT 2
4-1 2 119660-61220 PIN, GOVERNOR WEIGHT 2 N
(B=E/# 08129)

5 1 721520-61000 SHAFT, GOVERNOR 1
6 2 121520-61000 LEVER ASSY, GOVERNOR 1
11 3 22322-030180 PIN, TAPER 3X18 2
12 2 121520-61520 BEARING, NEEDLE 2
13 2 121520-61620 SUPPORT 1
14 2 121450-61631 SPRING 1
15 2  22312-040080 PIN, PARALLEL M4X 8 2
16 2 22351-030010 PIN, SPRING 3.0X10 1
17 1 129350-61600 SLEEVE, GOVERNOR 1
18 1 26106-060222 BOLT, M6X 22 PLATED 2
19 1 121450-66180 LEVER ASSY 1
22 1 22312-030080 PIN, PARALLEL M3X 8 1
23 1 22137-080000 WASHER, 8 1
24 1 22272-000060 RING, E- 6 1
25 1 121520-66010 SPRING, REGULATOR 1
26 1 124969-66000 LEVER ASSY,REGULATOR 1
29 2 22322-030200 PIN, TAPER 3X20 1
30 2 24311-000070 O-RING, 1AP7.0 1
31 1 104104-67300 SPRING, RETURN 1
32 1  124756-67310 HOOK 1
33 1 121250-03783 RETAINER, INNER WIRE 1
34 1 22272-000060 RING, E- 6 1
35 1 121520-66550 LIMITER ASSY, FUEL 1
38 2 121520-66580 SPRING, CONTROLLER 1
39 2  124950-66590 SHIM SET 1
40 2 26756-050002 NUT, LOCK M5 2
41 1  43400-500450 SEAL WASHER 12 2
42 1 26736-120002 NUT, M12 1
43 1 26687-120002 NUT, CAP M12 1
44 1  124969-66700 SUPPORT, WIRE 1
45 1 26106-060122 BOLT, M6X 12 PLATED 1
46 1 121454-66420 ADJUSTER 1
47 1  124550-66370 NUT, M6 1
48 1 135210-61090 LEAD 1
49 1  22451-060000 WIRE, 0.6 1
50 1 121454-66420 ADJUSTER 1
51 1 26756-060002 NUT, LOCK M6 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.34. ENGINE STOPPING DEVICE

Fig. 34 ENGINE STOPPING DEVICE

(A= (D)=

(B)=2T75U-N (€)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 121551-66520 LEVER, STOP 1
2 1 104211-03770 RETAINER 1
3 1 121250-03640 SCREW 1
3-1 1  124250-03640 SCREW 1 R
(B=E/# 05636)
4 1  24311-000090 O-RING, 1AP9.0 1
5 1 121551-66580 SPRING, RETURN 1
6 1 22322-030160 PIN, TAPER 3X16 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.35. ELECTRIC PARTS

Fig. 35 ELECTRIC PARTS

(A)= (D)=
(B)=2T75U-N (E)=
€)= (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 121450-77010 STARTER, S114-235B 1
2 1  124550-77030 COVER, TERMINAL 1
3 1 121470-77050 O-RING 1
4 1 121450-77200 DYNAMO, 12V-180W 1
5 1 121450-77711 LIMITER, RS5101 1
5-1 1 121520-77710 LIMITER, CURRENT 1
(B=E/# 09245)
6 1 121450-77330 ADJUSTER 1
6-1 1 121521-77330 ADJUSTER 1
(B=E/# 05292)
7 1 26106-080222 BOLT, M8X 22 PLATED 1
7-1 1 26014-080252 BOLT, M8X 25 1
(B=E/# 04404)
8 1 105025-77400 PUMP ASSY, FUEL FEED 1
9 1  124970-77800 PLUG, GLOW 2
10 1 124970-77810 CONNECTOR 1
11 1  124970-77920 TIMER 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.36. STARTER (12V-1.3KW) O o o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 36 STARTER (12V—1.3KW) (A) (B) () (D) (E) (F)
1 1 121450-77010 STARTER, S114-235B 1
2 2 X211491001 ARMATURE ASSY 1
3 2 X21148110 WASHER SET, THRUST 1
4 2 X21147155 STOPPER SET, PINION 1
5 2 X211432001 COILASSY, FIELD 1
6 3 X21147215 SCREW, POLE CORE 4
7 3 X21145312 BRUSH, + 2
8 2 X211453002 COVER ASSY, REAR 1
9 3 X21145352 METAL, REAR COVER 1
10 2 X21141360 HOLDER ASSY, BRUSH 1
11 3 X21148313 BRUSH (-) 2
12 3 X21149314 SPRING, BRUSH 4
13 2 X211455003 PINION ASSY 1
14 2 X211456009 CASE ASSY, GEAR 1
15 3 X21145661 METAL, GEAR CASE 1
16 2 X21143963 COVER KIT, DUCT 1
17 2 X21143454 PLATE, CENTER 1
18 2 X21148652 LEVER SET, SHIFT 1
19 2 X211497004 SWITCH, MAGNETIC 1
20 2 X21146815 BOLT 2
21 2 X7120632 BOLT 2
22 2 X21142835 SCREW SET 2
23 1 X21142742 COVER (A), RUBBER 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; A)= D)=
Fig.37. GENERATOR O o o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 37 GENERATOR A (B) () O (B ¢
1 1 121450-77200 DYNAMO, 12V-180W 1
2 2 94210M-42875 FLYWHEEL ASSY 1
4 3 94210M-13751 SHAFT 1
4-1 3 94210M-42927 SHAFT 1 N
(B=9)
4-2 2 XM429270000 SHAFT 1 R
(B=+1980.08)
5 3 XM861240000 B.BEARING #62012ZC3 1
5-1 3 XM274360000 BEARING 6201ZZC3 1 S
(B=E/# 04404)
6 3 94210M-42801 PULLEY 1
6-1 3 94210M-42929 PULLEY 1 N
(B=9)
6-2 2 XM429290000 PLATE, PULLEY 1 R
(B=*1980.08)
7 2 94210M-32983 COLLAR 1
7-1 2 XM329830000 COLLAR 1 R
(B=%)
8 2 94210M-86025 WASHER 1
8-1 2 XM860250000 WASHER 10 1 N
(B=%)
9 2 94210M-21932 WASHER, SPRING 1
9-1 2 22217-100000 WASHER, SPRING 10 1 N
(B=*1980.07)
10 2 94210M-86372  NUT 1
10-1 2 26706-100002 NUT, M10 1 N
(B=*1982.11)
11 2 94210M-51416 PLATE ASSY 1
11-1 2 XM514160000 PLATE ASSY 1 R
(B=*1980.08)
12 3 94210M-51417 PLATE 1
12-1 3  XM514170000 PLATE 1 R
(B=*1980.08)
13 3  94210M-51418 COREASSY 1
13-1 3  XM514180000 STATOR 1 R
(B=+1980.08)
14 3 26557-040252 SCREW, M4X25 2
15 3 22217-040000 WASHER, SPRING 4 2
16 3 XM861240000 B.BEARING #6201Z2ZC3 1
16-1 3 XM274360000 BEARING 6201ZZC3 1 S
(B=E/# 04404)
17 3 94210M-96717 COUPLER 1
17-1 3 XM967170000 COUPLER 1 R
(B=%)
18 3 94210M-06900 CLAMP 1
18-1 3 XM069000000 CLAMP 1 R
(B=9)
95 B oy ez 19 3  26557-040082  SCREW, M4X 8 1
l i | I | | | { | 20 3  22217-040000 WASHER, SPRING 4 1
I 21 2 94210M-42802 COLLAR 1

21-1 2  XM428020000 COLLAR 1 R

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100
A)= (D)=

Fig.37. GENERATOR O orsu o
F)=

(©)=

No. Lev. Parts No. Description Qty I R
A B () O (E) R

Fig. 37 GENERATOR
(B=*1980.08)

13 12 16 18 17
14 15 13-1 12-1 16-118-117-1 20 19
l ! | l 1 | L1 L J
11
11-1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; A)= D)=
Fig.38. REPAIR KIT . o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 38 REPAIR KIT (A (B © O € F
1 1 724970-92500 REPAIR KIT 1
] 2 2 171022-12530 ELEMENT 1
3 2  705311-22500 RING SET, PISTON 2
3-1 2 721575-22500 RING SET, PISTON 2 R
(B=E/# 07074)
4 2 124450-35100 FILTER, OIL 1
5 2 124160-39450 SWITCH, 0.5KG 1
6 2 121023-42290 V-BELT, AX33 1
7 2 121250-44901 SWITCH, 110 1
8 2 129350-49800 THERMOSTAT, 71 1
9 2 124770-53000 VALVE ASSY,INJECTION 2
10 2 104500-55710 ELEMENT 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.39. GASKET KIT (FOR ENGINE) O eun o
€)= (F)=
Fig. 39 GASKET KIT (FOR ENGINE) No.  Lewv. Parts No. Description w ® (C)Q t)(D) © ® |
1 1 1  724970-92601 GASKET SET 1
| 2 2 24311-000100 O-RING, 1AP10.0 2
3 2 121450-01980 GASKET 1
4 2 121520-01850 GASKET 1
5 2 124240-01882 GASKET 1
6 2 124970-01330 GASKET, HEAD 1
7 2 43400-500450 SEAL WASHER 12 3
8 2 124000-01750 GASKET, OIL SUMP 1
9 2 105225-02020 O-RING 1
10 2 121450-01511 GASKET, GEAR CASE 1
11 2 121450-01531 GASKET 1
12 2 24341-000260 O-RING, 1AS26.0 1
13 2 121450-11680 GASKET 1
14 2 124950-11450 GASKET, CHAMBER 2
15 2 124970-11490 INSULATOR 2
16 2 124970-11450 INSULATOR 2
17 2 124970-11460 GASKET, CHAMBER 2
18 2  24311-000120 O-RING, 1AP12.0 2
19 2 121420-01760 O-RING 1
19-1 2 24311-000320 O-RING, 1AP32.0 1 S
(B=E/# 07074)
20 2 24311-000070 O-RING, 1AP7.0 3
21 2 23418-080000 GASKET, 8X1.0 2
22 2 124970-11310 GASKET, BONNET 1 Y4
(B=%)
23 121000-03070 GASKET

124000-12030 GASKET

124000-13200 GASKET, SILENCER
124450-11900 GASKET

42
43400-500390 SEAL WASHER 6

23414-080012 GASKET, 8X1.0

2 1

2 1

2 1

2 1

27 2 121450-32021  GASKET, PUMP 1

28 2 23414-100000 GASKET, 10X1.0 2

29 2 23414-080000 GASKET, 8X1.0 2

25 30 2 121023-42051  GASKET, WATER PUMP 1

31 2 121450-44410  GASKET 1

32 2 124465-44950  GASKET, 16 1

33 2 24311-000160  O-RING, 1AP16.0 1

34 2 129350-49540  GASKET 1

35 2 124950-51270  GASKET 2

36 2 124550-51350  GASKET, DELIVERY 2

30 37 2 124550-51370  O-RING 2
38 2 17210053200 GASKET 2

\\\\ 3 39 2 10210355520 O-RING 1
" 40 2 10420059170  GASKET, 12 2
2 1

2 4

2 1

24311-000090 O-RING, 1AP9.0

% 39 0 4 \. 41

. 42

| S /o "
37 38 ©

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.40. THROTTLE

Fig. 40 THROTTLE

FOR MODEL ymiz

FOR MODEL YMi14

4

(A)=YM12 (D)=
(B)=YM14 )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194800-01110 LEVER ASSY 1 1
2 2 194800-01120 STAY 1 1
3 2 194800-01130 LEVER, ACCELERATOR 1 1
4 2 194800-01140-U BRACKET, THRTL LEVER 1 1
5 2 194800-01150 SPRING 1 1
6 2 194800-01160 BOLT 1 1
7 1 194800-01170 BRACKET, LEVER 1 1
8 1 194800-01361 WIRE ASSY, THROTTLE 1 1
9 1  194802-01500 CABLE ASSY, STOP. 1
10 2 22217-060000 WASHER, SPRING 6 1 z
(B=E/# 24167)
11 2 26716-060002 NUT, M6
11-1 2  26756-060002 NUT, LOCK M6 2 S
(B=E/# 24167)
12 2  26736-100002 NUT, M10 1
12-1 2 194180-01530 NUT, M11 1 N
(B=E/# 24167)
13 1 194810-01500 CABLE ASSY, STOP. 1
14 2 194180-01530 NUT, M11 1
15 2 22217-060000 WASHER, SPRING 6 1 A
(A=E/# 24167)
16 2  26716-060002 NUT, M6 2
16-1 2  26756-060002 NUT, LOCK M6 2 S
(A=E/# 24167)
17 1 194990-22130 NUT, M6 1 1
18 1 104104-66980 RETAINER, INNER WIRE 1
19 1 22217-060000 WASHER, SPRING 6 2 2
20 1 26013-080122 BOLT, M8X 12 2 2
21 1 26116-050142 BOLT, M5X 14 PLATED 2 2
22 1 26116-060122 BOLT, M6X 12 PLATED 2 2
23 1 26716-060002 NUT, M6 1 1
24 1 26756-050002 NUT, LOCK M5 2 2
25 1 194167-01500 CABLE, DECOMPRESSION 1 1
25-1 1 194802-01550 CABLE ASSY 1
26 2 194180-01530 NUT, M11 1 1
27 2 22217-060000 WASHER, SPRING 6 1 1 Z
(A=E/# 24167) (B=E/# 24167)
28 2  26716-060002 NUT, M6 2 2
28-1 2  26756-060002 NUT, LOCK M6 2 2 S
(A=E/# 24167) (B=E/# 24167)
29 1 26116-050142 BOLT, M5X 14 PLATED 1 1
30 1 26756-050002 NUT, LOCK M5 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.41. FUEL TANK

Fig. 41 FUEL TANK

(A)=YM12 (D)=
(B)=YM14 ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 194802-04110 TANK (10.0L), FUEL 1 1
2 1 194151-04141 STRAINER, FUEL 1 1
3 1 194151-04150 GASKET, STRAINER 1 1
4 1  194802-04250 BAND, TANK 1 1
5 1  794155-04120 CAP W/PACKING, TANK 1 1
5-1 1  194250-04300 CAP, TANK 1 1 N
(A=E/# 22001) (B=E/# 22001)
5-2 1  194250-04301 CAP ASSY, TANK 1 1 N
(A=E/# 24167) (B=E/# 24167)
7 2 194155-04160 PLATE, BAFFLE 1 1 z
(A=E/# 22001) (B=E/# 22001)
8 2 194155-04170 PAD, CAP 1 1 z
(A=E/# 22001) (B=E/# 22001)
9 1 26116-080502 BOLT, M8X 50 PLATED 1 1
10 1 26116-080702 BOLT, M8X 70 PLATED 1 1
11 1 26716-080002 NUT, M8 2 2
12 1 194802-04700 PIPE, TANK S1 1 1
13 1 194802-04770 PIPE, TANK S2 1 1
14 1  194802-04780 PIPE, TANK 4 4
15 1 194802-04810 STAY, PUMP 1 1
16 1 194802-04910 STAY, STRAINER 1 1
17 1 194180-17770 CLAMP, PIPE 6 6
18 1 194180-17780 BASE, PIPE CLAMP 4 4
19 1  194990-22050 NUT, M8 2 2
20 1  194990-22130 NUT, M6 2 2
21 1 106990-44660 CLIP, HOSE 12.5 8 8
21-1 1 23080-012000 CLAMP, 12 8 8 N
(A=El# 23641) (B=El# 23641)
22 1 22137-080000 WASHER, 8 1 1
23 1 22217-080000 WASHER, SPRING 8 1 1
24 1 26116-060252 BOLT, M6X 25 PLATED 2 2
24-1 1 26013-060252 BOLT, M6X 25 2 2 N
(A=FXXXXX) (B=FXXXXX)
25 1 26013-080252 BOLT, M8X 25 6 6
26 1 26116-080162 BOLT, M8X 16 PLATED 2 2
27 1 26116-080202 BOLT, M8X 20 PLATED 2 2
28 1 26716-080002 NUT, M8 1 1
29 1 22217-080000 WASHER, SPRING 8 2 2 z
(A=FXXXXX) (B=FXXXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.42. FRAME & FRONT AXLE(FOR YM12) (w=vnz o
©)= (F)=
i . No. Lewv. Parts No. Description ' |
Fig. 42 FRAME & FRONT AXLE {FOR MODEL YM12] A (B) (C) (D) (E) (F
1 1 194810-00510  DUCT, FAN 1
2 1 194810-00520  RETAINER, FAN DUCT 4
3 1 194832-00610  DUCT, AIR 1 W
(A=E/# 22001)
4 1 194812-00670 PAD (RUBBER) 1
5 1 22217-060000 WASHER, SPRING 6 2
6 1 22217-060000 WASHER, SPRING 6 8
7 1 22217-060000 WASHER, SPRING 6 3 W
(A=E/# 22001)
8 1 194300-13390  NUT, LOCK M12 L 1
9 1 22217-100000 WASHER, SPRING 10 4
9-1 1 194740-00160  SPRING, 10 4 N
(A=E/# 23950)
10 1 26736-100002 NUT, M10 4
10-1 1 26376-100002 NUT, M10 4 S
(A=E# 23950)
11 1 26116-060122 BOLT, M6X 12 PLATED 2
12 1  26116-060122 BOLT, M6X 12 PLATED 8
13 1 26116-060122 BOLT, M6X 12 PLATED 3 w
(A=E/# 22001)
14 1 194812-05110-R COVER, BELT 1
14-1 1 194832-05110-R COVER, BELT 1 S
(A=E/# 22001)
15 1 194812-05120-R COVER, BELT 1
15-1 1 194832-05120-R COVER, BELT 1 S
(A=E/# 22001)
16 1  194420-05210  BOLT, M6X16 10
17 1 194802-11120-X FRAME ASSY 1
17-1 1 194802-11121-X FRAME ASSY 1 N
(A=E/# 22001)
18 2 194440-11360 BUSH, 25X29X30 2
18-1 2 194802-11360 BUSH, 25.4X29X30 2
19 2 24550-020150  BUSH, 20X15 2
20 1 194812-11130-X BRACKET, RADIATOR 1
21 1  194812-11140-X PROTECTOR, FRONT 1
22 1 194810-11181-X MOUNTING,FLEX.RUBBER 4
23 1  194810-11190 GROMMET L=184 1
24 1 194800-11420 SEAL, RADIATOR A 2
25 1  194990-22140  NUT, M8 2
26 1 194151-63240 RUBBER, CUSHION 2
27 1 194151-63250 COLLAR, CUSHION 2
28 1 22137-080000  WASHER, 8 2
29 1 22217-120000 WASHER, SPRING 12 4
30 1 24761-010000  NIPPLE, GREASE M6F 2
31 1 26013-080122 BOLT, M8X 12 4
32 1 26013-120302 BOLT, M12X 30 8
33 1 26116-080302 BOLT, M8X 30 PLATED 2
34 1 26116-120352 BOLT, M12X 35 PLATED 4
35 1 26716-120002 NUT, M12 4
36 1 194802-11200-X AXLE ASSY, FRONT 1
37 2 194802-11360 BUSH, 25.4X29X30 4

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.42. FRAME & FRONT AXLE(FOR YM12) -z o
€)= (F)=
. . No. Lev. Parts No. Description Qty |
Fig. 42 FRAME & FRONT AXLE {FOR MODEL YM12] A (B) (C) (D) (E) (F

38 2 194802-11370 BUSH 2

39 1 194802-11250-X CRANK, CENTER 1

40 1 194800-11830 WASHER 10.5X43X3.2 1

41 1 24761-010000 NIPPLE, GREASE M6F 1

42 1 24761-060000 NIPPLE, GREASE MT6X1 1

43 1 26013-100202 BOLT, M10X 20 1

44 1  194802-11500-U PIN, CENTER 1

45 1 22137-200000 WASHER, 20 1

46 1  22417-400400 PIN, COTTER 4.0X40 1

47 1 24761-010000 NIPPLE, GREASE M6F 2

48 1 26877-200002 NUT, CASTLE M20 1

49 1  194800-11760 WASHER, 26X37X2.3 2

50 1  194802-11800-X PIN, KING 1
50-1 1 194802-11801-X PIN ASSY, KING 1 S

(A=E/# 22001)
51 1  194802-11850-X PIN, KING 1

51-1 1 194802-11851-X PIN ASSY, KING
(A=E/# 22001)

[
[0

52 1 194802-11860 BOLT, M12X25 2
53 1 194802-11890 WASHER, 12.5X40X6 2
54 1 22217-120000  WASHER, SPRING 12 2
55 1 22272-000190 RING, E-19 2
56 1 24761-010000 NIPPLE, GREASE M6F 2
57 1 194800-12311-X TIE-ROD 1
58 1 194800-12341-X TIE-ROD 1
59 1 194800-12451-X END, TIE-ROD 1
60 1 194300-13370  TURNBUCKLE, M12 1
61 1 194300-13380 NUT, LOCK M12 R 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.43. FRAME & FRONT AXLE(FOR YM14)

Fig. 43 FRAME & FRONT AXLE [FOR MODEL YM14]

@-45/43

CodallEn g
L J W
e It
4 i
i :

(A)=YM12 (D)=
(B)=YM14 (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194802-05110-R COVER, BELT 1
2 1 194802-05120-R COVER, BELT 1
3 1  194420-05210  BOLT, M6X16 10
4 1  194802-05200 GUIDE ASSY, EXHAUST 1
4-1 1 194802-05201 GUIDE ASSY, EXHAUST 1 N
(B=E/# 22001)
5 1 194802-11120-X FRAME ASSY 1
5-1 1 194802-11121-X FRAME ASSY 1 N
(B=E/# 22001)
6 2 194802-11360 BUSH, 25.4X29X30 2
7 2 24550-020150  BUSH, 20X15 2
8 1 194802-11130-X BRACKET, RADIATOR 1
9 1 194802-11140-X BRACKET, ENGINE 1
10 1 194802-11150-X BRACKET, ENGINE 1
10-1 1 194802-11151-X 1 S
(B=*1989.04)
11 1 194802-11160-X PLATE, MOUNT 1
11-1 1  194802-11161-X 1 S
(B=*1989.04)
12 1  194802-11170-X PLATE, MOUNT 1
12-1 1  194802-11171-X 1 S
(B=*1989.04)
13 1 194802-11180 RUBBER, ABSORBER 2
13-1 1  194802-11410 2 S
(B=*1989.04)
14 1  194802-11190 RUBBER, MOUNTING 1
15 1  194800-11420 SEAL, RADIATOR A 2
16 1  194800-11430 SEAL, RADIATOR B 2
17 1  194802-11450-X BRACKET, REAR MOUNT 1
18 1  194990-22050  NUT, M8 4
19 1 194990-22050  NUT, M8 3
20 1 194990-22140  NUT, M8 2
21 1 194080-58820 GROMMET, 15 1
22 1 194151-63240 RUBBER, CUSHION 2
23 1 194275-63240 RUBBER, CUSHION 3
24 1 194151-63250 COLLAR, CUSHION 2
25 1 22137-080000 WASHER, 8 2
26 1 22137-100000 WASHER, 10 1
27 1 22217-100000 WASHER, SPRING 10 2
28 1 22217-100000 WASHER, SPRING 10 1 z
(B=FXXXXX)
29 1 22351-060016 PIN, SPRING 6.0X16 2
30 1 24761-010000  NIPPLE, GREASE M6F 2
31 1 26013-080122 BOLT, M8X 12 4
32 1 26013-100252 BOLT, M10X 25 4
33 1 26013-100252 BOLT, M10X 25 2
34 1 26013-120252 BOLT, M12X 25 4
35 1 26014-060202 BOLT, M6X 20 2
36 1 26116-080122 BOLT, M8X 12 PLATED 4
37 1 26116-080302 BOLT, M8X 30 PLATED 2
38 1 26716-100002 NUT, M10 2

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.43. FRAME & FRONT AXLE(FOR YM14)

Fig. 43 FRAME & FRONT AXLE [FOR MODEL YM14]

@-45/43

CodallEn g
L J W
e It
4 i
i :

(A)=YM12 (D)=
(B)=YM14 ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
38-1 1 26716-100002 NUT, M10 4 K
(B=FXXXXX)
39 1 26716-100002 NUT, M10 1 W
(B=FXXXXX)
40 1 105430-13570 PIPE 1 z
(B=FXXXXX)
41 1 194990-22130 NUT, M6 1 z
(B=FXXXXX)
42 1 26116-060162 BOLT, M6X 16 PLATED 1 z
(B=FXXXXX)
43 1 194802-11200-X AXLE ASSY, FRONT 1
44 2 194802-11360 BUSH, 25.4X29X30 4
45 2 194802-11370 BUSH 2
46 1 194802-11250-X CRANK, CENTER 1
47 1  194800-11830 WASHER 10.5X43X3.2 1
48 1 24761-010000 NIPPLE, GREASE M6F 1
49 1 24761-060000 NIPPLE, GREASE MT6X1 2
50 1 26013-100202 BOLT, M10X 20 1
51 1  194802-11500-U PIN, CENTER 1
52 1  22137-200000 WASHER, 20 1
53 1  22417-400400 PIN, COTTER 4.0X40 1
54 1 24761-010000 NIPPLE, GREASE M6F 1
55 1 26877-200002 NUT, CASTLE M20 1
56 1  194800-11760 WASHER, 26X37X2.3 2
57 1  194802-11800-X PIN, KING 1
57-1 1 194802-11801-X PIN ASSY, KING 1 S
(B=E/# 22001)
58 1  194802-11850-X PIN, KING 1
58-1 1 194802-11851-X PIN ASSY, KING 1 S
(B=E/# 22001)
59 1 194802-11860 BOLT, M12X25 2
60 1 194802-11890 WASHER, 12.5X40X6 2
61 1 22217-120000 WASHER, SPRING 12 2
62 1 22272-000190 RING, E-19 2
63 1 24761-010000 NIPPLE, GREASE M6F 2
64 1 194800-12311-X TIE-ROD 1
65 1  194800-12341-X TIE-ROD 1
66 1 194800-12451-X END, TIE-ROD 1
67 1  194300-13370 TURNBUCKLE, M12 1
68 1  194300-13380 NUT, LOCK M12 R 1
69 1  194300-13390 NUT, LOCK M12 L 1
70 1 22217-100000 WASHER, SPRING 10 4
70-1 1 194740-00160 SPRING, 10 4 N
(B=E/# 23950)
71 1 26736-100002 NUT, M10 4
71-1 1 26376-100002 NUT, M10 4 S
(B=E/# 23950)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; (A)=YM12 D)=
Fig.44. CLUTCH(FOR YM12) -z o
€)= (F)=

n No. Lev. Parts No. Description Qty |

Fig. 44 CLUTCH [FOR MODELYM12] 7 (A) (B) (C) (D) (E) (F)
1 1 194810-21100-X HOUSING ASSY, CLUTCH 1
1-1 1 194810-21101 HOUSING ASSY, CLUTCH 1 N
(A=E/# 24167)
2 1  194810-22510 STAY, WIRE 1 z

(A=E/# 24167)
1 194130-61570 GROMMET, 27

3 1
4 1 22217-060000  WASHER, SPRING 6 3
5 1 22217-080000  WASHER, SPRING 8 3
6 1 22217-100000 WASHER, SPRING 10 1
7 1 22252-000400 RING, 40 1
8 1 26014-080162 BOLT, M8X 16 4 z
(A=E/# 24167)
9 1 26014-080162 BOLT, M8X 16 2
10 1 26116-060162 BOLT, M6X 16 PLATED 3
11 1 26116-080122 BOLT, M8X 12 PLATED 3
12 1 26716-100002 NUT, M10 1
13 1 194300-21700 DISC, CLUTCH 1
14 1 194300-21800 PLATE ASSY, PRESSURE 1
15 1 194300-21950 BOLT, REAMER M6X22 2
16 1 22217-060000  WASHER, SPRING 6 2
17 1 22217-060000  WASHER, SPRING 6 4
18 1 26116-060162 BOLT, M6X 16 PLATED 4
19 1 194810-22110 SHAFT, MAIN DRIVE 1
20 1 194812-22200  JOINT ASSY, CROSS 1
21 2 194802-22210  JOINT, CROSS R 1
22 3 194802-22240  YOKE 1
23 3 194802-22250  YOKE, SLEEVE 1
24 3 194802-22260  JOURNALKIT 1
25 3 194802-22270 RING, SNAP 4
26 2 194812-22220  JOINT, CROSS 1
27 3 194802-22240  YOKE 2
28 3 194802-22260  JOURNALKIT 1
29 3 194802-22270 RING, SNAP 4
30 3 194812-22280 SHAFT 1
31 3 22242-000360 RING, 36 1
32 3 22351-030010 PIN, SPRING 3.0X10 1
@? % 33 3 22351-035032 PIN, SPRING 3.5X32 1
.29 29 % 34 3 22351-060032 PIN, SPRING 6.0X32 1
Tf 35 1 22242-000170 RING, 17 1
21 34 ) 36 1 22242-000360 RING, 36 2
33 . 37 1 22351-035032 PIN, SPRING 3.5X32 2
38 1 22351-060032 PIN, SPRING 6.0X32 2
39 1 24104-062034 BEARING, BALL 6203UU 1
40 1 194800-22311 ARM, CLUTCH RELEASE 1
41 1 194800-22320 BEARING, CLUTCH 1
42 1 194800-22350-X SHAFT,CLUTCH RELEASE 1
43 1 22242-000120 RING, 12 1
M~ 44 1 22512-040340 KEY, 4X 34 1
\ﬁ\ 37 45 1 194802-22410-X PEDALASSY, L 1
38 46 1 194802-22420  ARM, CLUTCH PEDAL 1
47 1 194800-22470 SPRING, 68 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

H A)=YM12 D)=
Fig.44. CLUTCH(FOR YM12) (-t o-
©)= (F)=
’ ipti 't
Fig. 44 CLUTC!—I {FOR MODEL YM12] No. Lev. Parts No. Description ® @ (C)Q {D) ©® © |
48 1  194800-22480 SPRING, 58 1
49 1  194802-22500 CABLE, CONTROL 1
50 1  194802-22580 COVER, HEAD 1
51 1 194802-22590 LEVER, CLUTCH LOCK 1
52 1 22137-060000 WASHER, 6 2
53 1 22351-060028 PIN, SPRING 6.0X28 1
54 1 22417-160180 PIN, COTTER 1.6X18 2
55 1 22487-060140 PIN, H 6X 14 2
55-1 1 22487-060120 PIN, H 6X 12 2 N
(A=E/# 22147)

Pe

29 29

NS

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.45. CLUTCH(FOR YM14)

Fig. 45 CLUTCH [FOR MODEL YM14]

(A)=YM12 (D)=
(B)=YM14 (E)=
©)= (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 194800-21101-X HOUSING ASSY, CLUTCH 1
1-1 1  194802-21100 HOUSING ASSY, CLUTCH 1
(B=E/# 24167)
2 1 194802-21150 STOPPER 1
3 1  194800-22511 STAY, WIRE 1
(B=E/# 24167)
4 1 194130-61570 GROMMET, 27 1
5 1 22137-100000 WASHER, 10 1
6 1 22217-060000 WASHER, SPRING 6 1
7 1 22217-080000 WASHER, SPRING 8 4
(B=E/# 24167)
8 1 22217-080000 WASHER, SPRING 8 4
9 1 22217-100000 WASHER, SPRING 10 2
10 1 22252-000400 RING, 40 1
11 1  26116-060162 BOLT, M6X 16 PLATED 1
12 1 26116-080122 BOLT, M8X 12 PLATED 4
13 1 26116-080162 BOLT, M8X 16 PLATED 4
(B=E/# 24167)
14 1 26116-100252 BOLT, M10X 25 PLATED 1
15 1 26716-100002 NUT, M10 2
16 1 26716-100002 NUT, M10 1
(B=E/# 22001)
17 1 194300-21700  DISC, CLUTCH 1
18 1 194300-21800  PLATE ASSY, PRESSURE 1
19 1 194300-21950 BOLT, REAMER M6X22 2
20 1 22217-060000 WASHER, SPRING 6 2
21 1 22217-060000 WASHER, SPRING 6 4
22 1 26116-060162 BOLT, M6X 16 PLATED 4
23 1 194800-22111 SHAFT, MAIN DRIVE C 1
24 1 194802-22200  JOINT ASSY, CROSS 1
25 2 194802-22210  JOINT, CROSS R 1
26 3 194802-22240  YOKE 1
27 3 194802-22250 YOKE, SLEEVE 1
28 3 194802-22260  JOURNALKIT 1
29 3 194802-22270  RING, SNAP 4
30 2 194802-22220  JOINT, CROSS 1
31 3 194802-22240 YOKE 2
32 3 194802-22260 JOURNALKIT 1
33 3 194802-22270  RING, SNAP 4
34 3 194802-22280  SHAFT 1
35 3 22242-000360  RING, 36 1
36 3 22351-030010  PIN, SPRING 3.0X10 1
37 3 22351-035032 PIN, SPRING 3.5X32 1
38 3 22351-060032 PIN, SPRING 6.0X32 1
39 1  22242-000170  RING, 17 1
40 1 22242-000360 RING, 36 2
41 1  22351-035032 PIN, SPRING 3.5X32 2
42 1 22351-060032 PIN, SPRING 6.0X32 2
43 1 24104-062034  BEARING, BALL 6203UU 1
44 1 194800-22311  ARM, CLUTCH RELEASE 1
45 1 194800-22320  BEARING, CLUTCH 1

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes

Yes' Yes'



0CT10-M23100

Fig.45. CLUTCH(FOR YM14) (A)=YM12 (0)=

(B)=YM14 ()=
©)= (F)=

Fig. 46 CLUTCH [FOR MODEL YM14] No. Lev. Parts No. Description W @ OO0 6 6 |

46 1 194800-22350-X SHAFT,CLUTCH RELEASE 1
a7 1 22242-000120 RING, 12 1
48 1 22512-040340 KEY, 4X 34 1
49 1  194802-22410-X PEDALASSY, L 1
50 1 194802-22420  ARM, CLUTCH PEDAL 1
51 1 194800-22470  SPRING, 68 1
52 1 194800-22480 SPRING, 58 1
53 1  194802-22500 CABLE, CONTROL 1
54 1 194802-22580 COVER, HEAD 1
55 1 194802-22590 LEVER, CLUTCH LOCK 1
56 1 22137-060000 WASHER, 6 2
57 1 22351-060028 PIN, SPRING 6.0X28 1
58 1 22417-160180 PIN, COTTER 1.6X18 2
59 1 22487-060140 PIN, H 6X 14 2
59-1 1 22487-060120 PIN, H 6X 12 2 N
(B=E# 22137)
60 1 22217-100000 WASHER, SPRING 10 1 z
(B=FXXXXX)
35 Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CT10-M23100

H A)=YM12 D)=
Fig.46. STEERING (-t o-
©)= (F)=
Fig. 46 STEERING No. Lev. Parts No. Description W @ OO0 6 6 I R
1 1  194800-15100-X GEAR ASSY, STEERING 1 1
2 2 194800-15110-X BOX W/BUSH, GEAR 1 1
3 2 194262-15140 SHAFT, SECTOR 1 1
4 2 194262-15150-X COVER ASSY 1 1
5 2 194262-15170 PLUG PT1/8 1 1
6 2 194800-15200-X COLUMN, STEERING 1 1
7 2 194262-15210 SEAL, OIL SC163007 1 1
8 2 194262-15220 SEAL, OIL 1 1
9 2 194750-15250 SHIM, T=0.5 1 1 A
10 2 194750-15260 SHIM, T=0.7 1 1 A
11 2 194750-15270 SHIM, T=0.08 1 1 A
12 2 194750-15280 SHIM, T=0.1 1 1 A
13 2 194750-15290 SHIM, T=0.2 1 1 A
14 2 194262-15310 BUSH, COLUMN 1 1
15 2 194262-15330 GASKET, SIDE COVER 1 1
16 2 194440-15340 PLUG, BREATHER 1 1
16-1 2 194440-15341 PLUG, BREATHER 1 1 S
(A=E/# 24078) (B=E/# 24078)
17 2 194262-15420 SHIM, T=1.525 A 1 1 B
18 2 194262-15430 SHIM, T=1.555 B 1 1 B
19 2 194262-15440 SHIM, T=1.585 C 1 1 B
20 2 194262-15450 SHIM, T=1.615 D 1 1 B
21 2 194262-15460 SHIM, T=1.645 E 1 1 B
22 2 194262-15470 SCREW 1 1
23 2 194800-15500 NUT, BALL 1 1
24 2 194262-15520 BEARING 2 2
25 2 22217-080000  WASHER, SPRING 8 4 4
26 2 22217-160000 WASHER, SPRING 16 1 1
27 2 24321-000500 O-RING, 1AG50.0 1 1
28 2 26013-080202 BOLT, M8X 20 3 3
29 2 26116-080222 BOLT, M8X 22 PLATED 4 4
30 2 26716-080002 NUT, M8 1 1
31 2 26736-160002 NUT, M16 1 1
31-1 2 26786-160002 NUT, LOCK M16 1 1 S
(A=E/# 23677) (B=E/# 23677)
32 1 194080-15550  WASHER, 12 1 1
33 1 194800-15610-X ARM, PITMAN 1 1
34 1  194440-15650 GROMMET, 32 1 1
35 1 26013-100252 BOLT, M10X 25 4 4
36 1 26356-120002 NUT, M12 1 1
37 1 194800-15800  WHEEL ASSY, STEERING 1 1
39 2 194440-15870 CAP, WHEEL 1 1
40 1 194802-16100-U ROD ASSY, DRAG 1 1
40-1 1 194832-16100-U ROD ASSY, DRAG 1 1 N
(A=E/# 22001) (B=E/# 22001)
41 1 22217-120000 WASHER, SPRING 12 2 2
41-1 1 194274-13580  WASHER, SPRING 12 2 2 S
(A=FXXXXX) (B=FXXXXX)
42 1 26736-120002 NUT, M12 2 2
42-1 1 26376-120002 NUT, M12 2 2 S
(A=FXXXXX) (B=FXXXXX)

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.47. MISSION & REAR AXLE HOUSING A vy -
€)= (F)=
. No. Lew. Parts No. Description Qty |
Fig. 47 TRANSMISSION & REAR AXLE HOUSING A B (© O E F
[FOR MODEL YM12] 1 1 1C6050-14520 SEALTC17 357, OIL 1

1-1 1 24421-173507 SEAL, OIL TC173507
(A=E/# 23181)

[
p=4

2 1 194802-24050  PLATE (M-L),MOUNTING 1
3 1 194802-24060  PLATE, MOUNT M-R 1
4 1 194800-24100-X HOUSING,TRANSMISSION 1
6 2 194800-24190 NEEDLE BEARING 1
6-1 2 24162-162212  BEARING, 162212 1 N
(A=E/# 22001)
7 1 194820-24120-X HOUSING, TRANSMISSION 1
8 1 194800-24130  PACKING, MISSON 1
9 1 194820-24210-X COVER, SIDE 1
10 1 194800-24220  PACKING, MISSION 1
11 1 194802-24250  COVER, MISSION CASE 1
12 1 194800-24260  GASKET 1
13 1 194802-24300-X BOX, BEVEL GEAR 1
14 1 194800-24310-X COVER, GEAR BOX 1
15 1 194800-24320  SHIM, T=0.5 1
16 1 194800-24330  SHIM T=0.3 1 A
17 1 194800-24340  SHIM, T=0.1 1
18 1  194802-24350  CAP, BEVEL BOX 1
19 1 194800-24390-X PLUG, TAPER 1
20 1 194151-24770  PLUG 14, OIL 1
20-1 1 23491-140002  PLUG, 14 1 R
(A=E/# 23975)
21 1 194800-24960-X CAP, STRAINER 1
22 1 194800-24970  GASKET 1
23 1 194130-27390  CAP 15X5, SEAL 1
23-1 1 27260-150000 PLUG, 15 1 N
(A=E/# 24167)
24 1 1A1040-48060 PLUG, OIL 1
25 1 22137-080000 WASHER, 8 3
26 1 22137-100000 WASHER, 10 5
27 1 22137-100000 WASHER, 10 3
28 1 22137-120000 WASHER, 12 2
29 1 22190-080000 WASHER, SEAL 8 1
30 1 22190-080000 WASHER, SEAL 8 3
31 1 22190-080000 WASHER, SEAL 8 1
32 1 22217-080000 WASHER, SPRING 8 3
33 1 22287-080000 WASHER, 8 6
34 1 22287-080000 WASHER, 8 8
35 1 22287-080000 WASHER, 8 13
36 1 22287-080000 WASHER, 8 3
37 1 22287-080000 WASHER, 8 4
38 1 22287-080000 WASHER, 8 2
39 1 22287-080000 WASHER, 8 5
40 1 22312-080160  PIN, PARALLEL M8X16 2
41 1 22351-080016  PIN, SPRING 8.0X16 1
42 1 24311-000160  O-RING, 1AP16.0 1
43 1  24311-000280  O-RING, 1AP28.0 1
44 1 24341-000440  O-RING, 1AS44.0 1

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.47. MISSION & REAR AXLE HOUSING E‘B‘Emi gz
©)= F)=
Fig. 47 TRANSMISSION & REAR AXLE HOUSING No.  Lev. — ParsNo. Description » ® (C)Q %D) ® @
[FOR MODEL YM12] 45 1  24341-000700  O-RING, 1AS70.0 1
46 1 26013-100302  BOLT, M10X 30 5
47 1 26013-100302  BOLT, M10X 30 2
48 1 26013-100302  BOLT, M10X 30 3
49 1 26013-120302  BOLT, M12X 30 2
50 1 26116-080202  BOLT, M8X 20 PLATED 1
51 1 26116-080202  BOLT, M8X 20 PLATED 2
52 1 26116-080252  BOLT, M8X 25 PLATED 5
53 1  26116-080252  BOLT, M8X 25 PLATED 3
54 1 26116-080252  BOLT, M8X 25 PLATED 3
55 1 26116-080252  BOLT, M8X 25 PLATED 6
56 1  26116-080352  BOLT, M8X 35 PLATED 6
57 1 26116-080352  BOLT, M8X 35 PLATED 11
58 1 26116-080402  BOLT, M8X 40 PLATED 4
59 1  26116-080602  BOLT, M8X 60 PLATED 2
60 1 26116-080602  BOLT, M8X 60 PLATED 1
61 1 26116-080652  BOLT, M8X 65 PLATED 1
62 1  26116-080652  BOLT, M8X 65 PLATED 3
63 1 26116-080952  BOLT, M8X 95 PLATED 1
64 1 194800-32600-X HOUSING, REAR AXLE 1
65 1 194800-32620  PACKING, REAR AXLE 1
66 1  194800-32650 COVER, OIL SEAL 1
67 1 22190-080000 WASHER, SEAL 8 2
68 1 22287-080000 WASHER, 8 6
69 1 22287-080000 WASHER, 8 4
70 1 22312-080160  PIN, PARALLEL M8X16 2
71 1  26116-080202  BOLT, M8X 20 PLATED 4
72 1 26116-080502  BOLT, M8X 50 PLATED 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.48. MISSION & REAR AXLE HOUSING E‘B‘iiikﬁi Egz
©)= (=
Fig. 48 TRANSMISSION & REAR AXLE HOUSING No.  Lev. — ParsNo. Description WO 6 6
[FOR MODEL YM14] 1 1 1C6050-14520 SEAL TC17 35 7, OIL 1
1-1 1 24421-173507  SEAL, OIL TC173507 1 N
(B=E/# 23181)
2 1  194802-24050  PLATE (M-L),MOUNTING 1
3 1 194802-24060  PLATE, MOUNT M-R 1
4 1 194800-24100-X HOUSING, TRANSMISSION 1
6 2 194800-24190 NEEDLE BEARING 1
61 2 24162162212  BEARING, 162212 1 N
(B=E/# 22001)
7 1 194800-24120-X HOUSING,TRANSMISSION 1
8 1 194800-24130  PACKING, MISSON 1
9 1 194800-24201-X COVER, SIDE 1
11 2 23871010000  PLUG, RO1 3
12 2 23871010000 PLUG, RO1 2
13 2 23871010000 PLUG, RO1 2
14 1 194800-24220  PACKING, MISSION 1
15 1 194802-24250  COVER, MISSION CASE 1
16 1 194800-24260  GASKET 1
17 1 194802-24300-X BOX, BEVEL GEAR 1
18 1 194800-24310-X COVER, GEAR BOX 1
19 1 194800-24320  SHIM, T=0.5 1
' 20 1 194800-24330  SHIM T=0.3 1 A
21 1 194800-24340  SHIM, T=0.1 1 A
22 1 194802-24350  CAP, BEVEL BOX 1
23 1 194800-24390-U PLUG, TAPER 1
24 1 19415124770  PLUG 14, OIL 1
241 1 23491-140002 PLUG, 14 1 R

(B=E/# 23975)

24341-000700 O-RING, 1AS70.0
26013-100302 BOLT, M10X 30
47 26013-100302 BOLT, M10X 30

25 1 1A1040-48060 PLUG, OIL 1
26 1 22137-080000  WASHER, 8 3
27 1 22137-100000 WASHER, 10 5
28 1 22137-100000 WASHER, 10 3
29 1 22137-120000  WASHER, 12 2
30 1 22190-080000  WASHER, SEAL 8 1
31 1 22190-080000  WASHER, SEAL 8 4
32 1 22190-080000  WASHER, SEAL 8 1
33 1 22217-080000  WASHER, SPRING 8 3
34 1 22287-080000  WASHER, 8 6
35 1 22287-080000 WASHER, 8 8
36 1 22287-080000  WASHER, 8 13
37 1 22287-080000  WASHER, 8 3
38 1 22287-080000  WASHER, 8 4
39 1 22287-080000  WASHER, 8 5
40 1 22312-080160 PIN, PARALLEL M8X16 2
41 1 22351-080016 PIN, SPRING 8.0X16 1
42 1 24311-000160 O-RING, 1AP16.0 1
43 1 24311-000280 O-RING, 1AP28.0 1
44 1  24341-000440 O-RING, 1AS44.0 1
1 1

1 5

2

[uny

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.48. MISSION & REAR AXLE HOUSING E‘B\;zmﬁ gz
©)= (=
Fig. 48 TRANSMISSION & REAR AXLE HOUSING No.  Lev. — ParsNo. Description we oo e e

[FOR MODEL YM14] 48 1 26013-100302  BOLT, M10X 30 3

49 1 26013-120302  BOLT, M12X 30 2

50 1 26116-080202  BOLT, M8X 20 PLATED 1

51 1 26116-080252  BOLT, M8X 25 PLATED 5

52 1 26116-080252  BOLT, M8X 25 PLATED 3

53 1  26116-080252  BOLT, M8X 25 PLATED 3

54 1 26116-080252  BOLT, M8X 25 PLATED 6

55 1 26116-080352  BOLT, M8X 35 PLATED 6

56 1 26116-080352  BOLT, M8X 35 PLATED 12

57 1 26116-080402  BOLT, M8X 40 PLATED 4

58 1 26116-080602  BOLT, M8X 60 PLATED 2

59 1 26116-080602  BOLT, M8X 60 PLATED 1

60 1 26116-080652  BOLT, M8X 65 PLATED 1

61 1 26116-080652  BOLT, M8X 65 PLATED 3

62 1 26116-080952  BOLT, M8X 95 PLATED 1

63 1 27260-200000 PLUG, 20 1

64 1 194800-32600-X HOUSING, REAR AXLE 1

65 1 194800-32620  PACKING, REAR AXLE 1

66 1  194800-32650  COVER, OIL SEAL 1

67 1 22190-080000 WASHER, SEAL 8 2

68 1 22287-080000  WASHER, 8 6

' 69 1 22287-080000 WASHER, 8 4
70 1 22312-080160  PIN, PARALLEL M8X16 2

71 1 26116-080202  BOLT, M8X 20 PLATED 4

72 1 26116-080502  BOLT, M8X 50 PLATED 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.49. POWER SHIFT PUMP & REGULATOR

Fig. 49 POWER SHIFT PUMP & REGULATOR [FOR MODEL YM14]
24
x2é\g
29

g .

S ——
@-_..b_
& .,

27

s

—X22

@

«(T@ (((TK@

X135

TRANSMISSION HOUSING

(A)=YM12 (D)=
(B)=YM14 ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 7E6440-50182 PUMP ASSY, P. SHIFT. 1
10 1 1E6440-55110 GASKET 1
11 1 22190-080000 WASHER, SEAL 8 2
12 1  22287-080000 WASHER, 8 2
13 1 26116-080602 BOLT, M8X 60 PLATED 4
14 1 194800-24510 SPOOL ASSY, VALVE 1
17 1  194802-24540 SPRING, RELIEF OUTER 1
18 1  194802-24550 SPRING, RELIEF INNER 1
19 1  194800-24580 VALVE ASSY, RELIEF 1
23 1  194800-24620 SHIM, T=0.5 1
24 1  194802-24640 VALVE ASSY, OPEN 1
27 1  194800-24671 SPRING, RETURN 1
28 1 1E6440-55470 SPRING 2
29 1 22252-000120 RING, 12 1
30 1 22252-000180 RING, 18 1
31 1 22252-000200 RING, 20 1
32 1  24190-090001 BALL, STEEL 9/32 2
33 1 1E6190-55660 VALVE,2ND RELIEF 1
34 1 1E6190-55690 SPRING (C) 1
35 1 1E6190-55710 SEAT,2ND RELIEF VLV. 1
36 1 22111-060000 SEE 22117-060000 1
36-1 1 22117-060000 WASHER, 6 1 N
(B=FXXXXX)
37 1  22411-200100 COTTER PIN 2.0X10
37-1 1 22417-200100 COTTER PIN 2.0X10 1 N
(B=FXXXXX)
38 1  194800-24960-X CAP, STRAINER 1
39 1 194800-24970 GASKET 1
40 1 1E6440-55210 STRAINER 1
41 1 1E6440-55230 SPRING, STRAINER 1
42 1  22287-080000 WASHER, 8 2
43 1 26116-080202 BOLT, M8X 20 PLATED 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.50. TRANSMISSION GEARS(FOR YM12) =iz o
©= -
Fig. 50 TRANSMISSION GEARS [FOR MODEL YM12] No. Lev.  ParsNo. Description A ® © © & @ !
1 1 194802-25010  SHAFT, MAIN DRIVE M 1
2 1 194800-25020  KEY, 4X4X27.5 1
3 1 194802-25030 WASHER, 27X40X2 1
4 1 194800-25050 BEVEL GEAR, SPIRAL 1
5 1 19480225210  SHIM, 0.5 27X40 1
6 1 194802-25220  SHIM, 0.3 27X40 1 A
7 1 194802-25230  SHIM, 0.1 27X40 A 2
8 1 22252-000400  RING, 40 1
9 1 24104-060054  BEARING, BALL 6005UU 1
10 1 24104062034  BEARING, BALL 6203UU 1
11 1 24421-174009  SEAL, OIL TC174009 1
12 1 194800-25060 BEVEL GEAR, SPIRAL 1
13 1 19480025070  NUT, M32 1
14 1 194800-25080 WASHER, BEARING 32 1
15 1 194822-25130  GEAR, MAIN 1
16 1 194820-25150  COLLAR 21X30X15 1
17 1 19480025220  SHIM, T=0.3 1
18 1 194800-25230  SHIM,T=0.1B 2 B
19 1 19480025240  SHIM, T=0.1A 2
20 1 194800-25250 BEARING, BALL 60/32 1
21 1 194800-25020 KEY, 4X4X27.5 1
22 1 19482025200  SHAFT, MAIN 1
23 1 22242-000160 RING, 16 1
24 1 22242-000210 RING, 21 2
25 1 24101-060034  BEARING, BALL 6003 1
26 1 19480025310  SHAFT, CLUTCH 1
27 1 19482225350  GEAR, DRIVEN 1
28 1 19482025360  GEAR, DRIVEN 1
20 1 19482025370  COLLAR, 25X30X33.5 1
30 1 22242-000190 RING, 19 1
31 1 22242-000240  RING, 24 2
32 1 24121-062044 BEARING, BALL 6204NR 1
33 1 194820-25410 SHAFT, DRIVEN 1
34 1 19482025450  GEAR, DRIVEN 1
35 1 194820-25460  COLLAR 25X32X20 1
36 1 194820-25470 KEY 7X7X12 1
37 1 19480225570  GEAR, COUNTER 1
38 1 19480025580  WASHER, 17X32X2.5 1
39 1 194800-25500  BEARING, 172317 1
40 1 22242-000170  RING, 17 1
41 1 24101-060044  BEARING, BALL 6004 1
42 1 24101-062054  BEARING, BALL 6205 1
43 1 24101-063034  BEARING, BALL 6303 1
44 1 194800-25750  BALL BEARING 1
441 1 19446425480  BEARING, BALL BL206 1 N

(A=E/# 22001)
45 1 194802-25710 GEAR, REDUCTION
46 194800-25720 WASHER, 24X33X2.5

NG

1
47 1 194802-25730 GEAR, RANGE 23
48 1 194802-25740 GEAR, RANGE 39
49 1 194800-25761 SEAL, OIL TC25388 1

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.50. TRANSMISSION GEARS(FOR YM12) =iz o
©= =
Fig. 50 TRANSMISSION GEARS [FOR MODEL YM12] 5 No.  Lew  ParsNo. Description WO 6 6
50 1 194800-25770 COLLAR, 20X27X5 1
51 1 194800-25780 WASHER, 20X26X1.6 1
52 1 194800-25801 COLLAR, 20X25X13 1
53 1 194800-25810 COLLAR, 30X38X2.3 1
54 1 194800-25820 RING, SNAP 20 1
55 1 194310-25890 BEARING, 212513 1
56 1 194191-28350 WASHER, 30X45X2.5 1
57 1 194800-33410 SHAFT, PINION 1
58 1 22242-000190 RING, 19 3
59 1 22242-000290 RING, 29 1
60 1 24101-060044 BEARING, BALL 6004 2
61 1 24163-305170 RING, INNER 303517 1
62 1 24341-000200 O-RING, 1AS20.0 1
63 1 194300-25540 NEEDLE BEARING 1
64 1 194300-25550 WASHER, 12X26X1 1
65 1 194800-25910 SHAFT, REVERSE IDLE 1
66 1 194820-25920 GEAR, REVERSE IDLE 1
67 1 22287-080000 WASHER, 8 1
68 1 26716-080002 NUT, M8 1

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100
Fig.51. TRANSMISSION GEARS(FOR YM14) A vy -

©)= (F)=
Lewv. Parts No. Description

AW B € O E @

z
°

1 1 194802-25010  SHAFT, MAIN DRIVE M 1
2 1 194800-25020  KEY, 4X4X27.5 1
3 1 194802-25030  WASHER, 27X40X2 1
4 1 194800-25050 BEVEL GEAR, SPIRAL 1
5 1 194802-25210  SHIM, 0.5 27X40 1
6 1 194802-25220  SHIM, 0.3 27X40 1 A
7 1 194802-25230  SHIM, 0.1 27X40 A 2
8 1 22252-000400 RING, 40 1
9 1 24104-060054  BEARING, BALL 6005UU 1
10 1 24104-062034  BEARING, BALL 6203UU 1
1 1 24421-174009  SEAL, OIL TC174009 1
12 1  194800-25060  BEVEL GEAR, SPIRAL 1
13 1 194800-25070  NUT, M32 1
14 1 194800-25080  WASHER, BEARING 32 1
15 1  194800-25130  GEAR, MAIN 18 1
16 1 194802-25140  GEAR, MAIN 25 1
17 1 194800-25220  SHIM, T=0.3 1
18 1 194800-25230  SHIM, T=0.1 B 2 B
19 1 194800-25240  SHIM, T=0.1A 2
20 1 194800-25250 BEARING, BALL 60/32 1
21 1 194800-25020 KEY, 4X4X27.5 1
22 1 194800-25200  SHAFT, MAIN 1
23 1 22242-000160 RING, 16 1
24 1 22242-000210  RING, 21 3
25 1 24101-060034 BEARING, BALL 6003 1
26 1  194130-25270  PIN, PARALLEL 3.5X6 1
27 1 194802-25300  SHAFT ASSY, CLUTCH 1
29 2 26911-050052  SCREW, M5X 5 2
30 1 194802-25320  CYLINDER, CLUTCH 1
! 30-1 1 194802-25321  CYLINDER, CLUTCH 1 s
i (B=E/# 21289)
: 31 1  194802-25330 GEARASSY, 31 1
; 35 1 194802-25340  GEARASSY, 38 1
: 39 1 194800-25410  PISTON, CLUTCH 1-2 2
! 40 1 194800-25420  SPRING, RETURN 2
; 41 1 194800-25450 PLATE, FRICTION 4
: 42 1 194802-25460  SEAT, SPRING C 2
g 43 1 194802-25470  BRAKE, TURN 1
Z 44 1 194802-25480  SPRING, 40 1
@ 45 1 194802-25490  PLATE, STEEL 1
g 46 1 194800-25610  RING, SEAL 17203 2
€ 47 1 1E6190-54480  PIN 2X9.7 6
= 47-1 1 194802-25620  PIN, 2X10.8 3 S
a (B=E/# 21289)
e 48 1 194310-25630  SPRING, CLUTCH 6
% 49 1 194300-25820 KEY, 5X5X61.5 1
2 50 1 1E6330-54390  PLATE 1.6,STEEL 4
2 51 1 1E6330-54490  PLATE 3.2,STEEL 2
: 52 1 22242-000190 RING, 19 2
= 53 1 22242-000240  RING, 24 1
o 54 1 22252-000800 RING, 80 2
e

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.51. TRANSMISSION GEARS(FOR YM14) (=ywaz o-
(©)= (F)=
No. Lev. Parts No. Description Qty |
A _(B) () DB) () (F)
55 1 24121-062044  BEARING, BALL 6204NR 1
56 1 24325-000750 O-RING, 1BG75.0 2
57 1 194800-25440  SEAT, SPRING B 1
58 1 194800-25450  PLATE, FRICTION 2
59 1 194800-25500  SHAFT ASSY, CLUTCH R 1
62 1  194802-25520  CYLINDER, CLUTCH 1
63 1 194800-25530  KEY, 5X5X27 1
64 1 194800-25540  PISTON, CLUTCH 1
65 1 194800-25550  SPRING, RETURN 1
66 1 194802-25570  GEAR, COUNTER 1
67 1 194800-25580  WASHER, 17X32X2.5 1
68 1 194800-25590  BEARING, 172317 1
69 1 194800-25600 GEAR ASSY, 32 1
73 1 194800-25610  RING, SEAL 17203 1
74 1 1E6190-54480  PIN 2X9.7 3
74-1 1 194802-25620  PIN, 2X10.8 3 S
(B=E/# 21289)
75 1 194310-25630  SPRING, CLUTCH 6
76 1 1E6330-54390 PLATE 1.6,STEEL 2
77 1 1E6330-54490  PLATE 3.2,STEEL 1
78 1 22242-000170  RING, 17 1
79 1 22242-000350  RING, 35 1
80 1 22252-000800 RING, 80 1
81 1 24101-060044  BEARING, BALL 6004 1
82 1 24101-062054  BEARING, BALL 6205 1
83 1 24101-063034  BEARING, BALL 6303 1
84 1 24325-000750  O-RING, 1BG75.0 1
85 1 194800-25750  BALL BEARING 1
85-1 1 194464-25480  BEARING, BALL BL206 1 N
; (B=E/# 22001)
i 86 1 194802-25710  GEAR, REDUCTION 1
: 87 1 194800-25720  WASHER, 24X33X2.5 1
; 88 1 194802-25730  GEAR, RANGE 23 1
: 89 1 194802-25740  GEAR, RANGE 39 1
! 90 1 194800-25761  SEAL, OIL TC25388 1
: 91 1 194800-25770  COLLAR, 20X27X5 1
: 92 1 194800-25780  WASHER, 20X26X1.6 1
g 93 1 194800-25801  COLLAR, 20X25X13 1
z 94 1 194800-25810  COLLAR, 30X38X2.3 1
@ 95 1 194800-25820  RING, SNAP 20 1
g 96 1 194310-25890  BEARING, 212513 1
3 97 1 194191-28350  WASHER, 30X45X2.5 1
= 98 1 194800-33410  SHAFT, PINION 1
a 99 1 22242-000190  RING, 19 3
e 100 1 22242-000290  RING, 29 1
e 101 1 24101-060044  BEARING, BALL 6004 2
g 102 1 24163-305170  RING, INNER 303517 1
g 103 1 24341-000200  O-RING, 1AS20.0 1
: 104 1 194300-25540 NEEDLE BEARING 1
- 105 1 194300-25550  WASHER, 12X26X1 1
& 106 1 194800-25910  SHAFT, REVERSE IDLE 1
'S

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

(D)
(E)
(F)

=YM12
=YM14

(AY
(8)
(©)

Fig.51. TRANSMISSION GEARS(FOR YM14)

Qty

©

Description

Parts No.

Lev.

No.

(OING)

(©)

(B)

Q)]

194800-25920

1
1
1
1

107
108
109
110

GEAR, REVERSE IDLE

WASHER, 8

—

22287-080000
26716-080002
194802-25620

NUT, M8

PIN, 2X10.8

E/# 21289)

®=

194310-25630

1

111

SPRING, CLUTCH

E/# 21289)

(8=

& New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

[PLWA T3QOW HOd] SHVIO NOISSIWSNVHL LS 61y

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.52. MAIN & RANGE SHIFT(FOR YM12) E‘B\;jmi Egi
©)= =
No. Lev. Parts No. Description Qty |
Fig. 52 MAIN & RANGE SHIFT [FOR MODEL YM12} A (B () O () ¢
1 1 194990-20170  NUT, M8 1
222 40 28 2 1 194990-22050  NUT, M8 1
? ) Z — .8 3 1 194990-22050  NUT, M8 2
4 1 194820-27110  SHAFT, FORK 1
5 1 194820-27120  FORK, SHIFT 1
6 1 194820-27130  ARM, MAIN SHIFT 1
7 1  194820-27150  LEVER, SHIFT 1
8 1  194310-27180  SPRING, 22.2 1
9 1 194802-27200  SHAFT, MAIN SHIFT 1
10 1 194300-27240  PIN 5X24.5 1
10-1 1 19417027380  PIN, 5X30.5 1 s
(A=E/# 24018)
11 1 194800-27291  PLATE, LOCK 1
12 1 194802-27300  GUIDE ASSY, LEVER 1
14 2 10414547160  BUSH 13X15X15 2
14-1 2 24550-013150  BUSH, 13X15 2 N
(A=E/# 24167)
15 1 194800-27310  CLAMP, GUIDE 2
16 1 194800-27320  LEVER, SAFETY LOCK 1
17 1 194800-27330  SPRING 1
18 1 194800-27340  RETAINER, SPRING 1
19 1 194822-27350  ROD, MAIN SHIFT 1
20 1 194820-27370  END, ROD L 1
21 1 194802-27410  LEVER, SHIFT 1
21-1 1 19480227411  LEVER ASSY, CHANGE 1 N
(A=E/# 24018)
22 1 194800-27460-R KNOB 1
23 1 19424127540  PLATE, KEEP 1
24 1 194440-29580  SPRING, LEVER 1
25 1 172112-41980  BEARING, ROD-END 1
26 1 19416253310  SPRING 1
27 1 22137-040000 WASHER, 4 1
28 1 22137-050000 WASHER, 5 1
29 1 22137-050000 WASHER, 5 1
30 1 22137-050000 WASHER, 5 1
31 1 22137-050000 WASHER, 5 1 z
(A=FXXXXX)
32 1 22137-140000 WASHER, 14 1
33 1 22217-050000 WASHER, SPRING 5 1
34 1 22287-080000 WASHER, 8 1
35 1 22351030020  PIN, SPRING 3.0X20 1
36 1 22351035032 PIN, SPRING 3.5X32 1
37 1 22351060032  PIN, SPRING 6.0X32 1
38 1 22360-050000 SNAPPIN 5 1
39 1 22417-120100  PIN, COTTER 1.2X10 1
40 1 22417-160180  PIN, COTTER 1.6X18 1
a1 1 22417-160180  PIN, COTTER 1.6X18 1
42 1 22417-300250  PIN, COTTER 3.0X25 1
43 1 22487050100  PIN, H 5X 10 1
44 1 24190-100001  BALL, STEEL 5/16 1
45 1 24311-000160  O-RING, 1AP16.0 1

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.52. MAIN & RANGE SHIFT(FOR YM12) E‘B\;zmﬁ Egi
©F= ™=
No. Lev. Parts No. Description Qty |
Fig. 52 MAIN & RANGE SHIFT [FOR MODEL YM12} A (B () O () ¢

46 1 26014-080162 BOLT, M8X 16 2
222 40 28 47 1 26116-050102  BOLT, M5X 10 PLATED 1
? ) Z — 48 1 26116-060082  BOLT, M6X 8 PLATED 1
49 1 26116-080202  BOLT, M8X 20 PLATED 1
50 1 26116-080602  BOLT, M8X 60 PLATED 1
51 1 26716-080002  NUT, M8 1
52 1 194990-22050  NUT, M8 2
53 1 194310-27180  SPRING, 22.2 1
54 1 194802-27500  ROD ASSY 1
55 2 194990-20170  NUT, M8 1
56 2 194820-27370  END, RODL 1
57 2 194802-27580  ROD 1
58 2 17211241980  BEARING, ROD-END 1
59 2 26716-080002  NUT, M8 1
60 1  194800-27510-X SHAFT, FORK 1
61 1 194802-27520  FORK, SHIFT 1
62 1 194802-27530  ARM, SHIFT 1
63 1 194241-27540  PLATE, KEEP 1
64 1 194802-27560  ARM, RANGE SHIFT 1
65 1 194802-27610  LEVER, RANGE SHIFT 1
66 1 194802-27660  SHAFT, ARM 1
67 1 194310-29510 KNOB 1
68 1 22287-080000 WASHER, 8 1
69 1 22351-060028 PIN, SPRING 6.0X28 1
70 1 22351-060028  PIN, SPRING 6.0X28 1
71 1 24190-100001  BALL, STEEL 5/16 1
72 1 24311000160  O-RING, 1AP16.0 1
73 1 26116080202  BOLT, M8X 20 PLATED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.53. MAIN & RANGE SHIFT(FOR YM14) -z o
€)= (F)=
. No. Lew. Parts No. Description Qty |
Fig. 63 MAIN & RANGE SHIFT [FOR MODEL YM14] (A) B (C) (D) (E) (P
1 1  194990-22050 NUT, M8 1
2 1 194800-27110-X ARM, MAIN SHIFT 1
3 1 194802-27150 LEVER, SHIFT 1
4 1 194802-27200 SHAFT, MAIN SHIFT 1
5 1 194300-27240 PIN 5X24.5 1
5-1 1 194170-27380 PIN, 5X30.5 1 S
(B=E/# 24018)
6 1  194800-27291 PLATE, LOCK 1
7 1  194802-27300 GUIDE ASSY, LEVER 1
9 2 194145-47160 BUSH 13X15X15 2
9-1 2 24550-013150 BUSH, 13X15 2 N
(B=E/# 24167)
10 1 194800-27310 CLAMP, GUIDE 2
11 1 194800-27320 LEVER, SAFETY LOCK 1
12 1  194800-27330 SPRING 1
13 1 194800-27340 RETAINER, SPRING 1
14 1 194802-27350 CABLE ASSY, CONTROL 1
16 2  26756-050002 NUT, LOCK M5 1
17 1 194800-27360 FORK, END 1
18 1 194802-27370 SUPPORT, CABLE 1
19 1 194800-27380 TURNBUCKLE 1
20 1 194802-27410 LEVER, SHIFT 1
20-1 1  194802-27411 LEVER ASSY, CHANGE 1 N
(B=E/# 24018)
21 1 194800-27460-R KNOB 1
22 1  194440-29580 SPRING, LEVER 1
23 1 194162-53310 SPRING 1
24 1 22117-140000 WASHER, 14 1
25 1 22137-040000 WASHER, 4 1
26 1 22137-050000 WASHER, 5 1
27 1 22137-050000 WASHER, 5 1
28 1 22137-050000 WASHER, 5 1
29 1 22137-050000 WASHER, 5 1 Z
(B=FXXXXX)
30 1 22137-140000 WASHER, 14 1
31 1 22217-050000 WASHER, SPRING 5 1
32 1 22242-000150 RING, 15 1
] 61 33 1 22351-030020 PIN, SPRING 3.0X20 1
L S %]@4 - 34 1 22351-035032 PIN, SPRING 3.5X32 1
Eé 35 1 22351-060032 PIN, SPRING 6.0X32 1
®\54 A 36 1 22360-050000 SNAP PIN 5 1
53 37 1 22417-120100 PIN, COTTER 1.2X10 1
38 1 22417-160180 PIN, COTTER 1.6X18 1
50 62 55 59 39 1 22417-160180 PIN, COTTER 1.6X18 1
I 40 1 22417-160180 PIN, COTTER 1.6X18 2
68 g G&— 57 41 1 22417-300250  PIN, COTTER 3.0X25 1
\ = J 42 1 22487-050100 PIN, H 5X 10 1
36 43 1 22487-060120  PIN, H 6X 12 2
\\\ 44 1 24311-000110 O-RING, 1AP11.0 1
'\\\ 45 1 26014-080162 BOLT, M8X 16 2
46 1 26014-080162 BOLT, M8X 16 2

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.53. MAIN & RANGE SHIFT(FOR YM14) -z o
€)= (F)=
. No. Lew. Parts No. Description Qty |
Fig. 53 MAIN & RANGE SH!FT [FOR MODEL YM14] (A) B (C) (D) (E) (P
47 1 26116-050102 BOLT, M5X 10 PLATED 1
48 1 26116-060082 BOLT, M6X 8 PLATED 1
49 1 26116-080602 BOLT, M8X 60 PLATED 1
50 1 194990-22050 NUT, M8 2
51 1  194310-27180 SPRING, 22.2 1
52 1  194802-27500 ROD ASSY 1
53 2 194990-20170 NUT, M8 1
54 2 194820-27370 END, ROD L 1
55 2 194802-27580 ROD 1
56 2 172112-41980 BEARING, ROD-END 1
57 2  26716-080002 NUT, M8 1
58 1 194800-27510-X SHAFT, FORK 1
59 1 194802-27520 FORK, SHIFT 1
60 1 194802-27530 ARM, SHIFT 1
61 1 194241-27540 PLATE, KEEP 1
62 1 194802-27560 ARM, RANGE SHIFT 1
63 1 194802-27610 LEVER, RANGE SHIFT 1
64 1 194802-27660 SHAFT, ARM 1
65 1  194310-29510 KNOB 1
66 1 22287-080000 WASHER, 8 1
67 1 22351-060028 PIN, SPRING 6.0X28 1
68 1 22351-060028 PIN, SPRING 6.0X28 1
69 1 24190-100001 BALL, STEEL 5/16 1
70 1 24311-000160 O-RING, 1AP16.0 1
71 1 26116-080202 BOLT, M8X 20 PLATED 1

J

6‘3\54 S
53
55
o 62 52
g &—>57| |
&3

5
68
YN

— .

\

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.54. DIFF. GEAR & REAR AXLE SHAFT -z o
€)= (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1  194310-31510 GEAR, DIFFERENTIAL 2 2
2 1  194310-31550 WASHER, DIFFERENTIAL 2 2
3 1 194800-31800 PINION, DIFFERENTIAL 2 2
4 1 194800-31820  SHAFT, DIFFERENTIAL 1 1
5 1 194800-31850  WASHER, DIFFERENTIAL 2 2
6 1 194800-32100  HOUSING ASSY, DIFF. 1 1
8 2 194800-32120 BUSH, 30X33X20 1 1
9 2 194310-32150 BUSH, 48X50.5X14 1 1
10 1  194800-33500 GEAR ASSY, FINAL 1 1
11 2 194310-32150 BUSH, 48X50.5X14 1 1
13 1 22351-050030 PIN, SPRING 5.0X30 1 1
14 1 24101-060094 BEARING, BALL 6009 1 1
15 1 24101-060124 BEARING, BALL 6012 1 1
16 1 26126-080252 BOLT M 8X 25 PLATED 10 10
16-1 1 26116-080252 BOLT, M8X 25 PLATED 10 10 N
(A=FXXXXX) (B=FXXXXX)
17 1 194802-33110  SLIDER, DIFFERENTIAL 1 1
17-1 1 194802-33111 SLIDER, LOCK 1 1 S
(A=E/# 22001) (B=E/# 22001)
18 1 194802-33120 ROD, LINK
19 1 194802-33140  PEDALASSY, LOCK

20 1 194800-33150 FORK, SHIFT
21 1 194802-33160 SPRING, RETURN
21-1 1 194802-33161 SPRING, RETURN

[SOR SR RN
[SOR SR RN

(A=E/# 22001) (B=E/# 22001)
22 1 194802-33180 SHAFT, FORK
22-1 1 194802-33181 SHAFT, FORK

[
[
wn

(A=E/# 22001) (B=E/# 22001)

23 1 194800-33190 ARM, DIFF. LOCK 1 1
24 1 22117-200000 WASHER, 20 1 1
25 1 22137-100000 WASHER, 10 2 2
26 1 22351-050045 PIN, SPRING 5.0X45 1 1
27 1 22351-080032 PIN, SPRING 8.0X32 2 2
28 1 22351-080045 PIN, SPRING 8.0X45 1 1
29 1  22417-200300 PIN, COTTER 2.0X30 2 2
30 1 24317-000160 O-RING 16-P 1 1
E 30-1 1 24311-000160 O-RING, 1AP16.0 1 1
g 31 1  194802-33700 CASE 1 1
3 31-1 1  194802-33701 CASE 1 1 S
5‘ (A=E/# 22001) (B=E/# 22001)
« 33 2 194802-33760 SHIM, 0.2 60 2 2
E 34 2 194802-33770 SHIM, 0.3 60 2 2
:: 35 1 194802-33720 PLATE, FRICTION 60 6 6
% 36 1 194802-33730 PLATE (1.6), STEEL 5 5
® 36-1 1 194802-33731 PLATE (1.6), STEEL 5 5 S
F (A=E/# 22001) (B=E/# 22001)
% 37 1  194802-33740 PLATE (3.2), STEEL 1 1
@ 37-1 1  194802-33741 PLATE, STEEL 3.2 1 1 S
i (A=E/# 22001) (B=E/# 22001)
38 1  194802-33750 SPRING, 60 2 2
3. 39 1 22252-000620 RING, 62 1 1
2 Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.54. DIFF. GEAR & REAR AXLE SHAFT A vy -

(©)= (F)=

No. Lewv. Parts No. Description Qty |

AW B € O E @

40 1 195040-13320 COLLAR, 30X38X14 2 2
41 1 194800-34100-X SHAFT, REAR AXLE 1 1
42 1 194802-34110 SHAFT, REAR AXLE R 1 1
43 1  194800-34210 COLLAR 30X38X66 1 1
44 1 194800-34510-X HUB, REAR WHEEL 2 2
45 1 194800-34550 WASHER, 12 2 2
46 1 194800-34560 LOCK WASHER 12 2 2
46-1 1 194274-13580 WASHER, SPRING 12 2 2 N
(A=E/# 22876) (B=E/# 22876)
47 1 194800-34650 BOLT, HUB M10X22 10 10
48 1  194310-37560 WASHER 1 1
49 1 194990-52600 SEAL TC 3855 8, OIL 2 2
49-1 1  24423-385508 SEAL, OIL TC385508 2 2 N
(A=E/# 23181) (B=E/# 23181)
50 1 22242-000290 RING, 29 1 1
51 1 22252-000550 RING, 55 4 4
52 1 24101-060064 BEARING, BALL 6006 2 2
53 1 26156-120252 BOLT, M12X 25 PLATED 2 2

Fig. 54 DIFFERENTIAL GEARS & REAR AXLE SHAFT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.55. BRAKES

Fig. 55 BRAKES

w
[
>
=
=
W
z

OLD TYPE

(A)=YM12 (D)=
(B)=YM14 (E)=
©)= (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 194800-36301-X BRAKE ASSY 1 1
1-1 1 194800-36302-X BRAKE ASSY 1 1
(A=E/# 22001) (B=E/# 22001)
2 2 194800-36310-X COVER, BRAKE 1 1
2-1 2 194800-36311-X COVER, BRAKE 1 1
(A=E/# 22001) (B=E/# 22001)
3 2 194800-36510  SHOE, BRAKE 2 2
3-1 2 194800-36511 SHOE, BRAKE 2 2
(A=E/# 22001) (B=E/# 22001)
4 2 194800-36550  SPRING, SHOE 2 2
5 2 194800-36610  PIN, ANCHOR 1 1
(A=E/# 22001) (B=E/# 22001)
6 2 194800-36711-X CAMSHAFT, BRAKE 1 1
6-1 2 194800-36712-X CAMSHAFT, BRAKE 1 1
(A=E/# 22001) (B=E/# 22001)
7 2 194800-37110 DRUM, BRAKE 1 1
7-1 2 194800-37111 DRUM, BRAKE 1 1
(A=E/# 22001) (B=E/# 22001)
8 2 22217-120000 WASHER, SPRING 12 1 1
(A=E/# 22001) (B=E/# 22001)
9 2 22242-000150 RING, 15 1 1
9-1 2 22242-000180  RING, 18 1 1
(A=E/# 22001) (B=E/# 22001)
10 2 24311-000150 O-RING, 1AP15.0 1 1
10-1 2 24311-000180 O-RING, 1AP18.0 1 1
(A=E/# 22001) (B=E/# 22001)
11 2 24341-000090  O-RING, 1AS9.0 1 1
(A=E/# 22001) (B=E/# 22001)
12 2 26736-120002 NUT, M12 1 1
(A=E/# 22001) (B=E/# 22001)
13 1 194800-36320  PACKING 1 1
14 1 22287-080000 WASHER, 8 4 4
15 1 26116-080202 BOLT, M8X 20 PLATED 4 4
15-1 1 26116-080302 BOLT, M8X 30 PLATED 4 4
(A=E/# 22001) (B=E/# 22001)
15-2 1 26116-080252 BOLT, M8X 25 PLATED 4 4
(A=E/# 22033) (B=E/# 22033)
16 1 194802-22580 COVER, HEAD 1 1
17 1  194802-37420-X PEDALASSY, R 1 1
18 1 194802-37660-U LEVER, BRAKE LOCK 1 1
19 1 194110-37691 SPRING 1 1
20 1 194802-37710-X ARM, BRAKE PEDAL 1 1
21 1 194151-37730 TURNBUCKLE M10X90 1 1
22 1 194130-37740 ROD, BRAKE L 1 1
23 1 194802-37770  ROD, BRAKE 1 1
23-1 1 194802-37771 ROD, BRAKE 1 1
(A=E/# 22001) (B=E/# 22001)
24 1 194080-37781 PIN, 8X25 1 1
25 1 194151-47441  SPRING, RETURN 1 1
26 1 22137-100000 WASHER, 10 1 1
27 1 22157-100000  WASHER, 10 1 1

++ CONTINUE ++

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes' Yes'



0CT10-M23100

Fig.55. BRAKES (A)=YM12 (D)=

(B)=YM14 ()=
©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

28 1 22351-060028 PIN, SPRING 6.0X28 1 1
w 29 1 22417-200300 PIN, COTTER 2.0X30 2 2
,% 30 1 26013-100162 BOLT, M10X 16 1 1
; 31 1 26116-060162 BOLT, M6X 16 PLATED 1 1
32 1 26716-060002 NUT, M6 1 1
33 1 26716-100002 NUT, M10 1 1

w
[
>
-
a
J
o

Fig. 55 BRAKES

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.56. MECHANICAL LIFT(FOR BM-42)

(FOR MODEL BM-42)

Fig. 56 MECHANICAL LIFT

NEW TYPE

OLD TYPE

-
X
x

P‘”I/lm" f
=
x

(A)=YM12 (D)=
(B)=YM14 (E)=
©)= (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 194080-37781 PIN, 8X25 2 2
2 1 194802-49100 LEVERASSY, LIFT 1 1
2-1 1  194802-49101 LEVER ASSY, LIFT 1 1
(A=E/# 22001) (B=E/# 22001)
7 1 194802-49190 ROD, LIFT LEVER 1 1
8 1  194802-49230 LINK, LIFT LEVER 1 1
8-1 1 194802-49200  LINKASSY, LEVER 1 1
(A=E/# 22001) (B=E/# 22001)
10 2 1E6140-34360  BUSH, 20X23X20 2 2
(A=EM# 22001) (B=E/# 22001)
10-1 2 24550-020200  BUSH, 20X20 2 2
(A=E/# 22001) (B=E/# 22001)
11 1 194802-49210-X BRACKET, LIFT LEVER 1 1
11-1 1 194802-49211-X BRACKET, LEVER 1 1
(A=E/# 22001) (B=E/# 22001)
12 1 194802-49220  SHAFT, LIFT CRANK 1 1
12-1 1  194802-49221 SHAFT, CRANK 1 1
(A=E/# 22001) (B=E/# 22001)
13 1 194802-49240 ROD, DEPTH 1 1
14 1  194802-49250 HANDLE, DEPTH 1 1
15 1  194802-49410-X CRANK, LIFT 1 1
15-1 1 194802-49400 CRANK, LIFT 1 1
(A=E/# 22001) (B=E/# 22001)
17 2 1E6140-34360  BUSH, 20X23X20 2 2
(A=EM# 22001) (B=E/# 22001)
17-1 2 24550-020200  BUSH, 20X20 2 2
(A=E/# 22001) (B=E/# 22001)
18 1 194802-49460 BOSS 1 1
19 1 22137-080000 WASHER, 8 4 4
20 1 22137-200000  WASHER, 20 1 1
21 1 22157-100000 WASHER, 10 1 1
22 1 22217-080000 WASHER, SPRING 8 1 1
23 1 22272-000150 RING, E-15 2 2
24 1 22272-000190  RING, E-19 1 1
25 1 22417-200300  PIN, COTTER 2.0X30 2 2
26 1  22512-050240 KEY, 5X 24 1 1
(A=EM# 22001) (B=E/# 22001)
27 1 24761-010000 NIPPLE, GREASE M6F 1 1
28 1 24761-010000  NIPPLE, GREASE M6F 2 2
29 1 26013-080202 BOLT, M8X 20 4 4
30 1 26116-080162 BOLT, M8X 16 PLATED 1 1
31 1 26716-100002 NUT, M10 2 2
32 1 22351-060032 PIN, SPRING 6.0X32 1 1

(A=FXXXXX) (B=FXXXXX)

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes Yes

Yes' Yes'



0CT10-M23100

Fig.57. MECHANICAL LIFT(FOR BM-48) -z o
€)= (F)=
No. Lev. Parts No. Description Qty |

Fig. 57 MECHANICAL LIFT ® B (© O E @

(FOR MODEL BM-48)

1 1 1E4133-34010 COLLAR, 10.5X18X20 1 1
2 1 194080-37781 PIN, 8X25 2 2
%6 3 1 194802-43310 PIN, CYLINDER 1 1
4 1 194802-49101 LEVER ASSY, LIFT 1 1
x7 \5 9 1 194802-49190 ROD, LIFT LEVER 1 1
X 5\; 10 1  194802-49200 LINK ASSY, LEVER 1 1
g 12 2 1E6140-34360  BUSH, 20X23X20 2 2
4 12-1 2 24550-020200 BUSH, 20X20 2 2 N
(A=E/# 22001) (B=E/# 22001)
13 1 194802-49211-X BRACKET, LEVER 1 1
14 1 194802-49221 SHAFT, CRANK 1 1
2 15 1 194802-49240 ROD, DEPTH 1 1
x8 16 1 194802-49250 HANDLE, DEPTH 1 1
17 1 194802-49400 CRANK, LIFT 1 1
19 2 1E6140-34360  BUSH, 20X23X20 2 2
19-1 2 24550-020200 BUSH, 20X20 2 2 N

(A=E/# 22001) (B=E/# 22001)
20 1  194802-49550 LINK W/BUSH

=
=

22 2 1E6140-34360  BUSH, 20X23X20

22-1 2 24550-020200 BUSH, 20X20
(A=E/# 22001) (B=E/# 22001)

NN
NN
=z

23 1 194802-49570 HOLDER 1 1
24 1 194802-49580 SUPPORT, SPRING 1 1
25 1 194802-49590 SPRING, LIFT 1 1
26 1 194802-49610 SPRING 1 1
27 1 194802-49620 PIN, LOCK 1 1
28 1 194802-49630  ARM, RELEASE 1 1
29 1 194802-49640 KNOB, RELEASE 1 1
30 1 194802-49990 SPRING 1 1
31 1 22137-080000  WASHER, 8 4 4
32 1 22137-200000  WASHER, 20 1 1
33 1 22157-100000  WASHER, 10 1 1
34 1 22217-080000  WASHER, SPRING 8 1 1
35 1 22217-100000  WASHER, SPRING 10 1 1
36 1 22272-000150 RING, E-15 2 2
37 1 22272-000190 RING, E-19 1 1
38 1 22351-030025 PIN, SPRING 3.0X25 1 1
39 1 22351-030032 PIN, SPRING 3.0X32 1 1
40 1 22417-200300 PIN, COTTER 2.0X30 2 2
41 1 22417-800500 PIN, COTTER 8.0X50 1 1
42 1 22512-050240 KEY, 5X 24 1 1
43 1 24761-010000 NIPPLE, GREASE M6F 1 1
44 1 24761-010000 NIPPLE, GREASE M6F 2 2
45 1 26013-080202 BOLT, M8X 20 4 4
46 1 26116-060162 BOLT, M6X 16 PLATED 1 1
47 1 26116-080162 BOLT, M8X 16 PLATED 1 1
48 1 26716-100002 NUT, M10 2 2
49 1 26716-100002 NUT, M10 1 1
50 1 26756-100002 NUT, LOCK M10 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.58. TIRES(FRONT & REAR)

Fig. 58 TIRES (FRONT & REAR)

(A)=YM12 (D)=
(B)=YM14 (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194802-14700-Q TIRE (L) ASSY, FRONT 1 1
1-1 1 194802-14701 TIRE ASSY16X6.5-8 1 1 N
(A=E/# 23641) (B=E/# 23641)
2 2 194802-12720-Q WHEEL 5.3751 X 8H 1 1
2-1 2 194802-12700 WHEEL ASSY, FRONT 1 1 N
(A=E/# 23975) (B=E/# 23975)
3 3 194802-12730 BUSH, WHEEL 2 2
3-1 3 194802-12740 BEARING, 6205-16Z 2 2 w
(A=E/# 23975) (B=E/# 23975)
4 2 194800-12810 TIRE, 16X6.50-8 1 1
5 2 194136-12880 VALVE, TR413 1 1
6 1 194802-14800-Q TIRE ASSY(R),FWHEEL 1 1
6-1 1 194802-14801 TIRE ASSY16X6.5-8 1 1 N
(A=E/# 23641) (B=E/# 23641)
7 2 194802-12720-Q WHEEL 5.3751 X 8H 1 1
7-1 2 194802-12700 WHEEL ASSY, FRONT 1 1 N
(A=E/# 23975) (B=E/# 23975)
8 3 194802-12730 BUSH, WHEEL 2 2

8-1 3 194802-12740

(A=E/# 23975)

(B=E/# 23975)

BEARING, 6205-16Z

N
N
=

9 2 194800-12810  TIRE, 16X6.50-8 1 1
10 2 194136-12880  VALVE, TR413 1 1
11 1 194800-34600-Q TIRE ASSY 23X10.5-12 1 1
12 2 194136-12880  VALVE, TR413 1 1
13 2 194800-34710  TIRE, 23X10.50-12 1 1
14 2 194800-34850-Q WHEEL W 8.5X 12DC 1 1
15 1 194800-34700-Q TIRE ASSY 23X10.5-12 1 1
16 2 194136-12880  VALVE, TR413 1 1
17 2 194800-34710  TIRE, 23X10.50-12 1 1
18 2 194800-34850-Q WHEEL W 8.5X 12DC 1 1

Yes Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; A)=YM12 D)=
Fig.59. ELECTRIC PARTS -z o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194800-02610 LAMP, GLOW START 1 1
1-1 1  194800-02611 LAMP, GLOW 1 1 N
(A=E/# 22926) (B=E# 22926)
2 1 194800-02670 WIRE, LEAD 1
3 1 194810-02670 WIRE, LEAD 1
4 1 194440-51630 CLAMP, HARNESS 1
5 1 194990-22040 NUT, M6 1 1
6 1 194990-22050 NUT, M8 1 1
7 1 194802-51110 HARNESS (A), WIRE 1 1
y 7-1 1 194802-51111 HARNESS (A), WIRE 1 1 S
§ (A=E/# 22001) (B=E/# 22001)
*_é 7-2 1 194802-51112 HARNESS, WIRE 1 1 N
g (A=E/# 22926) (B=E/# 22926)
| 8 1 194802-51120 HARNESS (B), WIRE 1 1
« 8-1 1 194802-51121 HARNESS, WIRE 1 1 N
(A=E/# 22926) (B=E/# 22926)
9 1 194802-51170 WIRE, READ 1 1
10 1 194802-51180 WIRE, READ 1 1
11 1 194275-51210 GROMMET 25 1 1
12 1 194312-51210 WIRE, MAIN LEAD 1 1
13 1  194800-51210 GROMMET, 20 3 3
14 1 194155-05250 GROMMET, 25 1 1
14-1 1 197810-83240 GROMMET, 38 1 1 N
(A=E/# 22001) (B=E/# 22001)
14-2 1 194802-51220 GROMMET 32 1 1 N
(A=Ef# 22001) (B=E/# 22001)
15 1 194312-51220 LINK, FUSIBLE 1 1
15-1 1 194802-51230 LINK, FUSIBLE 0.5 1 1 N
(A=E/# 22926) (B=E/# 22926)
16 1 194800-51410 CABLE, BATTERY 1 1
E 16-1 1 194802-51410 CABLE, BATTERY 1 1 N
> (A=E# 24078) (B=E/# 24078)
g 17 1 194440-51420 CABLE, BATTERY EARTH 1 1
g 18 1 194800-51430 CABLE, BATTERY EARTH 1 1
g 19 1 194440-51620 CLAMP 1
* - 20 1 194440-51630 CLAMP, HARNESS 2 1
X8 21 1  194800-51640 CLAMP, HARNESS 2 2
j’ 22 1  194250-51660 BAND 250 3 3
' 23 1 194162-58830 GROMMET, 20 1 1
’v_lw_ 24 1 121750-59890 BAND, 140 4 4
5 24-1 1 121750-59890 BAND, 140 6 6 K
(A=E/# 22926) (B=E/# 22926)
25 1 22217-060000 WASHER, SPRING 6 1 1
26 1 22217-100000 WASHER, SPRING 10 1 1
@ 27 1 26014-060122 BOLT, M6X 12 1 1
E 28 1 194420-61640 SCREW, TAPPING M5X16 1 1
; 28-1 1 26116-060122 BOLT, M6X 12 PLATED 1 1 S
g (A=FXXXXX) (B=FXXXXX)
E 28-2 1 26116-060082 BOLT, M6X 8 PLATED 1 1 N
- (A=E/# 22001) (B=E/# 22001)
: 29 1 26116-060122 BOLT, M6X 12 PLATED 1 1
'S Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.59. ELECTRIC PARTS

Fig. 69 ELECTRIC PARTS

FOR MODEL ymiI2

FOR MODEL Ymia

8-1
8

26
2 2
31 )

14—

33141

(A)=YM12 (D)=
(B)=YM14 (E)=
©)= (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
30 1 26116-060122 BOLT, M6X 12 PLATED 1 1
31 1 26116-100202 BOLT, M10X 20 PLATED 1 1
32 1 26716-100002 NUT, M10 1 1
33 1 29321-255050 GROMET, 25X5.0X50 1 1
34 1 194145-61650 NUT, SPEED M5 1 1
(A=FXXXXX) (B=FXXXXX)
35 1 194802-51440  CLAMP, BATTERY 1 1
36 1 194800-51510 BATTERY, 55B24R 1 1
37 1 194440-51550 COVER, BATTERY 1 1
38 1 194450-51590 RUBBER, CUSHION B 2 2
39 1 194440-61740  ROD, BATTERY CLAMP 1 1
39-1 1 194440-61741 ROD, BATTERY CLAMP 1 1
(A=E/# 24167) (B=E/# 24167)
40 1 194180-62760 RUBBER, CUSHION 1 1
41 1 26716-060002 NUT, M6 2 2
42 1 194080-51430  INSULATOR 1 1
(A=FXXXXX) (B=FXXXXX)
43 1  194155-52110 SWITCH, STARTING 1 1
43-1 1 194215-52110 SWITCH, STARTING 1 1
(A=E/# 22001) (B=E/# 22001)
44 2 194155-52190 KEY 2 2
44-1 2 194215-52120  KEY 2 2
(A=E/# 22001) (B=E/# 22001)
44-2 2 194155-52160  KEY ASSY 1 1
(A=E/# 24018) (B=E/# 24018)
45 1 194800-52120  SWITCH, LIGHTING 1 1
46 1 194450-52150  SWITCH, STOP LAMP 1 1
47 1  194440-52190  SWITCH, SAFETY START 2 2
47-1 1 194440-52191  SWITCH, SAFETY START 2 2
(A=E/# 23596) (B=E/# 23596)
48 1 194240-52210  NUT, M22 2 2
49 1  194800-52220-U STAY, SAFETY SWITCH 1 1
50 1 194446-83310  SWITCH, FRONT P.T.O. 1 1
51 1 26014-080162 BOLT, M8X 16 2 2
52 1 26776-120002 NUT, LOCK M12 1 1
53 1  194440-52400 BOXASSY, FUSE 1 1
55 2 194440-52420 COVER 1 1
56 2 194145-52820  FUSE 5A 1 1
56-1 2 29411-050000 FUSE, CARTRIDGE 5A 1 1
(A=E/# 24082) (B=E/# 24082)
57 2 194145-52830  FUSE 10A 2 2
57-1 2 29411-100000 FUSE, CARTRIDGE 10A 2 2
(A=E/# 24082) (B=E/# 24082)
58 2 194145-52840  FUSE 15A 2 2
58-1 2 29411-150000 FUSE, CARTRIDGE 15A 2 2
(A=E/# 24082) (B=E/# 24082)
59 1 26587-060202  SCREW, M6X20 2 2
60 1 194800-02610 LAMP, GLOW START 1 1
60-1 1 194800-02611 LAMP, GLOW 1 1
(A=E/# 22926) (B=E/# 22926)
61 1 194990-22130  NUT, M6 4 4

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.59. ELECTRIC PARTS

Fig. 69 ELECTRIC PARTS

FOR MODEL Ymia

(A)=YM12 (D)=
(B)=YM14 )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
62 1  194800-53100 LIGHT ASSY, HEAD 1 1
63 2 194800-53110 REFLECTOR 1 1
64 2 194800-53120 LENS 1 1
65 2 194800-53130 BULB, 12v18.4W 2 2
66 2 194800-53140 WIRE, LEAD 1 1
67 2 194800-53150 SCREW, TAPPING 4 4
68 2 194800-53160 WASHER 4 4
69 1 194800-57250 RELAY, FLASHER 1 1
70 1  194800-57260 BRACKET 1 1
71 1 26014-060122 BOLT, M6X 12 1 1

FOR MODEL ymiI2

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

1 A)=YM12 D)=
Fig.60. HOOD vz o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1  194990-22110 NUT, M4 5 5
2 1  194990-22120 NUT, M5 5 5
3 1 194802-56210 PANEL ASSY, MAIN 1 1
4 2 194150-52160 SWITCH, HORN 1 1
5 2 194150-52170 CAP, SWITCH 1 1
6 2 194440-55820 BULB, 12V3.4W 4 4
8 2 194802-56230 CIRCUIT ASSY, CHECK 1 1
9 2 194800-56240 BOX, PILOT 1 1
10 2 194802-56250 CORD 1 1
11 2 194800-56260 BUZZER 1 1
12 2 194800-56270 SCREW, TAPPING M4X16 2 2
13 2 194800-56280 SCREW, TAPPING M3X10 2 2
14 2 194800-56310 LENS, PILOT 1 1
15 2 194800-56320 COVER, SHIFT 1 1 z
(A=E/# 24167) (B=E/# 24167)
16 2 194800-56350 GROMMET 1 1
17 1  194802-56290 PANEL, SUB 1 1
18 1 194800-56330 SCREW, M5X25 5 5
19 1  194802-56600 SENDER ASSY, FUEL 1 1
21 2 194420-56620 GASKET 1 1
22 1 194800-61640 SCREW M 5X 30 4 4
23 1 194145-61650 NUT, SPEED M5 4 4
o 24 1  194155-05210 BOLT, M6X16 4 4
g 25 1  194990-22150 NUT, M10 2 2
@ 26 1 194802-61100-R HOOD 1 1
8 27 1  194550-61230 RETAINER 1 1
E 28 1 194802-61260 LOCK, BONNET 2 2
k) 2 29 1 194802-61270-R GRILLE, FRONT 2 2
E 30 1 194312-61290 PAD, RUBBER 1 1
E A 31 1 194800-61360 SEAL, FRONT GRILLE 2 2
g 32 1 194802-61370-X GRILLE, FRONT LOWER 1 1
g 33 1 194802-61410 PAD, RUBBER 1
v 3 34 1 194812-61410 PAD, (RUBBER) 1
35 1 194802-61420 PAD, (RUBBER) 1
36 1 194812-61420 PAD, (RUBBER) 1
37 1 194802-61440 PAD, RUBBER 2 2
38 1 194802-61450 STAY 2
39 1 194802-61460 COVER, CLUTCH 1
40 1 194812-61460 COVER, CLUTCH 1
41 1 194800-61560 RUBBER, EDGE 1 1
42 1 194420-61640 SCREW, TAPPING M5X16 4 4
43 1  194420-61640 SCREW, TAPPING M5X16 4 4
44 1 194145-61650 NUT, SPEED M5 4 4
45 1 194145-61650 NUT, SPEED M5 4 4
46 1 194802-61680 COLLAR, HINGE 2 2
o 47 1 194197-61730 CLAMP, AIR CLEANER 1 1
; 48 1  194440-61750 FELT, AIR CLEANER 1 1
b} 49 1 194180-61890 PAD, RUBBER 1 1
§ é 50 1 194802-61980 PAD, RUBBER 2 2
T :: 51 1 22137-060000 WASHER, 6 4 4
S 2 52 1 22137-100000 WASHER, 10 2 2
& N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.60. HOOD e o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
53 1 26013-080122 BOLT, M8X 12 2 2
54 1 26116-060122 BOLT, M6X 12 PLATED 4 4
55 1 26116-080402 BOLT, M8X 40 PLATED 1 1
56 1 26116-100302 BOLT, M10X 30 PLATED 2 2
57 1 26716-080002 NUT, M8 2 2
58 1  194155-05210 BOLT, M6X16 2 2
59 1 194155-05210 BOLT, M6X16 10 10
60 1 194155-05210 BOLT, M6X16 1 1
61 1  194802-61500-X DASHBOARD ASSY 1 1
62 1 194802-61510-R COVER (L), SIDE 1 1
63 1 194802-61530-R COVER (R), SIDE 1 1
64 1 194802-61550-R BRACKET, PANEL 1 1
65 1 194802-61710 PLATE, SEAL 1 1
66 1 194802-61720 SEAL PLATE 1 1
67 1 194802-61730 PAD, (RUBBER) 1 1
68 1  22137-080000 WASHER, 8 1 1
69 1 26013-080162 BOLT, M8X 16 1 1
70 1 26013-080202 BOLT, M8X 20 2 2
71 1 26014-080162 BOLT, M8X 16 1 1
72 1  23000-060000 CLAMP, 60 1 W
(A=Ef# 22001)
73 1  23010-058000 CLAMP, 58 2 w
o (A=E# 22001)
g 74 1 194800-56320 COVER, SHIFT 1 1 W
2 (A=E# 24167) (B=E/# 24167)
8 75 1 194145-62280 WASHER 2 2 w
z (A=El# 23975) (B=E/# 23975)
3 2
§
z a
Q
s
S
w

33

FOR MODEL YMmi12

Fig. 60 HOOD

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.61. FENDER & SEAT (w2 o
€)= (F)=
Fig. 61 FENDER & SEAT No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
1 1  194155-05210 BOLT, M6X16 4 4
2 1  194155-05210 BOLT, M6X16 4 4
3 1  194155-05210 BOLT, M6X16 2 2
4 1 194990-22040 NUT, M6 4 4
5 1 194990-22130 NUT, M6 2 2
6 1  194990-22130 NUT, M6 2 2
7 1 1C6053-26020 CAP, RUBBER 8X3 2 2 W
(A=EM# 22757) (B=E/# 22757)
8 1  194080-58810 GROMMET, 8 1 1
9 1 194080-58810 GROMMET, 8 1 1
10 1 194322-61470 PAD, RUBBER 2 2 W
(A=E/# 22001) (B=E/# 22001)
11 1 194802-62110-R FENDER 1 1
11-1 1 194802-62111 FENDER 1 1 N
(A=E/# 22153) (B=E/# 22153)
12 1  194432-62150 CAP, RUBBER 6 2 2 W
(A=E/# 22757) (B=E/# 22757)
13 1 194802-62170 COVER, FENDER 1 1
14 1 194802-62180 SUPPORT, FENDER 2 2
15 1  194802-62210-X BRACKET, FENDER L 1 1
16 1  194802-62220-X BRACKET, FENDER R 1 1
17 1  194802-62230-X COVER, FENDER REAR 1 1
18 1 194802-62310 CAP, RUBBER 1 1 W
(A=E/# 22137) (B=E/M# 22137)
19 1 194800-76210 REFLECTOR 2 2
20 1 22137-080000 WASHER, 8 8 8
21 1 26013-080122 BOLT, M8X 12 8 8
22 1 26014-060122 BOLT, M6X 12 2 2
23 1 26587-060162 SCREW, M6X16 4 4
24 1 26587-060162 SCREW, M6X16 2 2
25 1 194802-62510-R STEP (L) 1 1
26 1 194802-62520-R STEP (R) 1 1
27 1  194330-62530 STOPPER, PEDAL 2 2
28 1  194420-62560 RUBBER, CUSHION 2 2
29 1 22137-080000 WASHER, 8 8 8
(A=FXXXXX) (B=FXXXXX)
30 1 26013-080122 BOLT, M8X 12 8 8
(A=E/# 22001) (B=E/# 22001)
31 1 26014-080162 BOLT, M8X 16 12 12
31-1 1 26014-080162 BOLT, M8X 16 4 4 K
(A=E/# 22001) (B=E/# 22001)
32 1 26014-080162 BOLT, M8X 16 4 4
32-1 1  194555-61770 BOLT, M8X20 4 4 N
(A=FXXXXX) (B=FXXXXX)
33 1 194322-61470 PAD, RUBBER 2 2
34 1 194170-63110-X SEAT, OPERATOR 1 1
34-1 1 194170-63111-X SEAT ASSY, OPERATOR 1 1 N
(A=E/# 24327) (B=E/# 24327)
35 1 194802-63210-R BRACKET, SEAT 1 1
36 1  194140-63220 PIN, HINGE 1 1
36-1 1  194140-63221 PIN, HINGE 1 1 N
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.61. FENDER & SEAT

Fig. 61 FENDER & SEAT

(A)=YM12 (D)=
(B)=YM14 (E)=
€)= (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
(A=E/# 23167) (B=E/# 23167)
37 1  194800-63220-U PIN, HINGE 1 1
38 1  194802-63240 RUBBER, CUSHION 2 2
39 1  194800-63260 PIN, 12X60 1 1
40 1 194800-63270 SPRING, 36.5 1 1
41 1 194802-63310-R HINGE, SEAT 1 1
42 1  194802-63330 COLLAR, CUSHION 2 2
43 1 22137-080000 WASHER, 8 2 2
44 1 22217-080000 WASHER, SPRING 8 2 2
45 1 22360-080000 SNAP PIN 8 1 1
46 1 22360-120000 PIN, SNAP 12 1 1
47 1 22417-200200 PIN, COTTER 2.0X20 2 2
48 1 26116-080402 BOLT, M8X 40 PLATED 2 2
49 1  194420-04260 PACKING, RUBBER 2 2
(A=FXXXXX) (B=FXXXXX)
50 1  194080-15550 WASHER, 12 1 1
(A=FXXXXX) (B=FXXXXX)
51 1 26587-060162 SCREW, M6X16 2 2
(A=FXXXXX) (B=FXXXXX)
51-1 1 26587-060162 SCREW, M6X16 2 2
(A=FXXXXX) (B=FXXXXX)
52 1 26587-060162 SCREW, M6X16 2 2
(A=FXXXXX) (B=FXXXXX)
52-1 1 26587-060162 SCREW, M6X16 2 2
(A=FXXXXX) (B=FXXXXX)
53 1 26716-060002 NUT, M6 2 2
(A=FXXXXX) (B=FXXXXX)
53-1 1 26716-060002 NUT, M6 2 2
(A=FXXXXX) (B=FXXXXX)
54 1 26716-060002 NUT, M6 2 2
(A=FXXXXX) (B=FXXXXX)
54-1 1 26716-060002 NUT, M6 2 2
(A=FXXXXX) (B=FXXXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.62. LABELS(FOR YM12 X BM-42)

Fig. 62 LABELS [FOR MODELYM12 X BM-42]

A cavron arrention

YANMAR,DIESEL

ATTENTION
. INFLAMMABL

A wanning

15

YANMAR

(373
7

E7 pasoild

INFLAMMABLE
Diesel fuel only

FOR FRENCH

(A)=YM12 (D)=
(B)=YM14 )=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 104507-07190 LABEL, YANMAR 1
2 1  194810-64750 LABEL, MODEL 2
3 1 194802-65370 LABEL, ENGINE STOP 1
4 1 194800-65380 LABEL,PARKING BRAKE 1
5 1 194800-65390 LABEL, BRAKE CAUTION 1 W
(A=FXXXXX)
6 1 194240-65441 LABEL, DIFF. LOCK 1
7 1 194800-65450 LABEL, DECOMPRESSION 1
8 1 194802-65470 LABEL,LEVER POSITION 1
10 1 194802-65580 LABEL, FUEL WARNING 1
11 1  194800-65610 LABEL, P.T.O. SHIFT 1
12 1 194802-65660 LABEL, CAUTION 1
13 1  194800-65720 LABEL, MAIN SWITCH 1 A
14 1  194800-65730 LABEL, KEY SWITCH 1 B
15 1 194170-65891 LABEL, SEAT 1
17 1 105546-07150 LABEL, DRAIN 1 A
18 1 121454-12520 LABEL, AIR-CLEANER 1 A
19 1 124064-07160 LABEL,VALVE ADJUST. 1 A
20 1 124764-44800 LABEL, RADIATOR 1 A
21 1 124764-44810 LABEL, RESERVE TANK 1 A
22 1 124764-44920 LABEL, ANTI-FREEZING 1 A
24 1 105546-07160 LABEL,W.DRAIN(FRENCH 1 B
25 1 121440-12480 LABEL, AIR CLEANER(F 1 B
26 1 124040-07160 LABEL,VALVE ADJUST. 1 B
27 1 124740-44800 LABEL, RADIATOR 1 B
28 1 124740-44810 LABEL, RESERVE TANK 1 B
29 1 124740-44920 LABEL, ANTI-FREEZING 1 B
30 1  194080-64780 RIVET 4 W B

(A=El# 22773)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100
Fig.63. LABELS(FOR YM12 X BM-48) -z o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

104507-07190 LABEL, YANMAR
194810-64750 LABEL, MODEL
194802-65370 LABEL, ENGINE STOP

194800-65380 LABEL,PARKING BRAKE
194800-65390 LABEL, BRAKE CAUTION
194240-65441 LABEL, DIFF. LOCK

A cavmon atrention

ATTENTION

INFLAMMABLE:
CasoIL S FE

%

194800-65450 LABEL, DECOMPRESSION
194802-65470 LABEL,LEVER POSITION
194802-65580 LABEL, FUEL WARNING

0N O IWNE

=
o

Diesel fuel only

INFLAMMAB

A warning

=
=

194800-65610 LABEL, P.T.O. SHIFT
194802-65650 LABEL
194802-65660 LABEL, CAUTION

=
N

=
w

N
o

124740-44810 LABEL, RESERVE TANK
124740-44920 LABEL, ANTI-FREEZING

N
o
e e Y e e e e [ e S e [ e e N = N [ S N [ S

w
o

ArRrRrRPRRrRRrRRPRrRRERRPRRIPRERPRPRPRPRIPRPRIPRRIPNR

] 14 194800-65720  LABEL, MAIN SWITCH A
g 194800-65730  LABEL, KEY SWITCH B
‘ : z 16 194170-65891  LABEL, SEAT
| 2 z 18 105546-07150  LABEL, DRAIN A
| |®| (= 19 121454-12520  LABEL, AIR-CLEANER A
Q 5| ] 20 124064-07160  LABEL,VALVE ADJUST. A
N |~ I i — 21 124764-44800  LABEL, RADIATOR A
22 124764-44810  LABEL, RESERVE TANK A
23 124764-44920  LABEL, ANTI-FREEZING A
25 105546-07160  LABEL,W.DRAIN(FRENCH B
26 121440-12480  LABEL, AR CLEANER(F B
27 124040-07160  LABEL,VALVE ADJUST. B
28 124740-44800  LABEL, RADIATOR B
B
B
B

®
=

1  194080-64780 RIVET
(A=El# 22773)

VANMAR . DIESEL

MAO-N

%24

wooeLe

Fig. 63 LABELS [FOR MODELYM12 X BM-48)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100
Fig.64. LABELS(FOR YM14 X BM-42) Ay -
©= =

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 104507-07190  LABEL, YANMAR 1
2 1 194800-64750  LABEL, MODEL 2
N . 3 1 194800-65350  LABEL, POWER SHIFT 2
: ER 4 1  194802-65370  LABEL, ENGINE STOP 1
25 5 1  194800-65380  LABEL,PARKING BRAKE 1
: P 6 1 194800-65390  LABEL, BRAKE CAUTION 1 w
E %» (B=FXXXXX)
<H 7 1 194240-65441  LABEL, DIFF. LOCK 1
8 1 194800-65450  LABEL, DECOMPRESSION 1
9 1 194802-65470  LABEL,LEVER POSITION 1
1 1 194802-65580  LABEL, FUEL WARNING 1
12 1 194800-65610  LABEL, P.T.O. SHIFT 1
13 1 194802-65660  LABEL, CAUTION 1
14 1 194800-65720  LABEL, MAIN SWITCH 1
§ 15 1 194800-65730  LABEL, KEY SWITCH 1 B
F 16 1 194170-65891  LABEL, SEAT 1
. 18 1 10221007990  RIVET 4
g 19 1 124064-07160 _ LABEL,VALVE ADJUST. 1 A
20 1 121454-07150  LABEL, DRAIN 1 A
21 1 121454-12520  LABEL, AIR-CLEANER 1 A
22 1 124764-44800  LABEL, RADIATOR 1 A
23 1 124764-44920  LABEL, ANTI-FREEZING 1 A
24 1 124764-44810  LABEL, RESERVE TANK 1 A
26 1 124040-07160 _ LABEL,VALVE ADJUST. 1 B
27 1 121241-07150  LABEL, WATER DRAIN 1 B
28 1 121440-12480  LABEL, AIR CLEANER(F 1 B
29 1 124740-44800  LABEL, RADIATOR 1 B
30 1 124740-44920  LABEL, ANTI-FREEZING 1 B
31 1 124740-44810  LABEL, RESERVE TANK 1 B
32 1 194080-64780  RIVET 4 w B
(B=E/# 22773)
) T B0
®E z. g i:
SUHE %3
T f
382

. Fig. 64 LABELS [FOR MODEL YM14 X BM-42]

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.65. LABELS(FOR YM14 X BM-48)

Fig. 65 LABELS [FOR MODEL YM14 X BM-48]

MODEL  2T75-u
WX OUT PUT PS/RPN)
OISPLACEENT YALE( 1)

25

32

H
E
&

A warking

BLE  INFLAMMABLE

yYyaANMAR

i

OR FRENCH
x34

(A)=YM12 )=
(B)=YM14 )=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 104507-07190 LABEL, YANMAR 1
2 1  194800-64750 LABEL, MODEL 2
3 1  194800-65350 LABEL, POWER SHIFT 2
4 1 194802-65370 LABEL, ENGINE STOP 1
5 1 194800-65380 LABEL,PARKING BRAKE 1
6 1 194800-65390 LABEL, BRAKE CAUTION 1 W
(B=FXXXXX)
7 1 194240-65441 LABEL, DIFF. LOCK 1
8 1  194800-65450 LABEL, DECOMPRESSION 1
9 1 194802-65470 LABEL,LEVER POSITION 1
11 1 194802-65580 LABEL, FUEL WARNING 1
12 1 194800-65610 LABEL, P.T.O. SHIFT 1
13 1  194802-65660 LABEL, CAUTION 1
14 1  194800-65720 LABEL, MAIN SWITCH 1 A
15 1 194800-65730 LABEL, KEY SWITCH 1 B
16 1 194170-65891 LABEL, SEAT 1
17 1 194802-65650 LABEL 1
19 1 102210-07990 RIVET 4
20 1 124064-07160 LABEL,VALVE ADJUST. 1 A
21 1 121454-07150 LABEL, DRAIN 1 A
22 1 121454-12520 LABEL, AIR-CLEANER 1 A
23 1 124764-44800 LABEL, RADIATOR 1 A
24 1 124764-44920 LABEL, ANTI-FREEZING 1 A
25 1 124764-44810 LABEL, RESERVE TANK 1 A
27 1 124040-07160 LABEL,VALVE ADJUST. 1 B
28 1 121241-07150 LABEL, WATER DRAIN 1 B
29 1 121440-12480 LABEL, AIR CLEANER(F 1 B
30 1 124740-44800 LABEL, RADIATOR 1 B
31 1 124740-44920 LABEL, ANTI-FREEZING 1 B
32 1  124740-44810 LABEL, RESERVE TANK 1 B
33 1 194080-64780 RIVET 4 W B

(B=E/# 22773)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.66. FRONT POWER TAKE OFF y=rusz o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 66 FRONT POWER TAKE OFF A (B () O () ¢
1 1  194802-83100-X JOINT ASSY, CROSS. 1 1
1-1 1  194802-83101 JOINT ASSY, CROSS 1 1 N
(A=E/# 22757) (B=Ef# 22757)
2 2 194802-22260 JOURNAL KIT 2 2
3 2 194802-22270 RING, SNAP 8 8
4 2 194305-83110-X YOKE, SHAFT 1 1
FOR MODEL 4-1 2 194305-83111 YOKE, SHAFT 1 1 N
Yymia (A=E/# 22757) (B=E/# 22757)
5 2 194802-83120-X YOKE, FLANGE 1 1
33-1 5-1 2 194115-83120 YOKE, FLANGE 1 1 N
25 (A=E/# 23436) (B=E/# 23436)
éﬁé 6 2 194802-83130-X YOKE, DOUBLE 1 1
7 1 194802-83200 CLUTCH ASSY, ELEC. 1 1
8 2 194800-83310 COIL ASSY, FIELD 1 1
9 2 194800-83320 ROTOR 1 1
10 2 194802-83330 ARMATURE ASSY 1 1
11 2 194800-83360 SPRING, COIL 3 3
12 2 194800-83370 NUT, W3/8-24UNF 3 3
13 2 194800-83380 SPACER 1 1
14 2 22252-000620 RING, 62 2 2
15 2 24104-060074 BEARING, BALL 6007UU 1 1
16 2  24104-062064 BEARING, BALL 6206UU 1 1
17 1 194802-83210 CASE, BEARING 1 1
18 1 194800-83220 SHAFT, FRONT P.T.O. 1 1
18-1 1  194800-83221 SHAFT, FRONT P.T.O. 1 1 N
(A=Ef# 22757) (B=E/# 22757)
18-2 1 194800-83222 SHAFT, FRONT P.T.O 1 1 N
(A=E/# 23220) (B=EH# 23220)
18-3 1 194802-83230 SHAFT ASSY, PTO 1 1 N
(A=E/# 23493) (B=E# 23493)
19 1 194800-83230  KEY 11
20 1 194800-83240  SPACER, CLUTCH 101
21 1 194800-83260 WASHER, 11X37X6.0 1 1
22 1 194800-83270 WASHER 31X43X4.5 1 1
23 1 194800-83280 SHIM, FRONT PTO 2 2
24 1 194812-83280 SUPPORT 1
25 1 22217-100000 WASHER, SPRING 10 1 w
(B=FXXXXX)
26 1 22242-000300 RING, 30 1 1
27 1 22252-000550 RING, 55 2 2
28 1 22351-080036 PIN, SPRING 8.0X36 1 1
29 1 24104-060064 BEARING, BALL 6006UU 2 2
30 1 26013-080202 BOLT, M8X 20 4 4
30-1 1 26013-080162 BOLT, M8X 16 4 4 N
(A=E/# 23641) (B=E/# 23641)
31 1 26013-080202  BOLT, M8X 20 3 3
32 1 26013-080202 BOLT, M8X 20 4
33 1 26013-100252 BOLT, M10X 25 1 1
33-1 1 26116-100252 BOLT, M10X 25 PLATED 1 N
(B=FXXXXX)
FOR MODEL YM12
Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; A)=YM12 D)=
Fig.67. TOOLS -z o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig.67 TOOLS A B () O (E) R
1 1  794800-82110 TOOL ASSY 1 1
1 2 2 194080-82110 WRENCH 17X19 1 1
! —\ 3 2 194446-82110-R BOX, TOOL 1 1
4 2 194800-82120 WRENCH 17, BOX 1 1
5 2 28110-070080 SPANNER, 7X8 1 1
6 2 28110-100130 SPANNER, 10X13 1 1
7 2 28110-120140 SPANNER, 12X14 1 1
8 2 28110-170190 SPANNER, 17X19 1 1
9 2 28160-100130 WRENCH, 10X13 1 1
10 2 28160-120140 WRENCH, 12X14 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.68. DECK & GAUGE WHEEL(FOR FRENCH) (y-en-azrnz (D201
(C)=BM-42U(YM12) (F)=
No. Lev. Parts No. Description Qty |
Fig. 68 DECK & GAUGE WHEEL [FOR FRENCH] A (B (© DO (E A
. 1 1 197102-15200-R COVER ASSY, DECK 1 1
2 1 197102-15300 ROLLER ASSY 3 3
2-1 1 197102-15301 ROLLER ASSY 3 3 N
(A=E/# 23167) (B=E/# 23167)
5 1 197102-15370-U PIN, ROLLER 3 3
6 1 197102-15420 PIN, HINGE 1 1
7 1 197102-15470 HINGE(R), SHOE GUARD 1 1
8 1 197102-15481 PATCH 3 3 W
(A=E/# 23220) (B=E/# 23220)
9 1 197102-15540 SPRING, STOP 1 1
9-1 1 197102-15540 SPRING, STOP 3 3 K
(A=9) (B=%)
10 1 197102-15700-R GUARD ASSY, SHOOT 1 1
11 1 197102-15801-R DECKASSY 1 1
11-1 1 197102-15802-R DECKASSY 1 1 S
(A=E# 22001) (B=E# 22001)
12 1  194990-22130 NUT, M6 1 11
13 1  194990-22140 NUT, M8 4 4
14 1 194327-47840 SPRING, RETURN 1 1
14-1 1  194150-22240 SPRING, RETURN 1 1 N
(A=E/# 22001) (B=E/# 22001)
15 1 22127-180000 WASHER 18 3 3
16 1 26116-060162 BOLT, M6X 16 PLATED 3 3
17 1 26116-080202 BOLT, M8X 20 PLATED 2 2
18 1 26587-080162 SCREW, M8X16 2 2
19 1 197102-15260-U PIN, ROLLER 1 1
20 1 197102-15300 ROLLER ASSY 3 3
20-1 1 197102-15301 ROLLER ASSY 3 3 N
(A=E/# 23167) (B=E/# 23167)
20-2 1 197102-15301 ROLLER ASSY 2 2 K
(A=%) (B=*)
23 1 197102-16190 WHEEL W/BAR, GAUGE 1 1 W
(A=E/# 23943) (B=E/# 23943)
24 2 197102-16110 WHEEL, GAUGE 2 2
24-1 2 197102-16100 WHEEL ASSY, GAUGE 2 2 S
(A=E/# 23167) (B=E/# 23167)
26 3 1E6020-34980 COLLAR, 17.5X21.7X20 2 2 W
(A=%) (B=*)
27 3 24104-060034 BEARING, BALL 6003UU 4 4 W
(A=9) (B=%)
28 2 197102-16120 WASHER, DUST 2 2 W
(A=9 (B=9)
29 2 197102-16201-R BAR, GAUGE WHEEL 1 1
29-1 2 197102-16202 BAR, GAUGE WHEEL 1 1 N
(A=E/# 23167) (B=E/# 23167)
30 2 22157-080000 WASHER, 8 2 2 W
(A=9) (B=9)
31 2 22217-080000 WASHER, SPRING 8 2 2 W
(A=) (B=%)
32 2  26116-080162 BOLT, M8X 16 PLATED 2 2 W
(A=9) (B=%)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.68. DECK & GAUGE WHEEL(FOR FRENCH) -oar2) orBu2UILY
(C)=BM-42U(YM12) (F)=
No. Lev. Parts No. Description Qty |
Fig. 68 DECK & GAUGE WHEEL [FOR FRENCH] (A B) () (D) (E) (P
. 33 1 197102-16230-R LEVER, GAUGE 1 1
34 1 197102-16300-R LEVER ASSY,EXTENSION 1 1
36 2 22217-060000 WASHER, SPRING 6 2 2
37 2 26116-060162 BOLT, M6X 16 PLATED 2 2
38 1 197102-16310 SPRING, GAUGE LEVER 1 1
39 1 197102-16320-U HOLDER, GAUGE WHEEL 2 2
40 1 197102-16330-U SPACER 2 2
41 1 194990-22130 NUT, M6 1 1
42 1 22127-160000 WASHER, 16 2 2
42-1 1 22127-180000 WASHER 18 2 2 S
(A=*) (B=%)
43 1 22217-100000 WASHER, SPRING 10 4 4
44 1 22351-080028 PIN, SPRING 8.0X28 2 2
45 1 26116-060162 BOLT, M6X 16 PLATED 1 1
46 1 26116-100252 BOLT, M10X 25 PLATED 2 2
47 1 26716-100002 NUT, M10 4 4
48 1 22272-000150 RING, E-15 2 2 A
(A=*) (B=%)
49 1 24761-040000 NIPPLE, GREASE B 2 2 A
(A=9) (B=9)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M23100

Fig.69. DECK & GAUGE WHEEL(EXCEPT FREN ARy (g
(C)=BM-42U(YM12) (F)=
i No. Lev. Parts No. Description Q'ty |
Fig. 63 DECK & GAUGE WHEEL [EXCEPT FRENCH] (A B) () (D) (E) (P
1 1 197102-15200-R COVER ASSY, DECK 1 1
2 1 197102-15300 ROLLER ASSY 3 3
2-1 1 197102-15301 ROLLER ASSY 3 3 N
(C=E/# 23167) (D=Ef# 23167)
5 1 197102-15370-U PIN, ROLLER 3 3
6 1 197102-15400 GUARD ASSY, FOOT 1 1 W
(C=E# 22001) (D=E/# 22001)
8 2 194990-22130 NUT, M6 5 5 w
(C=% (0=%
9 2 26116-060162 BOLT, M6X 16 PLATED 5 5 w
(C=% (b=%)
10 1 197102-15420 PIN, HINGE 1 1
11 1 197102-15470 HINGE(R), SHOE GUARD 1 1
12 1 197102-15481 PATCH 3 3 w
(C=E/# 22001) (D=E/# 22001)
13 1 197102-15540 SPRING, STOP 1 1
13-1 1 197102-15540 SPRING, STOP 3 3 K
(C=% (b=%)
14 1 197102-15600 COVER ASSY, M.PULLEY 1 1
(C=E/# 22001) (D=Ef# 22001)
16 2 194990-22130 NUT, M6 2 2
(C=% (D=%)
17 2 26116-060162 BOLT, M6X 16 PLATED 2 2 w
(C=% (0=%
18 1 197102-15850 GUARD(A), SHOOT 1 1
19 1 197102-15801-R DECKASSY 1 1
19-1 1 197102-15802-R DECKASSY 1 1 S
(C=E/# 22001) (D=E/# 22001)
20 1 194990-22130 NUT, M6 11 1
21 1  194990-22140 NUT, M8 4 4
22 1 194327-47840 SPRING, RETURN 1 1
22-1 1 194150-22240 SPRING, RETURN 1 1 N
(C=E# 22001) (D=E/# 22001)
23 1 22127-180000 WASHER 18 3 3
24 1 26116-060162 BOLT, M6X 16 PLATED 3 3
25 1 26116-080202 BOLT, M8X 20 PLATED 2 2
26 1 26587-080162 SCREW, M8X16 2 2
27 1 197102-15260-U PIN, ROLLER 1 1
28 1 197102-15300 ROLLER ASSY 2 2
28-1 1 197102-15301 ROLLER ASSY 2 2 N
(C=El# 23167) (D=E/# 23167)
31 1 197102-16190 WHEEL W/BAR, GAUGE 1 1 W
(C=E# 23943) (D=Ef# 23943)
32 2 197102-16110 WHEEL, GAUGE 2 2
32-1 2 197102-16100 WHEEL ASSY, GAUGE 2 2 N
(C=E/# 23167) (D=Ef# 23167)
34 3  1E6020-34980 COLLAR, 17.5X21.7X20 2 2 w
(C=% (b=%)
35 3  24104-060034 BEARING, BALL 6003UU 4 4 w
(C=% (b=%)
36 2 197102-16120 WASHER, DUST 2 2 W
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.69. DECK & GAUGE WHEEL(EXCEPT FREN ARy (g
(C)=BM-42U(YM12) F)=
i No. Lev. Parts No. Description Q'ty |
Fig. 63 DECK & GAUGE WHEEL [EXCEPT FRENCH] (A) (B) (C) (D) (E) (F)
(C=9 (b=9
37 2 197102-16201-R BAR, GAUGE WHEEL 1 1
37-1 2  197102-16202 BAR, GAUGE WHEEL 1 1 N
(C=E/# 23167) (D=E/# 23167)
38 2 22157-080000 WASHER, 8 2 2 w
(=9 (=9
39 2 22217-080000 WASHER, SPRING 8 2 2
(C=9 (b=9
40 2  26116-080162 BOLT, M8X 16 PLATED 2 2
(=9 (b=9
41 1 197102-16230-R LEVER, GAUGE 1 1
42 1 197102-16300-R LEVER ASSY,EXTENSION 1 1
44 2 22217-060000 WASHER, SPRING 6 2 2
45 2  26116-060162 BOLT, M6X 16 PLATED 2 2
46 1 197102-16310 SPRING, GAUGE LEVER 1 1
47 1 197102-16320-U HOLDER, GAUGE WHEEL 2 2
48 1 197102-16330-U SPACER 2 2
49 1  194990-22130 NUT, M6 1 1
50 1 22127-160000 WASHER, 16 2 2
50-1 1 22127-180000 WASHER 18 2 2 S
(c=9 (=9
51 1 22217-100000 WASHER, SPRING 10 4 4
52 1 22351-080028 PIN, SPRING 8.0X28 2 2
53 1 26116-060162 BOLT, M6X 16 PLATED 1 1
54 1 26116-100252 BOLT, M10X 25 PLATED 2 2
55 1 26716-100002 NUT, M10 4 4
56 1 22272-000150 RING, E-15 2 2 Y4
(C=9 (b=9
57 1 24761-040000 NIPPLE, GREASE B 2 2 z

(€=% (©=%)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M23100

; A)=BM-42F(YM12 D)=BM-42U(YM14
Fig.70. LIFT LINK e (r-Bu-a2uLY)
(C)=BM-42U(YM12) (F)=
No. Lev. Parts No. Description Qty |
Fig. 70 LIFT LINK A B () DO () (A
1 1 197102-16310 SPRING, GAUGE LEVER 4 4 4 4
2 1 197102-17141 PIN, LOCK 4 4 4 4
3 1 197102-17471-X PLATE (L),REAR DRAFT 1 1 1 1
4 1 197102-17481-X PLATE (R),REAR DRAFT 1 1 1 1
5 1 197102-17561-X STAY (L), FRONT 1 1 1 1
6 1 197102-17571-X STAY (R), FRONT 1 1 1 1
7 1 22137-120000 WASHER, 12 8 8 8 8
8 1 22217-100000 WASHER, SPRING 10 4 4 4 4
9 1 22217-120000 WASHER, SPRING 12 4 4 4 4
10 1  22351-030020 PIN, SPRING 3.0X20 8 8 8 8
11 1 26116-100252 BOLT, M10X 25 PLATED 4 4 4 4
12 1  26116-120252 BOLT, M12X 25 PLATED 4 4 4 4
13 1 197102-17290 COLLAR, 16X11X10 4 4 4 4
14 1 197102-17371-X LINK (L), OUTER 1 1 1 1
15 1 197102-17381-X LINK, INNER 2 2 2 2
16 1 197102-17391-X LINK (R), OUTER 1 1 1 1
17 1 22157-100000 WASHER, 10 2 2 2 2
18 1 22217-100000 WASHER, SPRING 10 2 2 2 2
19 1 22351-060028 PIN, SPRING 6.0X28 4 4 4 4
20 1 22351-100028 PIN, SPRING 10.0X28 4 4 4 4
21 1 26116-100352 BOLT, M10X 35 PLATED 2 2 2 2
22 1 26716-100002 NUT, M10 2 2 2 2
23 1 197102-18242 L-BOLT 2 2 2 2
24 1 197102-18330 HOOK, LIFT 2 2 2 2
25 1 197102-18340 PIN, SNAP 10 2 2 2 2
26 1 26716-100002 NUT, M10 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.71. PULLEY & BLADE

PULLEY & BLADE

Fig. 71

@-17,171

XMARK PARTS : NOT SOLD SEPARATELY

NEW TYPE

FOR MODEL Ymia

@-17,171

OLD TYPE

FOR MODEL YM14

(A)=BM-42F(YM12)
(B)=BM-42F(YM14)
(C)=BM-42U(YM12)

(D)=BM-42U(YM14)

(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 197102-11000-R PULLEY ASSY, TENSION 1 1 1 1
1-1 1 197102-11001 PULLEY ASSY, TENSION 1 1 1 1 N
(A=E/# 23129) (B=E/# 23129) (C=E/# 23129) (D=E/# 23129)
3 2 22252-000400 RING, 40 1 1 1 1
4 2 24105-062034  BEARING, BALL 62032 2 2 2 2
5 1 197102-11030-R PULLEY ASSY, IDLER 1 1 1 1
5-1 1 197102-11031 PULLEY ASSY, IDLER 1 1 1 1 N
(A=E/# 22927) (B=E/# 22927) (C=E/# 22927) (D=E/# 22927)
7 2 22252-000400  RING, 40 1 1 1 1
8 2 24105-062034  BEARING, BALL 62032 2 2 2 2
9 1 197102-11100-X PLATE ASSY, SET 1 1 1 1
9-1 1 197102-11101 PLATE ASSY, SET 1 1 1 1 N
(A=E/# 22927) (B=E/# 22927) (C=E/# 22927) (D=E/# 22927)
9-2 1 197102-11102 PLATE ASSY, SET 1 1 1 1 S
(A=E/# 23129) (B=E/# 23129) (C=E/# 23129) (D=E/# 23129)
10 1 197102-11150 PIN, ARM 1 1 1 1 z
(A=%) (B=%) (=9 (b=9
11 1 197102-11180 PIN, SET 2 2 2 2
12 1 197102-11200 ARMASSY 1 1 1 1
12-1 1 197102-11201  ARMASSY 1 1 1 1 S
(A=E/# 23129) (B=E/# 23129) (C=E/# 23129) (D=E/# 23129)
13 2 24550-015250  BUSH, 15X25 2 2 2 2 W
(A=%) (B=*) (€= (6=%
14 1 197102-11280 COLLAR, 16X12.5X11 2 2 2 2
15 1 197102-11420-X BRACKET, HANDLE 1 1 1 1
16 1 197102-12450 RETAINER 1 1 1 1
17 1 197102-12460-U HANDLE, ADJUSTING 1 1 1 1
18 1 197102-12470  BOLT, ADJUST M12 1 1 1 1
19 1 197102-12480  SPRING, TENSION 1 1 1 1
20 1 197102-12490-X COVER, FRONT TENSION 1 1 1 1
21 1 197102-12510  V-BELT AGA 90 1 1
21-1 1 197102-12511  V-BELT, AGA 91 1 1 N
(B=E/# 22033) (D=E/# 22033)
22 1 197102-12520  V-BELT AGA 94 1 1
22-1 1 197102-12521  V-BELT (AGA-95) 1 1 N
(A=E/# 22033) (C=E/# 22033)
23 1 197102-12800 ARM ASSY, TENSION 1 1 1 1 W
(A=E/# 23129) (B=E/# 23129) (C=E/# 23129) (D=E/# 23129)
24 1 197102-12920  STAY 1 1 W
(B=%) (b=9
25 1 197102-12950  STOPPER 1 1 W
(A=) (C=9
26 1 197102-13450 COLLAR 17X3 2 2 2 2
27 1 197102-16310  SPRING, GAUGE LEVER 2 2 2 2
28 1 1E6221-74440  SPRING, 2.9X19.9X93 1 1 1 1 W
(A=%) (B=*) (€= (6=%
29 1 22137-060000 WASHER, 6 3 3 3 3
30 1 22137-120000  WASHER, 12 2 2 2 2
31 1 22137-140000 WASHER, 14 2 2 2 2 W
(A=%) (B=*) (€= (6=%
32 1 22217-060000 WASHER, SPRING 6 4 4 4 4

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; A)=BM-42F(YM12 D)=BM-42U(YM14
Fig.71. PULLEY & BLADE e (r-Bu-a2uLY)
(C)=BM-42U(YM12) (F)=
No. Lev. Parts No. Description Qty |
5 A (B) () O (B ¢
- ] 32-1 1 22217-060000 WASHER, SPRING 6 3 3 3 3 K
A g (A= &= ©= (0=
'I: g 33 1 22217-120000 WASHER, SPRING 12 2 2 2 2
@ ? 34 1 22242-000170 RING, 17 2 2 2 2
2 35 1 22351-050040 PIN, SPRING 5.0X40 2 2 2 2
é 36 1 22417-320200 PIN, COTTER 3.2X20 1 1 1 1 W
w g *= ®=" (= o=
% g 37 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2
z * 38 1 26013-080162 BOLT, M8X 16 2 2 W
: (B=") (D=")
39 1 26116-060162 BOLT, M6X 16 PLATED 4 4 4 4
39-1 1 26116-060162 BOLT, M6X 16 PLATED 3 3 3 3 K
(A=9) (B=9) (C=% (D=%)
40 1 26116-120302 BOLT, M12X 30 PLATED 2 2 2 2
" 41 1 26716-120002 NUT, M12 2 2 2 2
Jﬁ / 42 1 197102-13111-R PULLEY, MAIN 1 1 1 1
43 1 197102-13120 KEY, 7X22 4 4 4 4
Y 44 1 197102-13131 SPINDLE, MAIN 1 1 1 1
” e 44-1 1 197102-13132 SPINDLE, MAIN 1 1 1 1 N
£ (A=E/# 22001) (B=E/# 22001) (C=E/# 22001) (D=E/# 22001)
@ 44-2 1 197102-13133 SPINDLE, MAIN 1 1 1 1 S
- é (A=E/# 24167) (B=E/# 24167) (C=El# 24167) (D=EJ# 24167)
§ 45 1 197102-13150-R CASE, BEARING 3 3 3 3
46 1 197102-13161 SPACER 3 3 3 3
46-1 1 197102-13162 SPACER 3 3 3 3 N
(A=Ef# 22001) (B=E/# 22001) (C=E/# 22001) (D=E/# 22001)
46-2 1 197102-13163 SPACER 3 3 3 3 S
(A=E/# 24167) (B=E/# 24167) (C=El# 24167) (D=E/# 24167)
~ 47 1 197102-13181 PULLEY, MAIN 3 3 3 3
é. 48 1 197102-13191 COLLAR 26X38.0X30 4 4 4 4
? 49 1 197102-13221 SPINDLE, DRIVE 2 2 2 2
49-1 1 197102-13222 SPINDLE, DRIVE 2 2 2 2 N
(A=Ef# 22001) (B=E/# 22001) (C=E/# 22001) (D=E/# 22001)
49-2 1 197102-13223 SPINDLE, DRIVE 2 2 2 2 S
(A=E/# 24167) (B=E/# 24167) (C=El# 24167) (D=E/# 24167)

E 50 1 197102-13241 COLLAR 35X25X17 3 3 3 3

g 51 1 197102-13340 PULLEY, TENSION 1 1 1 1

52 1 197102-13350 NUT (HR) M22, UPPER 3 3 3 3

53 1 197102-13360 NUT (HR) M22, LOWER 3 3 3 3

54 1 197102-13371 SEALTB 3552 7, OIL 3 3 3 3

55 1 197102-13392 SPRING, TENSION 1 1 1 1

56 1 197102-13400-X BASE ASSY, ARM 1 1 1 1

57 1 197102-13440 COLLAR 17X7 1 1 1 1

58 1 197102-13450 COLLAR 17X3 1 1 1 1

w 59 1 197102-13460 V-BELT LA91 1 1 1 1

g 60 1 197102-13601-X ARM ASSY, PULLEY 1 1 1 1

: H 61 1 22137-220000 WASHER, 22 3 3 3 3

% E 62 1 22217-100000 WASHER, SPRING 10 14 14 14 14

g “8‘ 63 1 22242-000170 RING, 17 2 2 2 2

e E 64 1 22252-000400 RING, 40 1 1 1 1

g 2 65 1  22252-000520 RING, 52 6 6 6 6
E" N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.71. PULLEY & BLADE

(B)=BM-42F(YM14) (E)=
(C)=BM-42U(YM12) (F)=
No. Lewv. Parts No. Description ' |
5 A B () DO () (A
- ’&‘z 66 1 24101-062054 BEARING, BALL 6205 3 3 3 3
= § 67 1 24105-062034 BEARING, BALL 62032 2 2 2 2
'I: g 68 1 24105-062054 BEARING, BALL 62052 3 3 3 3
@ ? 69 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2
2 70 1 24761-040000 NIPPLE, GREASE B 3 3 3 3
é 71 1 26116-100252 BOLT, M10X 25 PLATED 14 14 14 14
w - é 72 1 26716-100002 NUT, M10 2 2 2 2
% ‘g‘ 73 1 197102-14100 BLADE ASSY 3 3 3 3 z
> i (=" B=) ©= (©=9
= 74 2 197102-14120 CONICAL SPRING 12X62 3 3 3 3 Z
(A= (8= = (o=
75 2 194990-22160 NUT, M12 3 3 3 3
75-1 2 197102-14130 NUT 12 3 3 3 3 S
(A=E/# 22927) (B=E/# 22927) (C=E/# 22927) (D=E/# 22927)
" 75-2 2 197102-14130 NUT 12 3 3 3 3 Z
:Qﬁ ; (A=) = ©=
76 2 197102-14150 BLADE 3 3 3 3 A
T (A= =) ) (=9
” ¢ 77 2 194151-47760 WASHER, 12 3 3 3 3 A
g (A=) &= ©= ©=9
E 78 1 197102-14120 CONICAL SPRING 12X62 3 3 3 3 W
- g =) = ©= (©=9
§ 78-1 1 197108-14120 SPRING, 20X60 3 3 3 3 S
(A=E/# 24167) (B=E/# 24167) (C=E/# 24167) (D=E/# 24167)
79 1 197102-14131 NUT 12 3 3 3 3 W
»=" =) ©= (©=9
79-1 1 197102-14131 NUT 12 3 3 3 3 Z
(A=El# 24167) (B=E/# 24167) (C=E/# 24167) (D=E/# 24167)
- 80 1 197102-14150 BLADE 3 3 3 3 W
5 (A=) (8=) =) (0=
'T\ 81 1 22207-025230 RING, 25X2.3 3 3 3 3
(A=E/# 24167) (B=E/# 24167) (C=E/# 24167) (D=E/# 24167)

OLD TYPE

(A)=BM-42F(YM12)

(D)=BM-42U(YM14)

82

1 197102-14160

BOLT M12X 55

(A=E/# 24167)

(B=E/# 24167) (C=E/# 24167)

(D=E/# 24167)

w

Q

<

-

a q

2 3
13

g 3

- a

z :
o

- a

by 2

E' N:Old —>‘LSTS New, Q:0Old —>‘% New, R:Old—% New, S:Old —»‘:% New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Keep hands & feet away
from under mower.

Fig.72. LABELS (FOR FRENCH) (=Biazr(r12) (O)=Br-2u(rM1e)
(C)=BM-42U(YM12) F)=
. No. Lew Parts No. Description Qty I
Fig. 72 LABELS [FOR FRENCH] (A (B () (O (E) (A

3 1 197102-10121  LABEL, WIDTH OF CUT 11
4 4 1 197102-10151  LABEL (A), CAUTION 11
5 5 1 197102-10161  LABEL (B), CAUTION 11
_ 3 { 6 1 197102-10171  LABEL, BELT CAUTION 101
A DANGER ' 7 1 194080-64780  RIVET 4 4

WIDTH OF cuv B oeis et e fecter I pace. 7-1 1 194080-64780  RIVET 8 8 K

L LIMITE O& COUPE T

T
2
1,30 tanke & licart de Teuvertws ¢ ection (A=) (B=*)
2.8 0s5urer gue teus los S4MRCIows sent en place ~ -
avaat €utllaes la tendeuse,

Garder pleds st mains
sloignes du dessous
de la tondeuse

! -
x 1\
7

o o
BELT INSTALLATION & GREASING MODEL BM-42 7 -1
E ", MONTAGE COURROIE ET GRAISSAGE SERIAL NO
! YANMAR MOWER
o - - )
sy o -
(Brers 30 mourst i
<> anaissans. WP
S W s @
. = New, Q: =— New, R =— New, S = New, W: , Z:Discontinued, F:Interchangeable by set, K:Q'ty ange
FOR FRENCH N:0ld £=5 New, Q:0ld *75 New, R-0ld £ New, S:0ld ©=5 New, W:Add, Z:Discontinued, Flnterchangeable b K:Q'ty Ch

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.73. LABELS (EXCEPT FRENCH) ARy (g
(C)=BM-42U(YM12) F)=
No. Lev. Parts No. Description Qty |
Fig. 73 LABELS [EXCEPT FRENCH] A B € ©O E ¢
' 2 1 197102-10121 LABEL, WIDTH OF CUT 1 1
3 3 1 197102-10151 LABEL (A), CAUTION 1 1
4 4 1 197102-10161 LABEL (B), CAUTION 1 1
5 1 197102-10171 LABEL, BELT CAUTION 1 1
6 1 194080-64780 RIVET 4 4

i

1. Stand chaar of @3charge

Soosing.
2.00 aat sperats mower witheu! daflecter ln place.

1. 30 tonlr 3 técart do Fouverturs ddjection
2.8 assurer que teus les SeMectews semt en place
Avant 4 utBser la tendeuss.

WIDTH OF CUuT
Keep hands & feet away
from under mower. LIMITE DE COUPE

Garder pieds et mains

eloignes du dessous
de la tondsuse

Lol

50U 3 I g
J
)]

|

5
SELT INSTALLATION & GREASING MoDEL BM-42 6

R} MONTAGE COURROIE ET GRAISSAGE SERIAL NO

e 5

YANMAR MOWER
-

@

manar

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.74. DECK & GAUGE WHEEL(FOR FRENCH)

Fig. 74 DECK & GAUGE WHEEL {FOR FRENCH]

NEW TYPE

OLD TYPE

(A)=BM-48F(YM12)

(D)=BM-48U(YM14)

(B)=BM-48F(YM14) B)=
(C)=BM-48U(YM12) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 197108-15000-R DECKASSY 1 1
1-1 1 197108-15001 DECK ASSY 1 1 N
(A=E/# 23950) (B=E/# 23950)
2 1 197108-15020  PATCH, DECK 3 3
3 1 197108-15840-U PIN 1 1
3-1 1 197108-15750  PIN, HINGE 8X228 1 1 S
(A=E/# 23950) (B=E/# 23950)
4 1 197108-15850-R GUARD ASSY, SHOOT 1 1
4-1 1 197108-15851 GUARD ASSY, SHOOT 1 1 N
(A=E/# 23950) (B=E/# 23950)
5 1 197108-15940-R COVER (L), PULLEY 1 1
5-1 1 197108-15650 COVER (L), PULLEY 1 1 N
(A=E/# 23950) (B=E/# 23950)
6 1 197108-15950-R COVER (R), PULLEY 1 1
6-1 1 197108-15680 COVER (R), PULLEY 1 1 N
(A=E/# 23950) (B=E/# 23950)
7 1  194990-22130 NUT, M6 9 9
7-1 1  194990-22130 NUT, M6 8 8 K
(A=E/# 23950) (B=E/# 23950)
8 1 194990-22150 NUT, M10 2 2
9 1 194990-22150 NUT, M10 2 2 Y4
(A=E/# 23950) (B=E/# 23950)
10 1  194464-25450 RETAINER, BEARING 1 1 z
(A=E/# 23950) (B=E/# 23950)
11 1 1E6150-63190 LINK, CLUTCH 1 1 W
(A=T/# 23943) (B=T/# 23943)
12 1  194320-22240 SPRING, RETURN 1 1
12-1 1 1E6221-74440 SPRING, 2.9X19.9X93 1 1 S
(A=E# 21827) (B=E/# 21827)
§ 13 1 22137-100000 WASHER, 10 1 1
g 14 1 22360-080000 SNAP PIN 8 1 1
a 15 1 24761-010000  NIPPLE, GREASE M6F 2 2
g 16 1 26116-060162  BOLT, M6X 16 PLATED 1 1 z
E (A=E/# 23950) (B=E/# 23950)
2 17 1 26116-100252 BOLT, M10X 25 PLATED 1 1
g 18 1 197102-16110  WHEEL, GAUGE 2 2
‘gz 18-1 1 197102-16100 WHEEL ASSY, GAUGE 2 2 S
* (A=E/# 23167) (B=E/# 23167)
18-2 1 197102-16100 WHEEL ASSY, GAUGE 2 2 Y4
(A=E/# 23950) (B=E/# 23950)
20 2 1E6020-34980 COLLAR, 17.5X21.7X20 2 2 W
(A=El# 23167) (B=E/# 23167)
20-1 2 1E6020-34980 COLLAR, 17.5X21.7X20 2 2 z
(A=E/# 23950) (B=E/# 23950)
21 2 24104-060034 BEARING, BALL 6003UU 4 4 W
(A=E/# 23167) (B=E/# 23167)
21-1 2 24104-060034  BEARING, BALL 6003UU 4 4 z
(A=E/# 23950) (B=E/# 23950)
22 1 197102-16120 WASHER, DUST 2 2 W
(A=E/# 23167) (B=E/# 23167)
22-1 1 197102-16120 WASHER, DUST 2 2 z

Yes

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.74. DECK & GAUGE WHEEL(FOR FRENCH)

Fig. 74 DECK & GAUGE WHEEL {FOR FRENCH]

NEW TYPE

OLD TYPE

(A)=BM-48F(YM12)
(B)=BM-48F(YM14)
(C)=BM-48U(YM12)

(D)=BM-48U(YM14)

(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
(A=E/# 23950) (B=E/# 23950)
23 1 197108-16250 PIN 12X40, FLAT HEAD 2 2
23-1 1 197108-16251 PIN 12X 45 2 2 N
(A=T/# 23943) (B=T/# 23943)
24 1 197108-16300  SHAFT, GAUGE WHEEL 3 3
24-1 1 197108-16301  SHAFT ASSY, WHEEL 3 3 N
(A=E/# 23167) (B=E/# 23167)
24-2 1 197108-16301 SHAFT ASSY, WHEEL 3 3 z
(A=E/# 23950) (B=E/# 23950)
25 1 197102-18340 PIN, SNAP 10 2 2
26 1 22157-080000 WASHER, 8 2 2 W
(A=El# 23167) (B=E/# 23167)
26-1 1 22157-080000 WASHER, 8 2 2 z
(A=E/# 23950) (B=E/# 23950)
27 1 22217-080000 WASHER, SPRING 8 2 2 W
(A=El# 23167) (B=E/# 23167)
27-1 1 22217-080000 WASHER, SPRING 8 2 2 z
(A=E/# 23950) (B=E/# 23950)
28 1 26116-080162  BOLT, M8X 16 PLATED 2 2 W
(A=El# 23167) (B=E/# 23167)
28-1 1 26116-080162  BOLT, M8X 16 PLATED 2 2 z
(A=E/# 23950) (B=E/# 23950)
29 1 22127-160000 WASHER, 16 4 4 z
(A=El# 23167) (B=E/# 23167)
30 1  22417-400320 PIN, COTTER 4.0X32 2 2 z
(A=E/# 23167) (B=E/# 23167)
31 1 24761-040000 NIPPLE, GREASE B 2 2 Y4
(A=El# 23167) (B=E/# 23167)
32 1 197108-16211 WHEEL KIT, GAUGE 2 2 W
i (A=E/# 23950) (B=E/# 23950)
§ 33 2 197102-16100  WHEEL ASSY, GAUGE 2 2
a (A=E/# 23950) (B=E/# 23950)
3 35 3 1E6020-34980  COLLAR, 17.5X21.7X20 2 2
E (A=E/# 23950) (B=E/# 23950)
2 36 3  24104-060034 BEARING, BALL 6003UU 4 4 W
g (A=E/# 23950) (B=E/# 23950)
‘gt 37 2 197102-16120 WASHER, DUST 2 2 W
* (A=E/# 23950) (B=E/# 23950)
38 2 197108-16302 SHAFT, GAUGE WHEEL 2 2 W
(A=E/# 23950) (B=E/# 23950)
39 2 22127-160000 WASHER, 16 2 2 W
(A=E/# 23950) (B=E/# 23950)
40 2 22157-080000 WASHER, 8 2 2
(A=E/# 23950) (B=E/# 23950)
41 2 22217-080000 WASHER, SPRING 8 2 2
(A=E/# 23950) (B=E/# 23950)
42 2 26116-080162  BOLT, M8X 16 PLATED 2 2 W
(A=E/# 23950) (B=E/# 23950)
43 1 197102-15260-U PIN, ROLLER 1 1
44 1 197102-15300 ROLLER ASSY 3 3
44-1 1 197102-15301 ROLLER ASSY 3 3 N

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.74. DECK & GAUGE WHEEL(FOR FRENCH)

Fig. 74 DECK & GAUGE WHEEL {FOR FRENCH]

NEW TYPE

OLD TYPE

No.

Lev. Parts No.

(A)=BM-48F(YM12)
(B)=BM-48F(YM14) ()=
(C)=BM-48U(YM12) (F)=

Description

(D)=BM-48U(YM14)

AW B € O E @

(A=E/# 23167) (B=E/# 23167)

47 1 197102-15540 SPRING, STOP 1 1 z
(A=E/# 23950) (B=E/# 23950)
48 1 197102-16110 WHEEL, GAUGE 2 2
48-1 1 197102-16100 WHEEL ASSY, GAUGE 2 2 S
(A=E/# 23167) (B=E/# 23167)
48-2 1 197102-16100 WHEEL ASSY, GAUGE 2 2 z
(A=E/# 23950) (B=E/# 23950)
50 2 1E6020-34980 COLLAR, 17.5X21.7X20 2 2 w
(A=E/# 23167) (B=E/# 23167)
50-1 2 1E6020-34980 COLLAR, 17.5X21.7X20 2 2 z
(A=E/# 23950) (B=E/# 23950)
51 2 24104-060034 BEARING, BALL 6003UU 4 4 w
(A=E/# 23167) (B=E/# 23167)
51-1 2 24104-060034 BEARING, BALL 6003UU 4 4 z
(A=E/# 23950) (B=E/# 23950)
52 2 197102-16120 WASHER, DUST 2 2 W
(A=E/# 23167) (B=E/# 23167)
52-1 2 197102-16120 WASHER, DUST 2 2 A
(A=E/# 23950) (B=E/# 23950)
53 1 197108-16450 PLATE, SPRING 2 2
53-1 1 197108-16451 PLATE ASSY, HOOK 2 2 N
(A=E/# 23950) (B=E/# 23950)
54 1 197108-16470 SPRING, RETURN 2 2
54-1 1 197108-16471 SPRING, RETURN 2 2 S
(A=E/# 23950) (B=E/# 23950)
55 2 197108-16500 SHAFT (L), F. WHEEL 1 1
55-1 2 197108-16501 SHAFT (L), F. WHEEL 1 1 N
(A=E/# 23167) (B=E/# 23167)
§ 55-2 2 197108-16501 SHAFT (L), F. WHEEL 1 1 z
§ (A=E/# 23950) (B=E/# 23950)
a 56 2 197108-16550  SHAFT (R), F. WHEEL 11
g 56-1 2 197108-16551  SHAFT (R), F. WHEEL 1 1 N
§ (A=E/# 23167) (B=E/# 23167)
2 56-2 2 197108-16551 SHAFT (R), F. WHEEL 1 1 z
E (A=E/# 23950) (B=E/# 23950)
K 57 1 197108-16411 WHEEL KIT, FRONT 2 2 w
* (A=E/# 23950) (B=E/# 23950)
58 2 197102-16100  WHEEL ASSY, GAUGE 2 2 w
(A=E/# 23950) (B=E/# 23950)
60 3 1E6020-34980 COLLAR, 17.5X21.7X20 2 2 w
(A=E/# 23950) (B=E/# 23950)
61 3 24104-060034 BEARING, BALL 6003UU 4 4
(A=E/# 23950) (B=E/# 23950)
62 2 197102-16120  WASHER, DUST 2 2
(A=E/# 23950) (B=E/# 23950)
63 2 197108-16502 ARM ASSY, WHEEL 2 2
(A=E/# 23950) (B=E/# 23950)
64 2 197108-16590 BUSH, WHEEL 2 2 w
(A=E/# 23950) (B=E/# 23950)
65 2 194990-22150 NUT, M10 2 2 w

Yes Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.74. DECK & GAUGE WHEEL(FOR FRENCH)

Fig. 74 DECK & GAUGE WHEEL {FOR FRENCH]

NEW TYPE

OLD TYPE

(A)=BM-48F(YM12)
(B)=BM-48F(YM14)
(C)=BM-48U(YM12)

(D)=BM-48U(YM14)
(E)=
=

No. Lewv. Parts No. Description |
A (B) () O (B ¢
(A=E/# 23950) (B=E/# 23950)
66 2  26116-100802 BOLT, M10X 80 PLATED 2 2 W
(A=E/# 23950) (B=E/# 23950)
67 1 197108-16650  SHAFT, ROLLER 1 1 z
(A=E/# 23950) (B=E/# 23950)
68 1 197102-15370-U PIN, ROLLER 1 1 w
(A=E/# 23950) (B=E/# 23950)
69 1 197108-16670 PLATE, ROLLER 1 1 z
(A=E/# 23950) (B=E/# 23950)
70 1  194990-22130 NUT, M6 2 2
71 1  194990-22150 NUT, M10 4 4 z
(A=E/# 23950) (B=E/# 23950)
72 1 22127-180000 WASHER 18 1 1
72-1 1 22127-180000 WASHER 18 3 3 K
(A=) (B=%)
72-2 1 22127-180000 WASHER 18 2 2 K
(A=E/# 23950) (B=E/# 23950)
73 1 22157-080000 WASHER, 8 2 2 Z
(A=E/# 23950) (B=E/# 23950)
74 1 22217-080000 WASHER, SPRING 8 2 2
74-1 1 22217-080000  WASHER, SPRING 8 4 4 K
(A=%) (B=%)
74-2 1 22217-080000 WASHER, SPRING 8 2 2 K
(A=E/# 23950) (B=E/# 23950)
75 1 26116-060162 BOLT, M6X 16 PLATED 2 2
76 1 26116-080162 BOLT, M8X 16 PLATED 2 2 z
(A=) (B=%)
7 1 26116-080202 BOLT, M8X 20 PLATED 2 2
78 1 26116-100252 BOLT, M10X 25 PLATED 4 4 z
i (A= ®="
§ 79 1 22127-160000 WASHER, 16 2 2 z
: ) (B=
H 80 1 22272-000150  RING, E-15 2 2 z
E (A=) &
g 81 1 24761-040000 NIPPLE, GREASE B 2 2 z
g (A=) (B=")
‘gt 82 1 197108-16480 LINK, SPRING L 1 1 W
* (A=E/# 23950) (B=E/# 23950)
83 1 197108-16490 LINK, SPRING R 1 1 W
(A=E/# 23950) (B=E/# 23950)
84 1 22417-200160 PIN, COTTER 2.0X16 2 2 W
(A=E/# 23950) (B=E/# 23950)
85 1 22137-080000 WASHER, 8 2 2 W

(A=E/# 23950)

(B=E/# 23950)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CT10-M23100

Fig.75. DECK & GAUGE WHEEL(EXCEPT FREN Ay (e
(C)=BM-48U(YM12) F)=
No. Lev. Parts No. Description Qty |
a A B (© O (E) ¢
2 1 1 197108-15000-R DECK ASSY 11
& 1-1 1 197108-15001  DECK ASSY 101 N
g (C=E/# 23950) (D=E/# 23950)
: 2 1 197108-15020  PATCH, DECK 3 3
z 3 1 197108-15800-R GUARD ASSY, FOOT 101
£ 31 1 197108-15801  GUARD ASSY, FOOT 11 s
; (C=E/# 22705) (D=E/# 22705)
1 3-2 1 197108-15802  GUARD ASSY, FOOT 101 N
* (C=E/# 23950) (D=E/# 23950)
4 1 197108-15840-U PIN 101
4-1 1 197108-15750  PIN, HINGE 8X228 11 S
(C=E/# 23950) (D=E/# 23950)
5 1 197108-15900  GUARD (A), SHOOT 101 w
(€= (0=*)
5-1 1 197108-15851  GUARD ASSY, SHOOT 11 S
(C=E/# 23950) (D=E/# 23950)
" 6 1 197108-15930-R COVER, MAIN PULLEY 101
7 7 1 197108-15940-R COVER (L), PULLEY 11
g 7-1 1 197108-15650 COVER (L), PULLEY 11 N
(C=E/# 23950) (D=E/# 23950)
8 1 197108-15950-R COVER (R), PULLEY 11
8-1 1 197108-15680  COVER (R), PULLEY 101 N
(C=E/# 23950) (D=E/# 23950)
9 1 194990-22130  NUT, M6 9 9 w
(€= (0=*)
9-1 1 194990-22130  NUT, M6 8 8 K
(C=E/# 23950) (D=E/# 23950)
10 1 194990-22130  NUT, M6 3 3
- 1 1 194990-22150  NUT, M10 2 2 w
§ (C=E/# 23950) (D=E/# 23950)
H 12 1 194990-22150  NUT, M10 2 2 z
a (C=E/# 23950) (D=E/# 23950)
@ 13 1 19499022150  NUT, M10 2 2 z
f (C=E/# 23950) (D=E/# 23950)
H 14 1 194464-25450  RETAINER, BEARING 101 z
% (C=E/# 23950) (D=E/# 23950)
Y 3 15 1 1E6150-63190  LINK, CLUTCH 11 w
= ° (C=T/# 23943) (D=E/# 23950)
g 16 1 194320-22240  SPRING, RETURN 11
H 16-1 1 1E6221-74440  SPRING, 2.9X19.9X93 101 S
£ (C=E/# 21827) (D=E/# 21827)
g 17 1 22137-100000  WASHER, 10 11
%) 18 1 22360-080000 SNAPPIN 8 101
2 T 19 1 24761-010000  NIPPLE, GREASE M6F 2 2
3 o 20 1 26116-060162  BOLT, M6X 16 PLATED 11 z
oy (C=E/# 23950) (D=E/# 23950)
g 3 21 1 26116-100252  BOLT, M10X 25 PLATED 101
@ 22 1 26116-100252  BOLT, M10X 25 PLATED 2 2
g 22-1 1 26013-100252  BOLT, M10X 25 3 3 N
a (C=E/# 23950) (D=E/# 23950)
4 23 1 197102-16110  WHEEL, GAUGE 2 2
if-_i’ N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.75. DECK & GAUGE WHEEL(EXCEPT FREN

Fig. 75 DECK & GAUGE WHEEL [EXCEPT FRENCH]

NEW TYPE

OLD TYPE

(A)=BM-48F(YM12)
(B)=BM-48F(YM14)
(C)=BM-48U(YM12)

(D)=BM-48U(YM14)

(E)=
(F)=

No. Lewv. Parts No. Description |
a A B (€ O (E) (F)
'g 23-1 1 197102-16100 WHEEL ASSY, GAUGE 2 2 S
] (C=E/# 23167) (D=E/# 23167)
3 23-2 1 197102-16100  WHEEL ASSY, GAUGE 2 2 z
E (C=E/# 23950) (D=E/# 23950)
z 25 2 1E6020-34980 COLLAR, 17.5X21.7X20 2 2 W
£ (C=E/# 23167) (D=E/# 23167)
§ 25-1 2 1E6020-34980 COLLAR, 17.5X21.7X20 2 2 z
S (C=E/# 23950) (D=E/# 23950)
* 26 2 24104-060034  BEARING, BALL 6003UU 4 4 W
(C=E/# 23167) (D=E/# 23167)
26-1 2 24104-060034  BEARING, BALL 6003UU 4 4 z
(C=E/# 23950) (D=E/# 23950)
27 2 197102-16120  WASHER, DUST 2 2 W
(C=E/# 23167) (D=E/# 23167)
27-1 2 197102-16120  WASHER, DUST 2 2 z
(C=E/# 23950) (D=E/# 23950)
28 1 197108-16250 PIN 12X40, FLAT HEAD 2 2
(C=E/# 23167) (D=E/# 23167)
28-1 1 197108-16251 PIN 12X 45 2 2 N
(C=E/# 23950) (D=E/# 23950)
29 1 197108-16300 SHAFT, GAUGE WHEEL 3 3
29-1 1 197108-16301  SHAFT ASSY, G. WHEEL 3 3 S
(C=E/# 23167) (D=E/# 23167)
29-2 1 197108-16301  SHAFT ASSY, G. WHEEL 3 3 z
(C=E/# 23950) (D=E/# 23950)
30 1 197102-18340  PIN, SNAP 10 2 2
31 1 22157-080000  WASHER, 8 2 2 W
(C=E/# 23167) (D=E/# 23167)
= 31-1 1 22157-080000  WASHER, 8 2 2 z
g (C=E/# 23950) (D=E/# 23950)
§ 32 1 22217-080000 WASHER, SPRING 8 2 2 w
3 (C=E/# 23167) (D=E/# 23167)
§ 32-1 1 22217-080000  WASHER, SPRING 8 2 2 z
f (C=E/# 23950) (D=E/# 23950)
% 33 1 26116-080162 BOLT, M8X 16 PLATED 2 2 W
M (C=E/# 23167) (D=E/# 23167)
E 33-1 1 26116-080162 BOLT, M8X 16 PLATED 2 2 z
(C=E/# 23950) (D=E/# 23950)
34 1 22127-160000  WASHER, 16 4 4 z
(C=E/# 23167) (D=E/# 23167)
35 1  22417-400320  PIN, COTTER 4.0X32 2 2 z
(C=E/# 23167) (D=E/# 23167)
36 1 24761-040000 NIPPLE, GREASE B 2 2 z
v (C=E/# 23167) (D=E/# 23167)
” 37 1 197108-16211  WHEEL KIT, GAUGE 2 2 W
(C=E/# 23950) (D=E/# 23950)
38 2 197102-16100 WHEEL ASSY, GAUGE 2 2 w
(C=E/# 23950) (D=E/# 23950)
40 3 1E6020-34980 COLLAR, 17.5X21.7X20 2 2 W
(C=E/# 23950) (D=E/# 23950)
41 3 24104-060034  BEARING, BALL 6003UU 4 4 W

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.75. DECK & GAUGE WHEEL(EXCEPT FREN Ay (e
(C)=BM-48U(YM12) (F)=
No. Lev. Parts No. Description Qty |
a A (B) () O (B ¢
'g (C=E# 23950) (D=Ef# 23950)
% 42 2 197102-16120 WASHER, DUST 2 2 W
g (C=E/# 23950) (D=E/# 23950)
§ 43 2 197108-16302 SHAFT, GAUGE WHEEL 2 2
2 (C=E# 23950) (D=E/# 23950)
E 44 2  22127-160000 WASHER, 16 2 2
; (C=E/# 23950) (D=E/# 23950)
K 45 2 22157-080000 WASHER, 8 2 2 W
* (C=E/# 23950) (D=E/# 23950)
46 2 22217-080000 WASHER, SPRING 8 2 2
(C=E# 23950) (D=Ef# 23950)
47 2  26116-080162 BOLT, M8X 16 PLATED 2 2
(C=E# 23950) (D=E/# 23950)
48 1 197102-15260-U PIN, ROLLER 1 1
49 1 197102-15300 ROLLER ASSY 3 3
49-1 1 197102-15301 ROLLER ASSY 3 3 N
w (C=E/# 23167) (D=E/# 23167)
v 52 1 197102-15540 SPRING, STOP 1 1 Z
g (C=E/# 23950) (D=Ef# 23950)
53 1 197102-16110 WHEEL, GAUGE 2 2
53-1 1 197102-16100 WHEEL ASSY, GAUGE 2 2 S
(C=El# 23167) (D=E/# 23167)
53-2 1 197102-16100 WHEEL ASSY, GAUGE 2 2 z
(C=E/# 23950) (D=E/# 23950)
55 2 1E6020-34980 COLLAR, 17.5X21.7X20 2 2 W
(C=El# 23167) (D=E/# 23167)
55-1 2  1E6020-34980 COLLAR, 17.5X21.7X20 2 2 Y4
(C=E/# 23950) (D=E/# 23950)
- 56 2 24104-060034 BEARING, BALL 6003UU 4 4 w
2 (C=E/# 23167) (D=Ef# 23167)
H 56-1 2 24104-060034 BEARING, BALL 6003UU 4 4 z
5 (C=E/# 23950) (D=E/# 23950)
§ 57 2 197102-16120 WASHER, DUST 2 2 W
f (C=El# 23167) (D=E/# 23167)
T 57-1 2 197102-16120 WASHER, DUST 2 2 z
% (C=E/# 23950) (D=E/# 23950)
N/g é 58 1 197108-16450 PLATE, SPRING 2 2
F « 58-1 1 197108-16451 PLATE ASSY, HOOK 2 2 N
g (C=E/# 23950) (D=E/# 23950)
g 59 1 197108-16470 SPRING, RETURN 2 2
I 59-1 1 197108-16471 SPRING, RETURN 2 2 S
<“_§ (C=E/# 23950) (D=E/# 23950)
% 60 2 197108-16500 SHAFT (L), F. WHEEL 1 1
] Z 60-1 2 197108-16501 SHAFT (L), F. WHEEL 1 1 N
z - (C=E/# 23167) (D=Ef# 23167)
s 2 60-2 2 197108-16501  SHAFT (L), F. WHEEL 1 1 z
:D‘., 3 (C=E# 23950) (D=E/# 23950)
o 61 2 197108-16550 SHAFT (R), F. WHEEL 1 1
§ 61-1 2 197108-16551 SHAFT (R), F. WHEEL 1 1 N
o (C=E/# 23167) (D=Ef# 23167)
Hy 61-2 2 197108-16551 SHAFT (R), F. WHEEL 1 1 z
if-_i’ N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.75. DECK & GAUGE WHEEL(EXCEPT FREN Ay (e
(C)=BM-48U(YM12) (F)=
No. Lev. Parts No. Description Qty |
3 A (B) () O (B ¢
g (C=El# 23950) (D=E/# 23950)
% 62 1 197108-16411 WHEEL KIT, FRONT 2 2 w
9 (C=El# 23950) (D=E/# 23950)
i 63 2 197102-16100 WHEEL ASSY, GAUGE 2 2
z (C=El# 23950) (D=E/# 23950)
£ 65 3 1E6020-34980  COLLAR, 17.5X21.7X20 2 2
§ (C=El# 23950) (D=E/# 23950)
3 66 3  24104-060034 BEARING, BALL 6003UU 4 4 w
* (C=E/# 23950) (D=E/# 23950)
67 2 197102-16120 WASHER, DUST 2 2 w
(C=El# 23950) (D=E/# 23950)
68 2 197108-16502 ARM ASSY, WHEEL 2 2 W
(C=El# 23950) (D=E/# 23950)
69 2 197108-16590 BUSH, WHEEL 2 2 w
(C=El# 23950) (D=E/# 23950)
70 2 194990-22150 NUT, M10 2 2
w (C=E/# 23950) (D=E/# 23950)
z 71 2 26116-100802 BOLT, M10X 80 PLATED 2 2
§ (C=E/# 23950) (D=E/# 23950)
72 1 197108-16650 SHAFT, ROLLER 1 1 A
(C=El# 23950) (D=E/# 23950)
73 1 197102-15370-U PIN, ROLLER 1 1 w
(C=El# 23950) (D=E/# 23950)
74 1 197108-16670 PLATE, ROLLER 1 1 Z
(C=E/# 23950) (D=E/# 23950)
75 1 194990-22130 NUT, M6 2 2
76 1  194990-22150 NUT, M10 4 4 Z
(C=El# 23950) (D=E/# 23950)
» 77 1 22127-180000 WASHER 18 1 1
%’ 77-1 1 22127-180000 WASHER 18 3 3 K
g €= ©=)
] 77-2 1 22127-180000 WASHER 18 2 2 K
2 (C=El# 23950) (D=E/# 23950)
2 78 1 22157-080000 WASHER, 8 2 2 z
E (C=El# 23950) (D=E/# 23950)
; 79 1 22217-080000 WASHER, SPRING 8 2 2
N/g é 79-1 1 22217-080000 WASHER, SPRING 8 4 4 K
- (C=% (b=%)
g 79-2 1 22217-080000 WASHER, SPRING 8 2 2 K
% (C=E/# 23950) (D=E/# 23950)
I 80 1 26116-060162 BOLT, M6X 16 PLATED 2 2
é‘ 81 1 26116-080162 BOLT, M8X 16 PLATED 2 2 Z
% _ (C=El# 23950) (D=E/# 23950)
] & 82 1 26116-080202 BOLT, M8X 20 PLATED 2 2
§ w ” 83 1 26116-100252 BOLT, M10X 25 PLATED 4 4 V4
TR (C=El# 23950) (D=E/# 23950)
?-, g 84 1 22127-160000 WASHER, 16 2 2 z
2 (=% (b=%)
§ 85 1 22272-000150 RING, E-15 2 2 Z
e (C=% (b=%)
o 86 1 24761-040000 NIPPLE, GREASE B 2 2 V4
if-_i’ N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

I

—

=

z

o}

(oo}

i

=

o

IR

O ww

sue

—_—~ A~
N

J2¢

>z

W w2

0 O

I3

===

momo

JIQIQIN

Lo

Fig.75. DECK & GAUGE WHEEL(EXCEPT FREN

()]

Qty

Description

Parts No.

Lev.

No.

B © ©
1 1
1 1
2 2
2 2

Q)]

E/# 23950)
E/# 23950)
E/# 23950)
E/# 23950)

(=)

(D
(D
(D
(D

E/# 23950)
E/# 23950)
E/# 23950)
E/# 23950)
E/# 23950)

WASHER, 8

(©
LINK, SPRING L
(©

LINK, SPRING R
@
PIN, COTTER 2.0X16

(©
©

197108-16480
197108-16490
22417-200160
22137-080000

1
1
1
1

87
88
89
90

A131VHVI3S 070S LON I S1HVD YHVAX

3dAL M3N

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Yes'

Yes'

N:Old £=5 New, Q:0ld *75 New, R-Old

A131VHVIS 0105 LON ! SLHVE NHYINX L-g¢

=52 1-9¢

Nox §¢
L-pzX /H/Ww o8

@,
R
. e ge-eli 0y
° ﬁ.;ouon'e 09 t-9¢
p Sz 28—8 ﬁ_lwn (433
1-95 §¢  ¥§X
9<

[44 3dAt Q0

[HONTHL LdITXI] TIIHM 3ONVO B HI3A &7 Bid4

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; (A)=BM-48F(YM12) (D)=BM-48U(YM14)
F|g.76. LIFT LINK (B)=BM-48F(YM14) (E)=
(C)=BM-48U(YM12) (F)=
No. Lev. Parts No. Description Qty |

Fig. 76 LIFT LINK © O B 6

(QENG)
1 1 197108-17100-X LINK (L) 1 1 1 1
2 1 197108-17110-X LINK (R) 1 1 1 1
3 1 197108-17150-X LINK 2 2 2 2
4 1 197108-17170-X LINK, SWING 2 2 2 2
5 1 197108-17180-U COLLAR 20X11X13 2 2 2 2
6 1 197102-17290 COLLAR, 16X11X10 2 2 2 2
7 1 194990-22150 NUT, M10 2 2 2 2
8 1 22157-100000  WASHER, 10 2 2 2 2
9 1 22217-100000 WASHER, SPRING 10 2 2 2 2
10 1 22351-060028 PIN, SPRING 6.0X28 6 6 6 6
11 1 22351-100028 PIN, SPRING 10.0X28 6 6 6 6
12 1 26116-100352 BOLT, M10X 35 PLATED 2 2 2 2
13 1 197102-16310 SPRING, GAUGE LEVER 2 2 2 2
14 1 197108-17300-X BRACKET (L), FRONT 1 1 1 1
15 1 197108-17350-U LOCK PIN 2 2 2 2
16 1 197108-17400-X BRACKET (R), FRONT 1 1 1 1
17 1 22137-120000  WASHER, 12 6 6 6 6
18 1 22217-120000  WASHER, SPRING 12 4 4 4 4
19 1 22351-050040 PIN, SPRING 5.0X40 2 2 2 2
20 1 26116-120252 BOLT, M12X 25 PLATED 4 4 4 4
21 1 197102-16310 SPRING, GAUGE LEVER 2 2 2 2
22 1 197108-17350-U LOCK PIN 2 2 2 2
23 1 197108-17500-X BRACKET (L), REAR 1 1 1 1
24 1 197108-17530-U GUIDE, LOCK PIN 2 2 2 2
25 1 197108-17570-U COLLAR 16X11X5 2 2 2 2
26 1 197108-17600-X BRACKET (R), REAR 1 1 1 1
27 1 194990-22150 NUT, M10 2 2 2 2
28 1 22137-120000  WASHER, 12 2 2 2 2
29 1 22157-100000  WASHER, 10 2 2 2 2
30 1 22217-100000  WASHER, SPRING 10 4 4 4 4
31 1 22351-050040 PIN, SPRING 5.0X40 2 2 2 2
32 1 22351-060028 PIN, SPRING 6.0X28 2 2 2 2
33 1  26116-100252 BOLT, M10X 25 PLATED 4 4 4 4
34 1 26116-100252 BOLT, M10X 25 PLATED 2 2 2 2
35 1 197108-18110-U HOOK 2 2 2 2
36 1 197108-18120-U BOLT, HOOK 2 2 2 2
37 1 197102-18340 PIN, SNAP 10 2 2 2 2
38 1 26716-120002 NUT, M12 2 2 2 2
39 1 197108-14400-R HINGE, FRONT LINK 1 1 1 1
40 1 197108-14500-R HINGE, FRONT LINK 1 1 1 1
41 1 197108-14550-U BOLT M 10X 20 6 6 6 6
42 1 197108-14600-R HINGE, REAR LINK 1 1 1 1
43 1 197108-14700-R HINGE, REAR LINK 1 1 1 1
44 1 197108-14810-R PLATE 1 1 1 1
45 1 194990-22150 NUT, M10 16 16 16 16
46 1 26116-100252 BOLT, M10X 25 PLATED 10 10 10 10
47 1 22351-030040 PIN, SPRING 3.0X40 2 2 2 2 w
(A=E/# 23950) (B=E/# 23950) (C=E/# 23950) (D=E/# 23950)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

38 2 197108-13190-R COLLAR 38X26X15 1 1

Fig.77. PULLEY & BLADE (FOR FRENCH) y-an- e (r-Bu-sULY)
(C)=BM-48U(YM12) =
No. Lev. Parts No. Description Qty |
> A (B) () O (B ¢
2 1 1 197108-11030-X PULLEY ASSY, IDLER 2 2
_ %‘E_ 1-1 1 197108-11031 PULLEY ASSY, IDLER 2 2 N
T 8 (A=E# 22927) (B=E/# 22927)
:‘ :9: 3 2 22252-000400 RING, 40 2 2
']_ 5 4 2 24104-062034 BEARING, BALL 6203UU 4 4
: 5 1 197108-11060  V-BELT, AG-8 B95 1
E 6 1 197108-11070 V-BELT, AG-8 B100 1
; 7 1 197102-11100-X PLATE ASSY, SET 1 1
:2: 7-1 1 197102-11101 PLATE ASSY, SET 1 1 N
(A=Ef# 22927) (B=E/# 22927)
7-2 1 197108-11101 PLATE ASSY, SET 1 1 N
(A=E/# 23436) (B=E/# 23436)
8 1 197102-11150 PIN, ARM 1 1
9 1 197102-11180 PIN, SET 2 2
w 10 1 197108-11200-X ARM, TENSION 1 1
2 10-1 1 197108-11201 ARM ASSY, TENSION 1 1 N
g (A=E/# 23950) (B=E/# 23950)
11 1 197102-11280 COLLAR, 16X12.5X11 2 2
12 1 197102-11420-X BRACKET, HANDLE 1 1
13 1 197108-11500-X COVER, TENTION 1 1
14 1 197102-12450 RETAINER 1 1
15 1 197102-12460-U HANDLE, ADJUSTING 1 1
16 1 197102-12470 BOLT, ADJUST M12 1 1
17 1 197102-12480 SPRING, TENSION 1 1
18 1 197102-16310 SPRING, GAUGE LEVER 2 2
19 1 22137-060000 WASHER, 6 3 3
20 1 22137-120000 WASHER, 12 2 2
5 21 1 22217-060000 WASHER, SPRING 6 4 4
\—jj 22 1 22217-120000 WASHER, SPRING 12 2 2
o'u o 23 1 22272-000150 RING, E-15 4 4
24 1 22351-050040 PIN, SPRING 5.0X40 2 2
J 25 1 26116-060162 BOLT, M6X 16 PLATED 4 4
26 1 26116-120302 BOLT, M12X 30 PLATED 2 2
27 1 26716-120002 NUT, M12 2 2
28 1 197108-13100 SPINDLE ASSY, MAIN 1 1
28-1 1 197108-13101 SPINDLE ASSY, MAIN 1 1 S
(A=E/# 23950) (B=E/# 23950)
29 2 197108-13110-R PULLEY, MAIN 1 1
30 2 197102-13120 KEY, 7X22 2 2
= 31 2 197108-13120 SPINDLE, MAIN 1 1
é 31-1 2 197108-13121 SPINDLE, MAIN 1 1 S
i . (A=El# 23950) (B=E/# 23950)
: E 32 2 197108-13130-U SPACER, L22X1.5 1 1
g % 32-1 2 197108-13131 SPACER, L25X1.5 1 1 S
w 4 (A=El# 23950) (B=E/# 23950)
; w é 33 2 197108-13140 SEAL, OIL TB4355511 1 1
2§ g 34 2 19710813150  COLLAR, 35X25X17 101
g3 8 35 2 197108-13160  NUT,L-22 11
3 § 36 2 197108-13170 HL NUT (L22), LOWER 1 1
: EE: 37 2 197108-13180 COLLAR 38X26X43.5 1 1
b3
; X
'S

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.77. PULLEY & BLADE (FOR FRENCH) e asrouca e a1
(C)=BM-48U(YM12) (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

é 39 2 197108-13210-U COVER, DUST 1 1
H 40 2 197108-13220-U COLLAR 38X25X2 1 1
& 41 2 197108-13310-R PULLEY, DRIVE 1 1
% 42 2 197108-13330-R CASE, BEARING 1 1
5 43 2 22137-220000  WASHER, 22 1 1
f; 44 2 22252-000520 RING, 52 2 2
E 45 2 22252-000550 RING, 55 1 1
; 46 2 24101-062054 BEARING, BALL 6205 1 1
3 47 2 24105-062054 BEARING, BALL 62052 1 1
* 48 2 24761-040000 NIPPLE, GREASE B 1 1
49 2 22207-025230 RING, 25X2.3 1 1 w
(A=E/# 23950) (B=E/# 23950)
50 1 22217-100000  WASHER, SPRING 10 4 4
51 1 26116-100252 BOLT, M10X 25 PLATED 4 4
w 52 1 197108-13300 SPINDLE ASSY, DRIVE 2 2
': 52-1 1 197108-13301 SPINDLE ASSY, DRIVE 2 2 S
[} (A=E/# 23950) (B=E/# 23950)
53 2 197102-13120 KEY, 7X22 2 2
54 2 197108-13130-U SPACER, L22X1.5 2 2

N
N
wn

54-1 2 197108-13131 SPACER, L25X1.5
(A=E/# 23950) (B=E/# 23950)

55 2 197108-13140 SEAL, OIL TB4355511 2 2
56 2 197108-13150 COLLAR, 35X25X17 2 2
57 2 197108-13160 NUT, L-22 2 2
58 2 197108-13170 HL NUT (L22), LOWER 2 2
59 2 197108-13180 COLLAR 38X26X43.5 2 2
60 2 197108-13210-U COVER, DUST 2 2
5 61 2 197108-13220-U COLLAR 38X25X2 2 2
\—jj 62 2 197108-13310-R PULLEY, DRIVE 2 2
o‘u o 63 2 197108-13320 SPINDLE, DRIVE 2 2
63-1 2 197108-13321 SPINDLE, DRIVE 2 2 S
,1/ (A=E/# 23950) (B=E/# 23950)
64 2 197108-13330-R CASE, BEARING 2 2
65 2 22137-220000 WASHER, 22 2 2
66 2 22252-000520 RING, 52 4 4 Z

(A=%) (B=%)

79 2 24104-062034 BEARING, BALL 6203UU 2 2

67 2 22252-000550 RING, 55 2 2
68 2 24101-062054  BEARING, BALL 6205 2 2
69 2 24105-062054  BEARING, BALL 6205Z 2 2
= 70 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
§ 71 2 22207-025230  RING, 25X2.3 2 2 w
u » (A=E/# 23950) (B=E/# 23950)
« 5 71-1 2 22207-025230  RING, 25X2.3 4 4 K
g § (A=E/# 23950) (B=E/# 23950)
w o 72 1 22217-100000 WASHER, SPRING 10 8 8
3, g 73 1 25123-010501  V-BELT, B105H 1 1
@ 7 g 74 1  26116-100252  BOLT, M10X 25 PLATED 8 8
i 9 @ 75 1 197102-13392  SPRING, TENSION 1 1
5 g 76 1 197108-13700-R PULLEY, TENSION 1 1
: & 78 2 22252-000400 RING, 40 1 1
P31
; X
'S

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.77. PULLEY & BLADE (FOR FRENCH) ABAAA (Osaaey

(C)=BM-48U(YM12) (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

é 80 1 197108-13800-R ARM, TENSION PULLRY 101
_ g 82 2 194190-21250  BUSH, WIND 2 2
g & 83 1 197108-13900-R BASE ASSY, ARM 11
S 3 84 1 197108-14550-U BOLT M 10X 20 2 2
T 5 85 1 194990-22150  NUT, M10 2 2
z 86 1 22272-000150  RING, E-15 3 3
g 87 1 197108-14100 BRADE ASSY 3 3 w
% (A=%) (=%
:z: 87-1 1 197108-14101  BLADE ASSY 3 3 N
(A=E/# 23943) (B=E/# 23943)
87-2 1 197108-14102  BLADE ASSY 3 3 S
(A=E/# 23950) (B=E/# 23950)
88 2 197102-14120  CONICAL SPRING 12X62 3 3
88-1 2 197108-14120  SPRING, 20X60 3 3 S
w (A=E/# 23950) (B=E/# 23950)
§ 89 2 197108-14130  NUT M12XT12.7 3 3
u 89-1 2 197108-14140  NUT 12 3 3 N
(A=E/# 22927) (B=E/# 22927)
89-2 2 197108-14140  NUT 12 3 3 z
(A=E/# 23950) (B=E/# 23950)
90 2 197108-14150  BLADE, HH45 3 3
91 2 194151-47760  WASHER, 12 3 3 z
(A=E/# 23950) (B=E/# 23950)
92 2 197108-14160  BOLT 12X55(L.H.SCREW 3 3
(A=E/# 23950) (B=E/# 23950)
93 1 197108-11700  GUARD, TENSION 11
(A=E/# 23950) (B=E/# 23950)
94 1 194321-13370  SPRING 101
(A=E/# 23950) (B=E/# 23950)
95 1 22137-220000  WASHER, 22 11
(A=E/# 23950) (B=E/# 23950)
96 1 22417-320320  PIN, COTTER 3.2X32 1 1 W
(A=E/# 23950) (B=E/# 23950)

OLD TYPE

o
w
g
g
o
w
7]
Q
]
<}
@
=
=}
z
[
=
H
a
x
4
<
=
X

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Fig. 77 PULLEY & BLADE [FOR FRENCH]



0CT10-M23100

Fig.78. PULLEY & BLADE (EXCEPT FRENCH) (-Bh-45F(12) (O)-ev-4au(YMY)
(C)=BM-48U(YM12) (F)=
No. Lev. Parts No. Description Qty |
A (B () O () ¢
1 1 197108-11030-X PULLEY ASSY, IDLER 2 2
1-1 1 197108-11031  PULLEYASSY, IDLER 2 2 N
(C=E/# 22927) (D=E/# 22927)
3 2 22252-000400  RING, 40 2 2
4 2 24104-062034 BEARING, BALL 6203UU 4 4
5 1 197108-11060  V-BELT, AG-8 B95 1
6 1 197108-11070  V-BELT, AG-8 B100 1
7 1 197102-11100-X PLATE ASSY, SET 1 1
7-1 1 197102-11101  PLATE ASSY, SET 1 1 N
(C=E/# 22927) (D=E/# 22927)
7-2 1 197108-11101  PLATE ASSY, SET 1 1 N
(C=E/# 23436) (D=E/# 23436)
8 1 197102-11150  PIN, ARM 1 1
9 1 197102-11180  PIN, SET 2 2
10 1 197108-11200-X ARM, TENSION 11
10-1 1 197108-11201  ARMASSY, TENSION 11 N
(C=E/# 23950) (D=E/# 23950)
" 1 1 197102-11280  COLLAR, 16X12.5X11 2 2
& 12 1 197102-11420-X BRACKET, HANDLE 1 1
H 13 1 197108-11500-X COVER, TENTION 1 1
14 1 197102-12450  RETAINER 1 1
15 1 197102-12460-U HANDLE, ADJUSTING 1 1
16 1 197102-12470  BOLT, ADJUST M12 1 1
17 1 197102-12480  SPRING, TENSION 1 1
18 1 197102-16310  SPRING, GAUGE LEVER 2 2
19 1 22137-060000 WASHER, 6 3 3
20 1 22137-120000 WASHER, 12 2 2
2 a 21 1 22217-060000 WASHER, SPRING 6 4 4
v ean ] 22 1 22217-120000 WASHER, SPRING 12 2 2
J@EE A% 23 1 22272-000150  RING, E-15 4 4
g% 24 1 22351-050040  PIN, SPRING 5.0X40 2 2
data ¥ 25 1  26116-060162  BOLT, M6X 16 PLATED 4 4
TE7 26 1  26116-120302  BOLT, M12X 30 PLATED 2 2
= 27 1 26716-120002  NUT, M12 2 2
323335¢ 28 1 197108-13100  SPINDLE ASSY, MAIN 1 1
@Qé&x& 28-1 1 197108-13101  SPINDLE ASSY, MAIN 11 S
(C=E/# 23950) (D=E/# 23950)
28-2 1 197108-13101  SPINDLE ASSY, MAIN 1 1 z
(C=E/# 23950) (D=E/# 23950)
z 29 2 197108-13110-R PULLEY, MAIN 1 1 z
E (C=E/# 23950) (D=E/# 23950)
E - 30 2 197102-13120  KEY, 7X22 2 2 z
% ) g (C=E/# 23950) (D=E/# 23950)
X g 31 2 197108-13120  SPINDLE, MAIN 11
g 3 31-1 2 197108-13121  SPINDLE, MAIN 11 S
g E (C=E/# 23950) (D=E/# 23950)
2 g 31-2 2 197108-13121  SPINDLE, MAIN 1 1 z
E T g (C=E/# 23950) (D=E/# 23950)
2 e 3 g 32 2 197108-13130-U SPACER, L22X1.5 1 1
* fETens a9 4 32-1 2 197108-13131  SPACER, L25X1.5 1 1 (S
R o ] * (C=E/# 23950) (D=E/# 23950)
5? == N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

PULLEY & BLADE (EXCEPT FRENCH)

Fig.78.

Fig. 78 PULLEY & BLADE [EXCEPT FRENCH]

NEW TYPE

]412
121

G114
2
¥
1

S—115
x117-5@—12

122-@
18
oof

1188

My

37
42

&34
GD— 45
S—33
S—4s
Q44

127 —=

124
125
1251
125-2

f

123
123-1

XMARK PARTS : NOT SOLD SEPARATELY

(A)=BM-48F(YM12)

(D)=BM-48U(YM14)

(B)=BM-48F(YM14) B)=
(C)=BM-48U(YM12) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
32-2 2 197108-13131  SPACER, L25X1.5 1 1 z
(C=E/# 23950) (D=E/# 23950)
33 2 197108-13140  SEAL, OIL TB4355511 1 1 z
(C=E/# 23950) (D=E/# 23950)
34 2 197108-13150 COLLAR, 35X25X17 1 1 z
(C=E/# 23950) (D=E/# 23950)
35 2 197108-13160  NUT, L-22 1 1 z
(C=E/# 23950) (D=E/# 23950)
36 2 197108-13170  HL NUT (L22), LOWER 1 1 z
(C=E/# 23950) (D=E/# 23950)
37 2 197108-13180  COLLAR 38X26X43.5 1 1 z
(C=E/# 23950) (D=E/# 23950)
38 2 197108-13190-R COLLAR 38X26X15 1 1 z
(C=E/# 23950) (D=E/# 23950)
39 2 197108-13210-U COVER, DUST 1 1 z
(C=E/# 23950) (D=E/# 23950)
40 2 197108-13220-U COLLAR 38X25X2 1 1 z
(C=E/# 23950) (D=E/# 23950)
41 2 197108-13310-R PULLEY, DRIVE 1 1 z
(C=E/# 23950) (D=E/# 23950)
42 2 197108-13330-R CASE, BEARING 1 1 Z
(C=E/# 23950) (D=E/# 23950)
43 2 22137-220000 WASHER, 22 1 1 z
(C=E/# 23950) (D=E/# 23950)
44 2 22252-000520  RING, 52 2 2 z
(C=E/# 23950) (D=E/# 23950)
45 2 22252-000550  RING, 55 1 1 z
(C=E/# 23950) (D=E/# 23950)
46 2 24101-062054  BEARING, BALL 6205 1 1 z
(C=E/# 23950) (D=E/# 23950)
47 2 24105-062054  BEARING, BALL 6205Z 11 z
(C=E/# 23950) (D=E/# 23950)
48 2 24761-040000 NIPPLE, GREASE B 1 1 Z
(C=E/# 23950) (D=E/# 23950)
49 2 22207-025230  RING, 25X2.3 1 1 W
(C=E/# 23950) (D=E/# 23950)
49-1 2 22207-025230  RING, 25X2.3 1 1 z
(C=E/# 23950) (D=E/# 23950)
50 1 197108-13000  SPINDLE ASSY, MAIN A 1 1
(C=E/# 23950) (D=E/# 23950)
51 2 197108-13020  SPINDLE, MAIN 1 1
(C=E/# 23950) (D=E/# 23950)
52 2 197108-13030  COLLAR, 38X26X21 1 1
(C=E/# 23950) (D=E/# 23950)
53 2 197108-13040  COLLAR, 34X26X34.2 1 1
(C=E/# 23950) (D=E/# 23950)
54 2 197108-13050 WASHER 1 1 w
(C=E/# 23950) (D=E/# 23950)
55 2 197108-13060  SEAL, OIL TB405508 1 1 W
(C=E/# 23950) (D=E/# 23950)
56 2 197108-13110-R PULLEY, MAIN 1 1 W

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.78. PULLEY & BLADE (EXCEPT FRENCH) (eomsr(ana) (O)=Bu-aBuYML
(C)=BM-48U(YM12) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
(C=E/# 23950) (D=E/# 23950)
57 2 197102-13120 KEY, 7X22 2 2 w
(C=E/# 23950) (D=E/# 23950)
58 2 197108-13131 SPACER, L25X1.5 1 1
(C=E/# 23950) (D=E/# 23950)
59 2 197108-13210-U COVER, DUST 1 1
(C=E/# 23950) (D=E/# 23950)
60 2 197108-13220-U COLLAR 38X25X2 1 1 w
(C=E/# 23950) (D=E/# 23950)
61 2 197108-13430 CASE, BEARING 1 1 w
(C=E/# 23950) (D=E/# 23950)
62 2 197108-13440 PULLEY, DRIVE 1 1 W
(C=E/# 23950) (D=E/# 23950)
63 2 194250-16190 NUT, LOCK M24 L 1 1 w
(C=E/# 23950) (D=E/# 23950)
64 2 22207-025230 RING, 25X2.3 1 1
(C=E/# 23950) (D=E/# 23950)
w 65 2  22252-000520 RING, 52 2 2
& (C=E/# 23950) (D=E/# 23950)
E 66 2 24101-062054 BEARING, BALL 6205 1 1
(C=E/# 23950) (D=E/# 23950)
67 2  24105-062054 BEARING, BALL 6205Z 1 1
(C=E/# 23950) (D=E/# 23950)
68 2  24761-040000 NIPPLE, GREASE B 1 1 W
(C=E/# 23950) (D=E/# 23950)
69 1 22217-100000 WASHER, SPRING 10 4 4
70 1 26116-100252 BOLT, M10X 25 PLATED 4 4
= ~ 71 1 197108-13300 SPINDLE ASSY, DRIVE 2 2
o v eat = T 71-1 1 197108-13301 SPINDLE ASSY, DRIVE 2 2 S
X7 Téé:)j % (C=E/# 23950) (D=E/# 23950)
é@? % 71-2 1 197108-13301 SPINDLE ASSY, DRIVE 2 2 A
qet e T (C=E/# 23950) (D=E/# 23950)
'1:‘:7' ot 72 2 197102-13120 KEY, 7X22 2 2 Z
— n':o —= (C=E/# 23950) (D=E/# 23950)
R A 73 2 197108-13130-U SPACER, L22X1.5 2 2
a@éé)é)é 73-1 2 197108-13131 SPACER, L25X1.5 2 2 S
(C=E/# 23950) (D=E/# 23950)
73-2 2 197108-13131 SPACER, L25X1.5 2 2 z
(C=E/# 23950) (D=E/# 23950)
g 74 2 197108-13140 SEAL, OIL TB4355511 2 2 z
Z (C=E/# 23950) (D=E/# 23950)
E > 75 2 197108-13150 COLLAR, 35X25X17 2 2 Z
% ) g (C=E/# 23950) (D=E/# 23950)
% g 76 2 197108-13160 NUT, L-22 2 2 z
- 2 (C=E/# 23950) (D=E/# 23950)
2 g 77 2 19710813170  HL NUT (L22), LOWER 2 2 z
2 g (C=E/# 23950) (D=E/# 23950)
3 T £ 78 2 197108-13180  COLLAR 38X26X43.5 2 2 z
5‘ 4 T N & (C=E/# 23950) (D=E/# 23950)
* 288 :“N—’B 7T E 79 2 197108-13210-U COVER, DUST 2 2 Z
R o &g X (C=E/# 23950) (D=E/# 23950)
5? == N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

PULLEY & BLADE (EXCEPT FRENCH)

Fig.78.

Fig. 78 PULLEY & BLADE [EXCEPT FRENCH]

NEW TYPE

]412
121

G114
2
¥
1

S—115
x117-5@—12

122-@
18
oof

1188

My

37
42

&34
GD— 45
S—33
S—4s
Q44

127 —=

126
124
125
1251
125-2

f

123
123-1

XMARK PARTS : NOT SOLD SEPARATELY

(A)=BM-48F(YM12) (D)=BM-48U(YM14)

(B)=BM-48F(YM14) B)=
(C)=BM-48U(YM12) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
80 2 197108-13220-U COLLAR 38X25X2 2 2 z
(C=E/# 23950) (D=E/# 23950)
81 2 197108-13310-R PULLEY, DRIVE 2 2 Z
(C=E/# 23950) (D=E/# 23950)
82 2 197108-13320 SPINDLE, DRIVE 2 2
82-1 2 197108-13321 SPINDLE, DRIVE 2 2 S
(C=E/# 23950) (D=E/# 23950)
82-2 2 197108-13321 SPINDLE, DRIVE 2 2 z
(C=E/# 23950) (D=E/# 23950)
83 2 197108-13330-R CASE, BEARING 2 2 z
(C=E/# 23950) (D=E/# 23950)
84 2 22137-220000 WASHER, 22 2 2 z
(C=E/# 23950) (D=E/# 23950)
85 2 22252-000520 RING, 52 4 4 z
(C=E/# 23950) (D=E/# 23950)
86 2 22252-000550 RING, 55 2 2 z
(C=E/# 23950) (D=E/# 23950)
87 2  24101-062054 BEARING, BALL 6205 2 2 Z
(C=E/# 23950) (D=E/# 23950)
88 2 24105-062054 BEARING, BALL 62052 2 2 z
(C=E/# 23950) (D=E/# 23950)
89 2 24761-020000 NIPPLE, GREASE PT1/8 2 2 z
(C=E/# 23950) (D=E/# 23950)
90 2 22207-025230 RING, 25X2.3 2 2 W
(C=E/# 23950) (D=E/# 23950)
90-1 2 22207-025230 RING, 25X2.3 2 2 z
(C=E/# 23950) (D=E/# 23950)
91 1 197108-13400 SPINDLE ASSY, DRIVE 2 2
(C=E/# 23950) (D=E/# 23950)
92 2 197108-13040 COLLAR, 34X26X34.2 2 2
(C=E/# 23950) (D=E/# 23950)
93 2 197108-13050 WASHER 2 2
(C=E/# 23950) (D=E/# 23950)
94 2 197108-13060 SEAL, OIL TB405508 2 2
(C=E/# 23950) (D=E/# 23950)
95 2 197102-13120 KEY, 7X22 2 2
(C=E/# 23950) (D=E/# 23950)
96 2 197108-13131 SPACER, L25X1.5 2 2
(C=E/# 23950) (D=E/# 23950)
97 2 197108-13210-U COVER, DUST 2 2
(C=E/# 23950) (D=E/# 23950)
98 2 197108-13220-U COLLAR 38X25X2 2 2
(C=E/# 23950) (D=E/# 23950)
99 2 197108-13420 SPINDLE, DRIVE 2 2
(C=E/# 23950) (D=E/# 23950)
100 2 197108-13430 CASE, BEARING 2 2
(C=E/# 23950) (D=E/# 23950)
101 2 197108-13440 PULLEY, DRIVE 2 2 W
(C=E/# 23950) (D=E/# 23950)
102 2 194250-16190 NUT, LOCK M24 L 2 2 W

(C=E/# 23950)

(D=E/# 23950)

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.78. PULLEY & BLADE (EXCEPT FRENCH) (=Bur4gE(i2) (O)-Bw-aau v
(C)=BM-48U(YM12) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
103 2 22207-025230 RING, 25X2.3 2 2 w
(C=E/# 23950) (D=E/# 23950)
104 2  22252-000520 RING, 52 4 4 W
(C=E/# 23950) (D=E/# 23950)
105 2 24101-062054 BEARING, BALL 6205 2 2 W
(C=E/# 23950) (D=E/# 23950)
106 2  24105-062054 BEARING, BALL 62052 2 2
(C=E/# 23950) (D=E/# 23950)
107 2  24761-020000 NIPPLE, GREASE PT1/8 2 2
(C=E/# 23950) (D=E/# 23950)
108 1 22217-100000 WASHER, SPRING 10 8 8
109 1 25123-010501 V-BELT, B105H 1 1
110 1 26116-100252 BOLT, M10X 25 PLATED 8 8
111 1 197102-13392 SPRING, TENSION 1 1
111-1 1 197108-13720 SPRING, TENSION 1 1 S
(C=E/# 23950) (D=E/# 23950)
112 1 197108-13700-R PULLEY, TENSION 1 1
w 114 2  22252-000400 RING, 40 1 1
?- ’ 115 2 24104-062034 BEARING, BALL 6203UU 2 2
E 116 1 197108-13800-R ARM, TENSION PULLRY 1 1
116-1 1 197108-13750 ARM ASSY, TENSION 1 1 S
(C=E/# 23167) (D=E/# 23167)
118 2 194190-21250 BUSH, WIND 2 2
119 1 197108-13900-R BASE ASSY, ARM 1 1
120 1 197108-14550-U BOLT M 10X 20 2 2
121 1 194990-22150 NUT, M10 2 2
122 1 22272-000150 RING, E-15 3 3
= ~ 123 1 197108-14100 BRADE ASSY 3 3
o v eat = T 123-1 1 197108-14101 BLADE ASSY 3 3 N
TxT R %’ (C=E/# 23167) (D=E/# 23167)
é@%éé 123-2 1 197108-14102 BLADE ASSY 3 3 S
qa Qf b¢ (C=E/# 23950) (D=E/# 23950)
'1—":7' - 123-3 1 197108-14102 BLADE ASSY 3 3 Z
— ..,:q — (C=E/# 23950) (D=E/# 23950)
R A 124 2 197102-14120 CONICAL SPRING 12X62 3 3
G(Jéé)é)é 124-1 2 197108-14120 SPRING, 20X60 3 3 S
(C=% (D=%)
124-2 2 197108-14120 SPRING, 20X60 3 3 z
(C=E/# 23950) (D=E/# 23950)
g 125 2 197108-14130 NUT M12XT12.7 3 3
Z 125-1 2 197108-14140 NUT 12 3 3 S
& > (C=EM# 22927) (D=E/# 22927)
E . g 125-2 2 197108-14140 NUT 12 3 3 z
g g (C=E/# 23950) (D=E/# 23950)
g ; 126 2 197108-14150 BLADE, HH45 3 3
g E 126-1 2 197108-14150 BLADE, HH45 3 3 z
: g (C=E/# 23950) (D=E/# 23950)
E T g 127 2 194151-47760 WASHER, 12 3 3 Z
3 e 3 g 128 2 197108-14160  BOLT 12X55(L.H.SCREW 3 3 z
¢ SERans a9 4 129 1 197108-14200  BLADE ASSY 3 3 w
R o ] * (C=E/# 23950) (D=E/# 23950)
5? == N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

Fig.78. PULLEY & BLADE (EXCEPT FRENCH) Ay (e
(C)=BM-48U(YM12) F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)

130 2 197108-14120 SPRING, 20X60 3 3 W
(C=E/# 23950) (D=E/# 23950)

131 2 197108-14210 BLADE, STEP 3 3 W
(C=E/# 23950) (D=E/# 23950)

132 2 197108-14220 BOLT, M14X55 3 3 W
(C=E/# 23950) (D=E/# 23950)

133 1 197108-11700 GUARD, TENSION 1 1
(C=E/# 23436) (D=E/# 23436)

134 1  194321-13370 SPRING 1 1
(C=E/# 23436) (D=E/# 23436)

135 1 22137-220000 WASHER, 22 1 1
(C=E/# 23436) (D=E/# 23436)

136 1 22417-320320 PIN, COTTER 3.2X32 1 1
(C=E/# 23436) (D=E/# 23436)

NEW TYPE

114

113

2
o
111
23
23

S—115

x117-5@—12
. 126
S 12671
1 1
1 1
i

1
2
122~060—
118
oof
118—0

13

127 —=

125

126
124
1251
125-2
XMARK PARTS : NOT SOLD SEPARATELY

f

oLD

Fig. 78 PULLEY & BLADE [EXCEPT FRENCH]

123
123-1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M23100

; (A)=BM-48F(YM12) (D)=BM-48U(YM14)
Fig.79. LABELS (FOR FRENCH) ooz o
(C)=BM-48U(YM12) (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

U

de ia tondsuse

F'g' 79 LABELS [FOR FRENCH] 3 1 197102-10121 LABEL, WIDTH OF CUT 1 1
4 1 197102-10151 LABEL (A), CAUTION 1 1
5 1 197102-10161 LABEL (B), CAUTION 1 1
6 1 197108-10170 LABEL, BELT CAUTION 1 1
4 3 7 1 197108-10180 LABEL (C), CAUTION 2 2
8 1 197108-10190 LABEL (D), CAUTION 1 1 W
~ (A=%) (B=%)
% ~—;_;,‘I, ._,,,_a,:;.'.,_;;.;‘ 9 1 194080-64780 RIVET 4 4
. B0 toak ¢ decart 0 Pomvernee 4 sicien H < from under mower. . 9-1 1  194080-64780 RIVET 8 8 K
.‘.-..‘.m..'...:.m':‘u. “ant on placs z Garder plads ot mains . — =
-] eloignes du dessous (A=9) (B=9
o
[
«

X1

o o
MOOEL BM-48
SERAL NG

7,3, SHT MSTALATION § SREASHE

E”muﬂ COURROR T GAMSSAGE

= o

FOR FRENCH

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M23100

; (A)=BM-48F(YM12) (D)=BM-48U(YM14)
Fig.80. LABELS (EXCEPT FRENCH) ooz o
(C)=BM-48U(YM12) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
2 1 197102-10121 LABEL, WIDTH OF CUT 1 1
3 1 197102-10151 LABEL (A), CAUTION 1 1 z
(C=El# 23950) (D=E/# 23950)
4 1 197102-10161 LABEL (B), CAUTION 1 1 A
(C=El# 23950) (D=E/# 23950)
5 1 197108-10170 LABEL, BELT CAUTION 1 1 Z
(C=El# 23950) (D=E/# 23950)
6 1 197108-10180 LABEL (C), CAUTION 2 2 Z
u (C=E/# 23950) (D=E/# 23950)
% 7 1 197108-10190 LABEL (D), CAUTION 1 1 w
z (C=El# 23950) (D=E/# 23950)
2 8 1 194080-64780 RIVET 4 4
9 1 197108-10250 LABEL, DANGER 1 1 w
(C=El# 23950) (D=E/# 23950)
10 1 197108-10260 LABEL, BLADE CAUTION 2 2
(C=El# 23950) (D=E/# 23950)
= 11 1 197108-10270 LABEL, VELT CAUTION 1 1
] (C=El# 23950) (D=E/# 23950)
-
: 12 1 197108-10280 LABEL, CAUTION 1 1
(C=El# 23950) (D=E/# 23950)
13 1 197108-10290 LABEL, CUTTING DEPTH 2 2
(C=El# 23950) (D=E/# 23950)
g
z
Q
3

Fig. 80 LABELS [EXCEPT FRENCH]

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
101147-11900

101147-59810

101158-03061
101158-03111
101158-11190

101158-11230

101304-59020
101400-76490
101704-11450

101720-55750

102103-55520

102210-07990

103288-02220
103338-11430
103338-22300
103338-22400
103338-23100
103338-32070
103338-32570

103854-51251
103854-51660
103854-53180

103854-59191
103854-59201
104104-66980
104104-67300

104200-03641
104200-11180

104200-11920
104200-14200
104200-14400
104200-55080
104200-55321

104200-55330

Fig. No.

Parts No.

104200-55330
104200-55341

104200-55750
104200-59170

104200-61200
104211-03770
104211-11370
104211-21600
104211-53120
104211-61520
104211-76680
104271-14090
104271-51450
104271-51460
104300-76460
104407-44720
104500-23201
104500-32150
104500-55710

104507-07190

104507-07920
104607-44540
104805-44771
104884-59170

105010-11920
105025-59511
105025-77400

105225-02020

105225-02300
105225-11100
105225-11110
105225-11350
105225-22300
105225-22400
105225-23100
105225-23200
105225-34900
105225-44790

Ref. No.

-1
-1

Parts No.

105311-23380
105311-61601
105312-59510
105312-59560
105425-01690
105425-61530
105425-66540
105430-01200
105430-01410

105430-01480
105430-01490

105430-01690
105430-02020

105430-02320
105430-02321
105430-03130

105430-11100
105430-11110
105430-11120
105430-11160
105430-11180
105430-11190
105430-11310

105430-11330
105430-11650
105430-11660
105430-13200

105430-13570
105430-14010
105430-14100
105430-14200
105430-21210
105430-23300
105430-28250
105430-28300
105430-28310
105430-28380
105430-28410
105430-28450
105430-28700
105430-28720
105430-28730
105430-35010
105430-44420

[EnY

[EnY

A=
PNOOOOOOOOOWONIIOOOODWRUITITWWWRORWWWWWWONNNORRFRPOREFPONENN

CoOoO~NOUhWFRWNDWE

N 01
o~NOoO

Parts No.

105430-44420
105430-44610

105430-77410

105440-07940
105440-12050

105440-23350
105530-22090
105540-02310
105546-01300

105546-01330

105546-01750
105546-01800
105546-03010
105546-03080
105546-03900
105546-07150

105546-07160

105546-07300
105546-07310
105546-11290
105546-11420
105546-12020
105546-12041
105546-13511
105546-13512
105546-13570
105546-14900
105546-21150
105546-21310
105546-21590
105546-26150
105546-28250
105546-44201
105546-44360
105546-44370
105546-44410
105546-44500
105546-44570
105546-44701
105546-51010
105546-51020

Ref. No.




Parts No. Index

Parts No.

105546-51020
105546-51030
105546-51100
105546-51130
105546-51140
105546-51150
105546-51170
105546-51180
105546-51190

105546-51300
105546-51330
105546-51340
105546-51550
105546-51600
105546-51610
105546-51900
105546-53120
105546-59110
105546-59140
105546-59810
105546-66010
105546-66450
105546-66750
105546-66800
105546-67011
105546-67830
105582-21210
105582-21940
105582-21950
106100-44650
106100-44800
106100-44940
106100-44960
106150-66520
106200-44780

106300-02300
106330-21530
106383-44710
106383-44720
106383-44730
106383-44740
106383-44760
106383-78010
106990-44660

110250-53150

110250-55610

Fig. No.

Ref. No.

Parts No.

110250-55610
113200-53110

113200-53120

119660-61220
119810-11160
120500-53080
121000-03020
121000-03070

121000-03080
121023-01550
121023-42051
121023-42290
121023-49150
121025-59570
121150-35100
121241-07150

121250-03640
121250-03783

121250-44590
121250-44901

121250-49121
121256-03650
121256-03660
121420-01760

121440-12480

121450-01203
121450-01210
121450-01220

121450-01231
121450-01511

121450-01531

121450-01550

Parts No.

121450-01560
121450-01570
121450-01710
121450-01801
121450-01960
121450-01980

121450-01990
121450-02071
121450-02100
121450-02110
121450-02160
121450-02310
121450-02320
121450-02370
121450-03610
121450-03770
121450-11260
121450-11270
121450-11680

121450-14120
121450-14400
121450-21540
121450-21541
121450-32021

121450-32050
121450-32060
121450-42240
121450-42260
121450-42310
121450-42350
121450-44410

121450-44530

121450-49030
121450-49100
121450-49160
121450-59550
121450-59850
121450-61100
121450-61631
121450-66180
121450-77010

121450-77200

121450-77330

Parts No.
121450-77711

121454-07150

121454-12520

121454-42120
121454-66420

121462-01650
121462-03740
121465-11950
121465-12510

121465-59950
121467-22090
121470-77050
121520-01850

121520-01860
121520-34810
121520-44510

121520-61000
121520-61520
121520-61620
121520-66010
121520-66550
121520-66580
121520-77710
121521-77330
121550-01200
121550-11280
121550-11290
121551-66520
121551-66580
121567-59010
121567-77810
121575-01200
121750-44550

121750-59090
121750-59890

123325-59100
123325-59110
123672-83880
124000-01750

23 -1
9 -1

22 -1

5-1
6 -1




Parts No. Index

Parts No.

124000-01750
124000-11240
124000-12030

124000-13200

124000-14090
124000-59810
124000-59820
124040-07160

124060-01050

124060-11120
124060-11160
124060-11170
124060-21600
124060-51300
124060-59380
124060-66950
124060-77680

124064-07160

124064-12670
124064-12680
124064-12690
124064-55510
124064-55600

124066-59100
124066-77011

124085-01900
124085-02220
124085-02411
124085-14010
124085-35300
124085-35350
124085-51500
124101-49530
124160-01650

Parts No.

124160-01751
124160-11360
124160-21500
124160-21501
124160-39140
124160-39450

124220-51890

124240-01871

124240-01882

124240-66510
124240-66520
124250-03640
124250-53000

124450-11320
124450-11900

124450-35070
124450-35100

124450-39240
124450-44560

124450-44590
124465-44950
124550-51320

124550-51341
124550-51350

124550-51370

124550-51590
124550-59030
124550-59820
124550-66370
124550-77030

124664-13580

124740-44800

Parts No.
124740-44800

124740-44810

124740-44920

124756-67310
124764-44800

124764-44810

124764-44920

124766-59050

124770-53000

124950-01951
124950-11340
124950-11450

124950-21230

124950-44740
124950-51100
124950-51170
124950-51190

124950-51270

124950-51450
124950-51510
124950-51640
124950-66590
124969-11670
124969-12040
124969-12550

Parts No.

124969-13490
124969-13650
124969-39200
124969-44500
124969-44580
124969-49010
124969-49020
124969-59500
124969-66000
124969-66700
124970-01330

124970-01601
124970-03740
124970-11310

124970-11420
124970-11450

124970-11460

124970-11470

124970-11490

124970-12500
124970-12660

124970-12700
124970-13530
124970-21592
124970-21651
124970-34800
124970-44540
124970-77800

124970-77810
124970-77920

124976-03760
124976-12020
124976-42100
128170-11350
128270-35090




Parts No. Index

Parts No.

128272-11170
129331-11450

129331-53080
129350-01230
129350-14100
129350-21200
129350-32090
129350-42200
129350-49540

129350-49800
129350-61600
135210-61090

160110-02310
160260-01800
171001-49502
171022-12530

171051-01921

172100-53200

172112-41980
172200-61220
174100-54120

174100-54190
174307-51170

174307-51180
174307-51181

174307-51200
174307-51460
174307-51700
194080-15550

194080-37781

Parts No.

194080-37781
194080-51430
194080-58810

194080-58820
194080-64780

194080-82110
194110-37691
194115-83120
194130-25270
194130-27390
194130-37740
194130-61570

194136-12880

194140-63220
194140-63221
194145-47160

194145-52820
194145-52830
194145-52840
194145-61650

194145-62280
194150-22240

194150-52160
194150-52170
194151-04141
194151-04150
194151-24770

194151-37730
194151-47441
194151-47760

Fig. No.

57
59
61

Ref. No.

-1
-1

Parts No.
194151-47760

194151-63240
194151-63250

194155-04160
194155-04170
194155-05210

194155-05250
194155-52110
194155-52160
194155-52190
194162-53310

194162-58830
194167-01500
194170-27380

194170-63110-X
194170-63111-X

194170-65891

194180-01530

194180-17770
194180-17780
194180-61890
194180-62760
194190-21250

194191-28350

194197-61730
194215-52110
194215-52120
194240-52210
194240-65441

Fig. No.

-1
-1

-1
-1

Parts No.
194241-27540

194250-04300
194250-04301
194250-16190

194250-51660
194262-15140

194262-15150-X

194262-15170
194262-15210
194262-15220
194262-15310
194262-15330
194262-15420
194262-15430
194262-15440
194262-15450
194262-15460
194262-15470
194262-15520
194274-13580

194275-51210
194275-63240
194300-13370
194300-13380
194300-13390
194300-21700
194300-21800
194300-21950
194300-25540
194300-25550

194300-25820
194300-27240

194305-83110-X

194305-83111
194310-25630

Fig. No.

52

Ref. No.

111

-2

-1
-1




Parts No. Index

Parts No.
194310-25890

194310-27180

194310-29510

194310-31510
194310-31550
194310-32150

194310-37560
194312-51210
194312-51220
194312-61290
194320-22240

194321-13370
194322-61470
194327-47840

194330-62530
194420-04260
194420-05210

194420-56620
194420-61640

194420-62560
194432-62150
194440-11360
194440-15340
194440-15341
194440-15650
194440-15870
194440-29580

194440-51420
194440-51550
194440-51620
194440-51630

194440-52190
194440-52191
194440-52400
194440-52420
194440-55820

Fig. No.

50
51
52

Ref. No.

96

Parts No.

194440-61740
194440-61741
194440-61750
194446-82110-R
194446-83310
194450-51590
194450-52150
194464-25450

194464-25480

194550-61230
194555-61770
194740-00160

194750-15250
194750-15260
194750-15270
194750-15280
194750-15290
194800-01110
194800-01120
194800-01130
194800-01140-U
194800-01150
194800-01160
194800-01170
194800-01361
194800-02610

194800-02611

194800-02670
194800-11420

194800-11430
194800-11760

194800-11830
194800-12311-X
194800-12341-X
194800-12451-X
194800-12810

194800-15100-X
194800-15110-X

Fig. No.

59
59
60

Ref. No.

-1

Parts No.
194800-15200-X
194800-15500
194800-15610-X
194800-15800
194800-21101-X
194800-22111
194800-22311
194800-22320
194800-22350-X
194800-22470
194800-22480

194800-22511
194800-24100-X

194800-24120-X
194800-24130

194800-24190

194800-24201-X
194800-24220

194800-24260
194800-24310-X
194800-24320
194800-24330
194800-24340
194800-24390-U
194800-24390-X
194800-24510
194800-24580
194800-24620
194800-24671
194800-24960-X
194800-24970

194800-25020

Parts No.

194800-25020
194800-25050

194800-25060
194800-25070
194800-25080
194800-25130
194800-25200
194800-25220
194800-25230
194800-25240
194800-25250
194800-25310
194800-25410
194800-25420
194800-25440
194800-25450
194800-25500
194800-25530
194800-25540
194800-25550
194800-25580
194800-25590

194800-25600
194800-25610

194800-25720
194800-25750
194800-25761
194800-25770
194800-25780
194800-25801

194800-25810




Parts No. Index

Parts No.
194800-25820

194800-25910

194800-25920
194800-27110-X
194800-27291

194800-27310
194800-27320
194800-27330
194800-27340

194800-27360
194800-27380
194800-27460-R

194800-27510-X

194800-31800
194800-31820
194800-31850
194800-32100
194800-32120
194800-32600-X

194800-32620
194800-32650

194800-33150
194800-33190
194800-33410

194800-33500
194800-34100-X
194800-34210
194800-34510-X
194800-34550
194800-34560
194800-34600-Q
194800-34650
194800-34700-Q
194800-34710

194800-34850-Q

Fig. No.

50
51
50
51
51

Ref. No.

Parts No.

194800-36301-X
194800-36302-X
194800-36310-X
194800-36311-X
194800-36320
194800-36510
194800-36511
194800-36550
194800-36610
194800-36711-X
194800-36712-X
194800-37110
194800-37111
194800-51210
194800-51410
194800-51430
194800-51510
194800-51640
194800-52120
194800-52220-U
194800-53100
194800-53110
194800-53120
194800-53130
194800-53140
194800-53150
194800-53160
194800-56240
194800-56260
194800-56270
194800-56280
194800-56310
194800-56320

194800-56330
194800-56350
194800-57250
194800-57260
194800-61360
194800-61560
194800-61640
194800-63220-U
194800-63260
194800-63270
194800-64750

194800-65350

194800-65380

Parts No.
194800-65380

194800-65390

194800-65450

194800-65610

194800-65720

194800-65730

194800-76210
194800-82120
194800-83220
194800-83221
194800-83222
194800-83230
194800-83240
194800-83260
194800-83270
194800-83280
194800-83310
194800-83320
194800-83360
194800-83370
194800-83380
194802-01500
194802-01550
194802-04110
194802-04250
194802-04700
194802-04770
194802-04780
194802-04810
194802-04910
194802-05110-R
194802-05120-R
194802-05200
194802-05201

-1
-2

Parts No.

194802-11120-X
194802-11121-X
194802-11130-X
194802-11140-X
194802-11150-X
194802-11151-X
194802-11160-X
194802-11161-X
194802-11170-X
194802-11171-X
194802-11180

194802-11190

194802-11200-X
194802-11250-X

194802-11360

194802-11370
194802-11410
194802-11450-X
194802-11500-U
194802-11800-X
194802-11801-X
194802-11850-X
194802-11851-X
194802-11860
194802-11890
194802-12700
194802-12720-Q
194802-12730
194802-12740

194802-14700-Q
194802-14701

58

58

58
58

PPRPOWOWNNNDN

. No.

-1
-1

-1
-1

-1
-1

-1

-1
-1




Parts No. Index

Parts No.

194802-14800-Q
194802-14801
194802-16100-U
194802-21100
194802-21150
194802-22200
194802-22210

194802-22220
194802-22240

194802-22250

194802-22260

194802-22270

194802-22280
194802-22410-X

194802-22420
194802-22500

194802-22580

194802-22590
194802-24050
194802-24060
194802-24250
194802-24300-X
194802-24350
194802-24540

194802-24550
194802-24640

Fig. No.

58

Ref. No.

Parts No.
194802-25010

194802-25030

194802-25140
194802-25210

194802-25220
194802-25230
194802-25300
194802-25320
194802-25321
194802-25330
194802-25340
194802-25460
194802-25470
194802-25480
194802-25490
194802-25520
194802-25570

194802-25620

194802-25710

194802-25730

194802-25740

194802-27150
194802-27200

194802-27300
194802-27350
194802-27370
194802-27410
194802-27411
194802-27500
194802-27520
194802-27530

194802-27560

Ref. No.

N~NOOOTIOIoOOWWER -

-1
-1

-1
-1

Parts No.

194802-27560
194802-27580

194802-27610
194802-27660

194802-33110
194802-33111
194802-33120
194802-33140
194802-33160
194802-33161
194802-33180
194802-33181
194802-33700
194802-33701
194802-33720
194802-33730
194802-33731
194802-33740
194802-33741
194802-33750
194802-33760
194802-33770
194802-34110
194802-37420-X
194802-37660-U
194802-37710-X
194802-37770
194802-37771
194802-43310
194802-49100
194802-49101

194802-49190
194802-49200

194802-49210-X
194802-49211-X

194802-49220
194802-49221

194802-49230
194802-49240

194802-49250

. No.

Parts No.
194802-49400

194802-49410-X
194802-49460
194802-49550
194802-49570
194802-49580
194802-49590
194802-49610
194802-49620
194802-49630
194802-49640
194802-49990
194802-51110
194802-51111
194802-51112
194802-51120
194802-51121
194802-51170
194802-51180
194802-51220
194802-51230
194802-51410
194802-51440
194802-56210
194802-56230
194802-56250
194802-56290
194802-56600
194802-61100-R
194802-61260
194802-61270-R
194802-61370-X
194802-61410
194802-61420
194802-61440
194802-61450
194802-61460
194802-61500-X
194802-61510-R
194802-61530-R
194802-61550-R
194802-61680
194802-61710
194802-61720
194802-61730
194802-61980
194802-62110-R
194802-62111
194802-62170

Fig. No.

-1
-2

-2
-1
-1




Parts No. Index

Parts No.

194802-62180
194802-62210-X
194802-62220-X
194802-62230-X
194802-62310
194802-62510-R
194802-62520-R
194802-63210-R
194802-63240
194802-63310-R
194802-63330
194802-65370

194802-65470

194802-65580

194802-65650

194802-65660

194802-83100-X
194802-83101
194802-83120-X
194802-83130-X
194802-83200
194802-83210
194802-83230
194802-83330
194810-00510
194810-00520
194810-01500
194810-02670
194810-11181-X
194810-11190
194810-21100-X
194810-21101
194810-22110
194810-22510
194810-64750

194812-00670

Parts No.

194812-05110-R
194812-05120-R
194812-11130-X
194812-11140-X
194812-22200
194812-22220
194812-22280
194812-61410
194812-61420
194812-61460
194812-83280
194820-24120-X
194820-24210-X
194820-25150
194820-25200
194820-25360
194820-25370
194820-25410
194820-25450
194820-25460
194820-25470
194820-25920
194820-27110
194820-27120
194820-27130
194820-27150
194820-27370

194822-25130
194822-25350
194822-27350
194832-00610
194832-05110-R
194832-05120-R
194832-16100-U
194990-20170

194990-22040

194990-22050

53

59

-1
-1
-1

Parts No.

194990-22110
194990-22120
194990-22130

194990-22140

194990-22150

194990-22160
194990-52600
195040-13320
197102-10121

197102-10151

74

75

75

Parts No.

197102-10151
197102-10161

197102-10171

197102-11000-R
197102-11001
197102-11030-R
197102-11031
197102-11100-X

197102-11101

197102-11102
197102-11150

197102-11180

197102-11200
197102-11201
197102-11280

197102-11420-X

197102-12450

197102-12460-U

197102-12470

197102-12480

197102-12490-X
197102-12510
197102-12511
197102-12520
197102-12521
197102-12800

[EnY
©COkROOOoOONNON~NOCOIORRPRPOOMORMOTW

[EnY

. No.

-1
-1

-2




Parts No. Index

Parts No.

197102-12920
197102-12950
197102-13111-R
197102-13120

197102-13131
197102-13132
197102-13133
197102-13150-R
197102-13161
197102-13162
197102-13163
197102-13181
197102-13191
197102-13221
197102-13222
197102-13223
197102-13241
197102-13340
197102-13350
197102-13360
197102-13371
197102-13392

197102-13400-X
197102-13440
197102-13450

197102-13460
197102-13601-X

197102-14100
197102-14120

197102-14130
197102-14131
197102-14150

197102-14160
197102-15200-R

Fig. No.

71
71
71
71
77

78

71
71

71
68

-1
-2

Parts No.
197102-15260-U

197102-15300

197102-15301

197102-15370-U

197102-15400
197102-15420

197102-15470
197102-15481

197102-15540

197102-15600
197102-15700-R
197102-15801-R

197102-15802-R

197102-15850
197102-16100

75

-1
-1

-1
-1
-2

-1
-2

Parts No.
197102-16100

197102-16110

197102-16120

197102-16190
197102-16201-R
197102-16202
197102-16230-R
197102-16300-R

197102-16310

197102-16320-U
197102-16330-U

197102-17141
197102-17290

Fig. No.

75

75

-1

Parts No.

197102-17371-X
197102-17381-X
197102-17391-X
197102-17471-X
197102-17481-X
197102-17561-X
197102-17571-X
197102-18242

197102-18330

197102-18340

197108-10170
197108-10180
197108-10190
197108-10250
197108-10260
197108-10270
197108-10280
197108-10290
197108-11030-X
197108-11031
197108-11060
197108-11070
197108-11101
197108-11200-X
197108-11201
197108-11500-X
197108-11700
197108-13000
197108-13020
197108-13030
197108-13040
197108-13050

197108-13060

-1
-1

-2

-2

-1
-1




Parts No. Index

Parts No.

197108-13060
197108-13100

197108-13101

197108-13110-R

197108-13120

197108-13121

197108-13130-U

197108-13131

197108-13140

197108-13150

197108-13160

197108-13170

197108-13180

197108-13190-R

197108-13210-U

78
77

78

77
78
77
78
77
78
77
78
77
78
77

77

. No.

-1
-2

-1
-1
-2

-1

-1
-2

-1
-2

Parts No.
197108-13210-U

197108-13220-U

197108-13300

197108-13301

197108-13310-R

197108-13320

197108-13321

197108-13330-R

197108-13400
197108-13420
197108-13430
197108-13440
197108-13700-R
197108-13720
197108-13750
197108-13800-R
197108-13900-R
197108-14100
197108-14101

197108-14102

197108-14120

Fig. No.

78

77

78

77

77
78

77

Ref. No.

-1
-1
-2

-1
-1
-2

-1
-1

-1
-1
-2
-2
-3
-1

Parts No.
197108-14120

197108-14130

197108-14140

197108-14150

197108-14160

197108-14200
197108-14210
197108-14220
197108-14400-R
197108-14500-R
197108-14550-U

197108-14600-R
197108-14700-R
197108-14810-R
197108-15000-R

197108-15001
197108-15020
197108-15650
197108-15680
197108-15750
197108-15800-R
197108-15801
197108-15802
197108-15840-U

197108-15850-R
197108-15851

197108-15900
197108-15930-R
197108-15940-R

Fig. No.

77
78

77
78
77

78

~NOOUOAOBRBRARARWWWWAWOONOINNRERE

-1
-1

-1
-1
-1
-1
-1
-1

-1
-2

-1
-1

Parts No.
197108-15950-R

197108-16211
197108-16250
197108-16251
197108-16300

197108-16301

197108-16302
197108-16411
197108-16450
197108-16451
197108-16470
197108-16471
197108-16480
197108-16490
197108-16500

197108-16501

197108-16502

197108-16550

197108-16551

197108-16590

197108-16650

197108-16670

. No.

-1
-1

-1
-2
-1
-2

-1
-1

-1
-1

-1
-2
-1
-2




Parts No. Index

Parts No.

197108-17100-X
197108-17110-X
197108-17150-X
197108-17170-X
197108-17180-U
197108-17300-X
197108-17350-U

197108-17400-X
197108-17500-X
197108-17530-U
197108-17570-U
197108-17600-X
197108-18110-U
197108-18120-U
197810-83240

1A1040-48060

1C6050-14520
1C6053-26020

1E4133-34010
1E6020-34980

1E6140-34360

1E6150-63190
1E6190-54480

1E6190-55660
1E6190-55690
1E6190-55710
1E6221-74440

75

Parts No.

1E6221-74440
1E6330-54390

1E6330-54490

1E6440-55110
1E6440-55210
1E6440-55230
1E6440-55470
22111-060000
22117-040000
22117-050000

22117-060000

22117-080000

22117-120000
22117-140000
22117-200000
22127-160000

22127-180000

22137-040000

22137-050000

Fig. No.

75
51

51

75

68
69

74

75

53

Ref. No.

-1
-2

-2

Parts No.
22137-050000

22137-060000

22137-080000

22137-100000

22137-120000

22137-140000

22137-200000

Parts No.
22137-200000

22137-220000

22157-080000

22157-100000

22190-080000

22207-025230

22212-100000
22217-040000

68

74

75

48

49

77

78

10

11
37




Parts No. Index

Parts No.
22217-050000

22217-060000

22217-080000

42

44

Parts No.
22217-080000

22217-100000

22217-120000

22217-160000
22242-000120

22242-000140

Fig. No.

74

75

Parts No.
22242-000150

22242-000160

22242-000170

22242-000180
22242-000190

22242-000210
22242-000240
22242-000290
22242-000300

22242-000350
22242-000360

22252-000120
22252-000180
22252-000200
22252-000400

22252-000520

22252-000550

77

78

71
7

78

54

Parts No.
22252-000550

22252-000620
22252-000800

22272-000060

22272-000150

22272-000190

22282-080000
22287-080000

Fig. No.

66
77

78

48

49

50
51
52




Parts No. Index

Parts No.
22287-080000

22312-030080
22312-030140
22312-030180

22312-030220
22312-040080

22312-080140
22312-080160

22322-030160

22322-030180

22322-030200
22351-030010

22351-030020

22351-030025
22351-030032
22351-030040
22351-035032

22351-040008
22351-040010

22351-050030
22351-050040

22351-050045
22351-060010
22351-060012

Parts No.

22351-060016
22351-060028

22351-060032

22351-080016
22351-080028
22351-080032
22351-080036
22351-080045
22351-100028
22360-050000
22360-080000
22360-120000
22411-200100
22417-120100

22417-160180

22417-200100
22417-200160

22417-200200
22417-200300

Parts No.

22417-200300
22417-300250

22417-320200
22417-320320

22417-400320
22417-400400
22417-800500
22451-060000
22451-080000
22451-080100
22487-050100

22487-060120

22487-060140
22512-040340

22512-050180
22512-050240

22512-050300
22512-070180

22512-070300
22512-100300
23000-013000
23000-060000

23010-038000
23010-058000

23064-090490
23065-070145

23065-090500
23080-012000
23414-080000

23414-080012

-1
-2

-1
-1

Parts No.
23414-080012

23414-100000

23418-060000

23418-080000
23491-140002

23871-010000

23871-030000
23873-010000
23873-030000
24101-060034

24101-060044

24101-060064

24101-060084
24101-060094
24101-060124
24101-062054

24101-063034

24101-063050
24104-060034

50

20
68

74

20 -1
24 -1

15 -1
18 -1




Parts No. Index

Parts No.
24104-060034

24104-060054
24104-060064

24104-060074
24104-062034

24104-062064
24105-062034

24105-062054

24121-062044
24162-162212
24163-305170
24190-090001
24190-100001

24190-110001
24311-000070

Fig. No.

74

75

66
71

. No.

-1
-1

Parts No.

24311-000070
24311-000090

24311-000100

24311-000110
24311-000120

24311-000150
24311-000160

24311-000180

24311-000280
24311-000320
24311-240100
24317-000160
24321-000500
24325-000750

24341-000090
24341-000200

24341-000260
24341-000440
24341-000700
24421-173507
24421-174009

24423-385508
24550-013150

24550-015250
24550-020150

-1

-1

-1

Parts No.
24550-020200

24761-010000

24761-020000

24761-040000

24761-060000
25123-010501

26013-060102
26013-060222
26013-060252
26013-060322
26013-080122

26013-080162

Fig. No.

56

57

42

43

. No.

-1
-1
-1

-1

-1
-1

-1

Parts No.

26013-080162
26013-080202

26013-080222
26013-080252
26013-100162
26013-100202

26013-100252

26013-100302

26013-120252
26013-120302

26014-060122

26014-060182
26014-060202

26014-080162

26014-080252
26022-040082
26106-060102




Parts No. Index

Parts No.

26106-060102
26106-060122

26106-060142

26106-060162

26106-060182
26106-060202
26106-060222

26106-060322
26106-060352
26106-080102
26106-080122

26106-080142
26106-080162
26106-080182

26106-080202

26106-080222

26106-080252
26106-080282
26106-080322

26106-080402
26106-080452

26106-080602
26106-080652

26106-080752
26106-080822
26106-080852

Fig. No.

32
1
2

14

. No.

Parts No.

26106-080852
26106-080872
26106-080902
26106-081052
26106-081152
26106-100162

26106-100182
26106-100352
26106-100502
26116-050082
26116-050102

26116-050142

26116-060082

26116-060102

26116-060122

26116-060142
26116-060162

71

26 -1
21 1

Parts No.
26116-060162

26116-060222
26116-060252
26116-080122

26116-080162

26116-080182
26116-080202

26116-080222
26116-080252

75

Parts No.
26116-080252

26116-080302

26116-080352

26116-080402

26116-080502

26116-080602

26116-080652

26116-080702
26116-080952

26116-081052
26116-081152
26116-100202
26116-100252

Fig. No.

a7
48

. No.

-1
-2

-1




Parts No. Index

Parts No.
26116-100252

26116-100302
26116-100352

26116-100802
26116-120252
26116-120302
26116-120352
26126-080252
26156-120252
26206-100182
26216-060142
26216-080222
26216-080552
26216-080652
26216-080702
26356-120002
26366-060002

26366-080002

26376-100002

26376-120002
26557-040082

26557-040102
26557-040252

Fig. No.

75

76

77

-1
-1
-1

Parts No.

26557-050102
26557-050122
26557-060082
26557-060122
26587-050102
26587-060162

26587-060202
26587-080102

26587-080122

26587-080162

26606-100002
26656-080002
26667-100002
26687-120002
26696-100002
26706-100002

26716-060002

26716-080002

Fig. No.

22
22

46

51
52

53

Ref. No.

Parts No.

26716-080002
26716-100002

26716-120002

26726-080002

26736-100002

26736-120002

26736-160002
26756-050002

26756-060002

26756-080002

26756-100002
26776-120002
26776-180002
26786-160002
26796-100002

Fig. No.

60
43

44
45

55
56
57

-1

-1

Parts No.
26877-200002

26911-050052
26921-080102
27221-020080
27225-060100
27233-220000
27233-280000
27241-300000
27243-300000
27260-150000
27260-200000
27310-070000
27310-070001
28110-070080
28110-100130
28110-120140
28110-170190
28160-100130
28160-120140
29321-255050
29411-050000
29411-100000
29411-150000
43400-500390

43400-500410

43400-500430

43400-500450

43400-500490
43400-500570
705311-22500
705311-23100
705311-23600

705430-02500
705430-23100

705546-01501-Z

705546-01561
705546-01900
705546-11520
705546-11700

o

N
PRPARARPPRPOWOVWWOWWWONSNSN

. No.

-1
-2

-1
-1
-1




Parts No. Index

Parts No.

705546-21700
705546-22500

705546-22501
705546-51700
705546-53100
705546-61501
705546-66531
705546-92500
705546-92600
705582-61520
711100-51540
720500-53100
721450-02500
721450-02611
721467-22540
721467-22900
721520-61000
721575-22500

724000-21701
724085-11650
724085-51700
724160-55200

724550-51520
724970-01540
724970-01561
724970-11520
724970-11701
724970-13500
724970-92500
724970-92601
724976-01611
794155-04120
794800-82110
7E6440-50182
94210M-06900
94210M-13751
94210M-21932
94210M-32983
94210M-42801
94210M-42802
94210M-42875
94210M-42927
94210M-42929
94210M-51416
94210M-51417
94210M-51418
94210M-86025

Fig. No.

Ref. No.

w N
RPORRRPRONRRPWIWR

w

wWE

[EnY

N
ORANRPONORMNORRPURRPRRPRPRPREPREPOANNRNR WWO

PR
owN P

-1
-1

-1
-1

Parts No.

94210M-86372
94210M-96717
X21141360
X21142742
X21142835
X21142867
X211429006
X211432001
X21143215
X21143454
X211435007
X211435502
X211439001
X21143963
X211442003
X211445009
X211445502
X211446008
X211453002
X21145312
X21145352
X211455003
X211456009
X21145661
X211458004
X21145866
X211459002
X211461005
X211464002
X211468005
X21146815
X211469002
X21147155
X21147215
X211473002
X21147314
X211476012
X21148110
X21148313
X21148652
X211487003
X211491001
X21149314
X211497004
X7120632
XMO069000000
XM274360000

XM329830000
XM428020000

Fig. No.

Parts No.

XM429270000
XM429290000
XM514160000
XM514170000
XM514180000
XM860250000
XM861240000

XM967170000

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.SIDE COVER
	3.CYLINDER HEAD
	4.BONNET
	5.AIR CLEANER & EXHAUST SILENCER
	6.CAMSHAFT
	7.CRANKSHAFT & FLYWHEEL
	8.PISTON & CONNECTING ROD
	9.BALANCER
	10.RADIATOR & FAN
	11.FUEL INJECTION PUMP
	12.FUEL INJECTION VALVE
	13.FUEL OIL SYSTEM
	14.GOVERNOR DEVICE
	15.ELECTRIC PARTS
	16.STARTER(12V-1.2KW)
	17.REPAIR KIT
	18.GASKET KIT(FOR ENGINE)
	19.CYLINDER BLOCK
	20.GEAR HOUSING
	21.CYLINDER HEAD
	22.BONNET
	23.AIR CLEANER
	24.EXHAUST MANIFOLD & SILENCER
	25.CAMSHAFT
	26.CRANKSHAFT & FLYWHEEL
	27.PISTON & CONNECTING ROD
	28.LUBRICATING OIL SYSTEM
	29.COOLING WATER SYSTEM
	30.FUEL INJECTION PUMP
	31.FUEL INJECTION VALVE
	32.FUEL OIL SYSTEM
	33.GOVERNOR MECHANISM
	34.ENGINE STOPPING DEVICE
	35.ELECTRIC PARTS
	36.STARTER (12V-1.3KW)
	37.GENERATOR
	38.REPAIR KIT
	39.GASKET KIT (FOR ENGINE)
	40.THROTTLE
	41.FUEL TANK
	42.FRAME & FRONT AXLE(FOR YM12)
	43.FRAME & FRONT AXLE(FOR YM14)
	44.CLUTCH(FOR YM12)
	45.CLUTCH(FOR YM14)
	46.STEERING
	47.MISSION & REAR AXLE HOUSING
	48.MISSION & REAR AXLE HOUSING
	49.POWER SHIFT PUMP & REGULATOR
	50.TRANSMISSION GEARS(FOR YM12)
	51.TRANSMISSION GEARS(FOR YM14)
	52.MAIN & RANGE SHIFT(FOR YM12)
	53.MAIN & RANGE SHIFT(FOR YM14)
	54.DIFF. GEAR & REAR AXLE SHAFT
	55.BRAKES
	56.MECHANICAL LIFT(FOR BM-42)
	57.MECHANICAL LIFT(FOR BM-48)
	58.TIRES(FRONT & REAR)
	59.ELECTRIC PARTS
	60.HOOD
	61.FENDER & SEAT
	62.LABELS(FOR YM12 X BM-42)
	63.LABELS(FOR YM12 X BM-48)
	64.LABELS(FOR YM14 X BM-42)
	65.LABELS(FOR YM14 X BM-48)
	66.FRONT POWER TAKE OFF
	67.TOOLS
	68.DECK & GAUGE WHEEL(FOR FRENCH)
	69.DECK & GAUGE WHEEL(EXCEPT FREN
	70.LIFT LINK
	71.PULLEY & BLADE
	72.LABELS (FOR FRENCH)
	73.LABELS (EXCEPT FRENCH)
	74.DECK & GAUGE WHEEL(FOR FRENCH)
	75.DECK & GAUGE WHEEL(EXCEPT FREN
	76.LIFT LINK
	77.PULLEY & BLADE (FOR FRENCH)
	78.PULLEY & BLADE (EXCEPT FRENCH)
	79.LABELS (FOR FRENCH)
	80.LABELS (EXCEPT FRENCH)
	Parts No. Index

